SE

Bruksanvisning

DK Betjeningsvejledning

NO Bruksanvisning

Fl Kayttoohjeet ja osaluettelo
EE Kasutusjuhend

LV Instrukcija/LietoSanas pamaciba
LT Eksploatacijos instrukcija
Ccz Navod k obsluze

SK Navod na pouZitie

AT/DE Gebrauchsanleitung

PL Instrukcja obstugi

GB Operating Instructions

IE Operating Instructions




Bruksanvisning

[31034] Hydraulisk lyftbordsvagn

Obs! Agare och anvandare MASTE lasa och forsta
den h&r manualen innan produkten anvands.

Version 1.0



BRUKSANVISNING OCH SERVICEHANDBOK

ANVANDARE AV LYFTBORDET MASTE LASA OCH FORSTA HELA DENNA
MANUAL INNAN LYFTBORDET ANVANDS. SPARA MANUALEN FOR FRAMTIDA
BRUK. KONTAKTA DIN LOKALA ATERFORSALJARE FOR EN NY KOPIA OM
MANUALEN TAPPAS BORT. OM VARNINGS- ELLER AKTSAMHETSDEKALEN
INTE AR KVAR PA ENHETEN, KONTAKTA DIN LOKALA ATERFORSALJARE FOR
ATT FA EN NY DEKAL.

OBS: | denna handbok betyder VARNING en fara som kan leda till déd
eller allvarlig skada. AKTSAMHET betyder en fara som kan leda till mindre
personskador eller skador pa egendom.

1. VARNING

11 PLACERA INTE fétter eller hander i saxmekanismen.

1.2 TILLAT INTE en annan person att sta framfér eller bakom lyftoordet nar det
ror sig.

1.3  FLYTTA INTE lyftbordet med upplyft last. Lasten kan falla ner.

14  KRYP INTE in under bordet

1.5 OVERBELASTA INTE lyftbordet.

1.6  SATT ALDRIG fétterna framfér hjulen. Du kan skada dig.

1.7  IAKTTA ho¢jd- och materialskillnader i golvet nar du flyttar lyftbordet.
Lasten kan falla ner.

1.8 ANVAND INTE lyftbordet pa lutande underlag. Lyftbordet kan dé bli
instabilt och orsaka fara.

1.9  LYFT INTE upp ménniskor. De kan ramla ner och skada sig allvarligt.

2. AKTSAMHET

2.1 Hela denna bruksanvisning maste lasas och forstas innan anvandning av
lyftbordet. Inkorrekt anvandning kan orsaka fara.

2.2 Detta ar ett flyttbart lyftbord &mnat att lyfta eller sdnka en last som inte
6verskrider den max tilldtna lasten. ANVAND INTE lyftbordet fér andra &ndamal
&n det som &mnats.

2.3 TILLAT INTE personer att anvanda lyftoordet om de inte forstar hur det ska
anvandas.

2.4 SANK INTE bordet fér snabbt. Lasten kan ramla ner och orsaka fara.

2.5 |AKTTA alltid lasten. Sluta anvanda lyftbordet om lasten inte ar stabil.

2.6 LASTA INTE pa sidorna eller &ndarna. Lasten maste vara distribuerad éver
atminstone 80 % av bordets yta.

2.7 ANVAND INTE lyftbordet med en instabil, obalanserad eller I6st staplad
last.

2.8 Underhall bordet i enlighet med serviceinstruktionerna.

2.9 MODIFIERA INTE lyftbordet utan skriftlig tillatelse fran tillverkaren.

2.10 TA BORT lasten fran lyftoordet och anvand sékerhetsbromsen for att
hindra att bordet sénks medan underhall utférs.

2.11 Lyftbordet &r inte konstruerat for att vara vattentatt. Anvand lyftbordet i
torra utrymmen.

3. DAGLIG KONTROLL

Den dagliga kontrollen &r ett effektivt satt att upptéacka eventuella fel och brister
pa lyftbordet. Kontrollera féljande innan lyftoordet anvands.

AKTSAMHET

ANVAND INTE lyftbordet om négra fel eller problem hittats.

Kontrollera att det inte finns nagra skrapor, bojda delar eller sprickor.
Kontrollera cylindern for att sékerstélla att det inte finns nagot oljelackage.
Kontrollera att bordet inte sjunker med upplyft last.

Kontrollera att hjulen rullar obehindrat.

Kontrollera att bromsen fungerar.

Kontrollera att alla bultar och muttrar &r fast atdragna.

(1
(2
(€]
(4
5
(6

4. ANVANDNING AV LYFTBORDET

4.1  Hur man anvander bromsen

AKTSAMHET

Séitt alltid pa bromsen nér lyftbordet inte ska flyttas fér att hindra att det
plétsligt rullar ivag.

Bromsen har ett svangbart lankhjul pa den hogra sidan.
(1) For att bromsa hjulet, tryck pa bromspedalen.
(2) For att slappa bromsen, lyft pa bromspedalen.

@ Braking —

@ Releasing

/ brake

4.2 Hoja lyftbordet

VARNING

1. OVERBELASTA ALDRIG lyftbordet. H&ll dig till max tilldten kapacitet.

2. LASTA INTE fran sidan. Lasten méste vara distribuerad
éver dtminstone 80 % av bordets yta.

Hoj lyftbordet genom att upprepade ganger pumpa lyftpedalen med foten tills
bordet har énskad hojd.

Nar bordet natt maxhojd lyfter bordet inte mer trots fler pumpslag.

Bordet sanker sig nagot efter att det natt sitt hogsta lage.

MAXKAPACITET FOR BORDET

BSW100L

1000 KG

OBS:

Hydraulcylindern héller lasten uppe. Som med alla hydrauliska system, sjunker
cylindern véldigt langsamt éver ldngre tid. Man kan dérfér inte férvénta sig att
bordet haller samma héjd under obegrénsad tid.

4.3 Sankning av bordet

VARNING

PLACERA INTE fétter eller hander i saxmekanismen.

Dra sankhandtaget nedat for att sénka bordet.

5.TEKNISKA DATA

Modell BSW100L
Kapacitet (kg) 1000

Bord (mm) 1200x800
Bordshéjd (mm) 485-1285
Slagldngd 800

L x B x H(mm) 1400x800x1100
Pedal till topp. (ung. antal) 90

Hjul (mm) @ 200

Vikt (kg) 238

Vagprecision:

Né&r bordshéjden &r mellan 485 mm och 855 mm: &r precisionen +0,1 %. Nar
bordshojden &r mer &n 855 mm: &r precisionen + 0,2 %
Forslag: séank bordet till minimihojd for att vaga.

2| 035-180 500 * ajprodukter.se



6. SERVICEINSTRUKTIONER

6.1  Smorj foljande varje manad.
6.2 Byt ut den hydrauliska oljan en gang om éaret.

Smérjpunkter Namn Typ
1 Cylinderkoppling Olja
2 Rullvalsyta Smorjmedel
3 Kopplingssprint Olja
4 Pedalkopplingsfaste Olja
5 Koppling - mittsprint Olja
6 Fog Smorjmedel
7 Smorjnippel Smorjmedel

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. HYDRAULISK KRETS
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Hydraulisk krets

1. Oliebehallare

2. Utloppsventil

3. Pumpcylinder

4. Oliebehallare

5. Sankningsventil

6. Hydraulisk cylinder

3 | 035-180 500 * ajprodukter.se



8. STYCKLISTA

1\?
2
3
m ol
— 1 533 03
i 53 1 02
) 1010 gg
——108 N4 o2
b— & 106 S z
<& 107/ 94
09 94
8 110
9 111
10
1l
12
15 16 17 18 19 8‘0/:;/21
13 J),Muf A
14 J/ 4
‘--.______‘_ //
/

4 | 035-180 500 * ajprodukter.se



8. STYCKLISTA

Nr. Beskrivning Antal Nr. Beskrivning Antal
1 Smorikopp M6 1 57 Fjadersatemontering 1
2 Lager GE30ZS 1 58 Tryckregleringsfjader 1
3 Kolvstang 1 59 Tryckregleringsbult 1
4 Dammskydd @40x@32x5 1 60 O-ring @8x1,8 1
5 Snéppring 55 1 61 Skruv 1
6 Cylinderlock 1 62 O-ring @10x2,65 2
7 O-ring ¥31,5x2,65 1 63 Propp 1
8 Snéppring @60 1 64 Snéppring 10 1
9 O-ring @55x2,65 1 65 Saxsprint 3,2x20 1
10 Snappring @32 1 66 Distanshélje 2
1 Kolv 1 67 Tryckvals 1
12 Kompositpackning 1 68 Tryckvalssprint 1
13 Cylindersvetsfog 1 69 Pedalhallare 1
14 Saxsprint 5x35 1 70 Pedalvridstift 1
15 Férhindrar ventilexplosion 1 71 Returfjader 1
16 Fjader 1 72 Anslagskonsol 1
17 Kompositpackning - bricka 18 1 73 Bricka 6 2
18 Anslutningskoppling 1 74 Insex-skruvmutter M6x45 2
19 Kompositpackning - bricka 14 4 75 Gummibussning 1
20 Hogtrycksslang 1 76 Pedalpar 1
21 Fog 2 77 Pedalgummi 2
22 Justering av husséte 1 78 Bricka 8 2
23 O-ring d18x2,4 1 79 Fjaderbricka 8 6
24 Justering av hus 1 80 Insexbult M8x16 1
25 Fjadersate 1 81 Mutter M10 16
26 Fjader 1 82 Fjaderbricka 10 16
27 Konisk ventil 1 83 Bricka 10 16
28 Kontroll ventilhus 1 84 Hijul 8" 2
29 O-ring ¥6,9x1,8 1 85 Insexskruvmutter M10x25 16
30 Stalkula @7 1 86 Hjul 8" 2
31 Reglering av hastighetsventilshus 1 87 Chassi 1
32 O-ring ¥15x2,65 2 88 Insexbult M8x50 4
33 Reglering av hastighetsventilssate 1 89 Sjalvlidasande mutter M8 4
34 Reglering av hastighetsfjader 1 90 Insexskruvmutter M8x16 1
35 Reglering av hastighetsslidventil 1 91 Insexbult M8x10 4
36 O-ring ¥20x2,65 1 92 Bricka 8 1
37 Y-ring @20xJ28x5 1 93 Vals 4
38 Pumpkolv 1 94 Supportsate 4
39 Fijader 1 95 Insexbult M8x20 2
40 Fjader 1 96 Sprint 1
41 Pumpkropp 1 97 Bussning 2
42 Nat 1 98 Kolvstangssprint 1
43 Bricka 5 1 99 Sjalvlidsande mutter M14 2
44 Avlastningsfjader 2 100 Bricka 14 2
45 O-ring @14x2,4 1 101 Bussning 2
46 Propp 1 102 Extern saxhavarm 1
a7 Avlastningshavarm 1 103 Insexbult M10x16 1
48 O-ring @¥4x1,8 1 104 Bricka 2
49 Avlastningshavarm - bussning 1 105 Handtag 2
50 O-ring @10,6%x2,65 1 106 Insexbult M10x 16 1
51 Avlastningshavarm 1 107 Bricka 1
52 Bussning 1 108 Handtag 1
53 Bricka 6 1 109 Distanshdlje 2
54 Fjaderbricka 6 3 110 Fjaderbricka 12 2
55 Insexskruvmutter M6x 16 1 111 Insexskruv M12x30 2
56 Stalkula @5 1 112 Bord 2

5 | 035-180 500 * ajprodukter.se



STYCKLISTA BORD

112-9

11e-7
112-8 J

6 | 035-180 500 * ajprodukter.se



STYCKLISTA BORD

Nr. Beskrivning Antal Nr. Beskrivning Antal
112-1 Insexskruvmutter M12x60 4 112-14 Nedre bord 1
112-2 Ovre bord 1 112-15 Bricka 12 8
112-3 Sjalviasande mutter M5 2 112-16 Fijaderbricka 12 8
112-4 Tackskylt 1 112-17 Insexskruvmutter M12x55 8
112-5 Instrumentskydd 1 112-18 Krimpbricka 3
112-6 Dold bult M5x 10 6 112-19 Displayinstrument 1
112-7 Fjaderbricka 5 8 112-20 Instrumentfaste 1
112-8 Bricka 5 8 112-21 Insexskruvmutter M5x35 2
112-9 Dold bult M5x 12 6 112-22 Insexskruvmutter M5x45 2
112-10 | D&mpningsholje 4 112-23 Skyddsspole 1
112-11 Fixeringsbricka 4 112-24 Bricka 6 2
112-12 | Vagsensor 4 112-25 Fjaderbricka 6 2
112-13 Mutter M12 4 112-26 Insexskruvmutter M6x12 2

7 | 035-180 500 * ajprodukter.se




9. ANVANDNING AV VAGEN

9.1 Tryck pa @ knappen for att starta. Efter startsekvensen visas vikten pa
displayen.
9.2 Vagningsmetod fér bruttovikt:
Tryck pa =>0< -knappen for att sétta bruttovikten till noll. Placera pallen pa
bordet. Bruttovikten fér godset (den totala vikten for pallen och godset) visas.
9.3 Vagningsmetod fér nettovikt:
Visar hur mycket godset vagar utan att inkludera pallen (eller annan container
som anvands).
9.3.1 V&g en pall (eller annan container). Ex: pallens vikt (eller containerns vikt)
ar 40 kg. Placera pallen (eller annan container) pa bordet.
9.3.2 Tryck pa =04 -knappen, displayen visar nu "0 kg".
[Om du tar bort pallen (eller den andra containern) fran bordet visar displayen
- 40kg”.]
9.3.3 Vag godset pa pallen (eller i den andra containern) sa som visas i 9.2. N&r
indikatorn &r stabil visas godsets nettovikt.
9.4 Byt mellan kg och pund (Ib).
Nér vikten visas i kg, tryck kort pa kg/lb-knappen for att byta till pund. Tryck pa
knappen igen om du vill se vikten i kg.
9.5 Stéang av displayen
Tryck pa @ knappen till dess att displayen visar "OFF”. Nar du slapper knappen
stdngs displayen av.

10. BATTERINIVA OCH BYTE AV BATTERIER

Displayen pa lyftbordet anvénder 4 "AA” batterier. Vi rekommenderar att du

anvander alkaliska batterier. Byt ut batterierna nar =) visas pa displayen.

Byte av batterier:

10.1 Ta bort de fyra metallskruvarna som haller metallkapan pa plats.
10.2 Ta bort de fyra hex-skruvarna som haller displayen pa plats. De &r
placerade pé baksidan av displayen.

10.3 Vrid displayen lite bort fran bordet eftersom kablarna fortfarande ar
kopplade till displayen.

10.4 Ta bort de tva skruvarna pa batterilocket. Lyft lite pa batterilocket och dra
av det.

10.5 Byt ut de fyra AA-batterierna. Se till sa att de hamnar i rétt riktning.
10.6 Skruva tillbaka batterilocket.

10.7 Montera tillbaka displayen i metallkapan.

BYTE AV BATTERIER

8 | 035-180 500 * ajprodukter.se

STEP 2




Forsakran om overensstammelse

AJ Produkter AB forsakrar harmed att:

Produkt:
Artikel nr.:

Lyftbordsvagn med vag
31034 (BSW100L)

Overensstammer med direktiv: 2006/42/EC

Harmoniserande standarder:

Tillverkare:

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

Kina

Halmstad 2020-06-30

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukter.se



Betjeningsvejledning

[31034] Laftevogn, hydraulisk

Bemaerk: Ejer og operater SKAL laese og forsta
denne driftsanvisning fer brug af dette produkt.

Udgave 1.0



BETJENINGS- OG SERVICEVEJLEDNING

LAS DENNE MANUAL GRUNDIGT, OG S@RG FOR, AT DU FORSTAR DENS
INDHOLD, F@R DU BETJENER LOFTEBORDET. GEM DENNE MANUAL TIL
FREMTIDIG BRUG. KONTAKT VORES LOKALE LEVERAND@R FOR AT FA EN
NY, HVIS DU MISTER DEN. HVIS ADVARSELSMARKATEN PA ENHEDEN ER
V/EK, BEDES DU KONTAKTE DIN LOKALE LEVERAND@R FOR AT FA EN NY.

BEMAERK: | denne manual refererer ADVARSEL til en fare, der kan medfgre ded
eller alvorlige kvaestelser. FORSIGTIG betyder en fare, der kan medfare lette
kveestelser eller materielle skader.

1. ADVARSEL

1.1 Placer IKKE en fod eller en hand i saksemekanismen.

1.2 Lad IKKE en tredjeperson sta foran eller bagved lgftebordet, nar det er i
beveegelse.

1.3  UNDLAD at beveege lgftebordet, nar bordet er i haevet position. Lasten
kan falde ned .

14  Ga IKKE ind under bordet.

1.5 UNDGA at overbelaste Igftebordet.

1.6  UNDLAD at placere en fod foran hjul, der er i bevaegelse. Det kan
medfere kveestelser.

1.7 VAR OPMAERKSOM PA forskelle pa og hardheden af gulvniveauet ved
flytning af leftebordet. Lasten kan falde ned.

1.8  Brug IKKE lgftebordet pa skranende flader, laftebordet kan komme ud af
kontrol og medfare fare.

1.9 UNDLAD at lgfte personer. De kan risikere at falde og blive ramt af
alvorlige kvaestelser.

2. FORSIGTIG

2.1 Lees denne betjeningsvejledning grundigt, og serg for, at du forstar fuldt
ud, hvordan lgftebordet skal betjenes. Forkert betjening kan medfare fare.

2.2 Dette Igftebord er en beveegelig lafteanordning, der er designet til at lofte
eller seenke nominel belastning pa bordet. Brug IKKE lgftebord til andre formal
end, som det er beregnet til.

2.3 Lad IKKE personer, der ikke ved, hvordan bordet virker, betjene
loftebordet.

2.4 Seenk IKKE bordet for hurtigt. Lasten kan falde af og medfere fare.

2.5 HOLD @JE med lastens tilstand. Stop med at betjene Igftebordet, hvis
lasten bliver ustabil.

2.6 Placer IKKE last i siderne eller for enden.

Lasten skal fordeles over mindst 80 % af bordarealet.

2.7 Brug IKKE et Igftebord med en ustabil, ubalanceret og lgst stablet last.
2.8 Foretag vedligeholdelsesarbejde i henhold til serviceinstruktionerne.

2.9 Foretag IKKE aendringer af leftebordet uden producentens skriftlige
samtykke.

2.10 FJERN lasten fra bordet, og brug sikkerhedsstopperen for at forhindre, at
bordet saenkes, nar du udferer service pa leftebordet.

2.11 Dette Igftebord er ikke designet til at veere vandteet. Brug laftebordet under
terre forhold.

3. DAGLIG INSPEKTION

Den daglige inspektion er en effektiv made at finde fejl eller mangler pa
loftebordet pa. Kontrollér leftebordet i nedenstadende punkter inden brug.

FORSIGTIG

Brug IKKE leftebordet, hvis der findes fejl og mangler.

(1) Kontrollér Igftebordet for ridser, nedbgjning eller revner.
(2) Kontrollér, om der er olieleekage fra cylinderen.

(3) Kontrollér bordets lodrette beveegelse.

(4) Kontrollér, om hjulet beveeger sig let.

(5) Kontrollér bremsefunktionen.

(6) Kontrollér, om alle bolte og metrikker er strammet godt.

4. BETUENING AF LOFTEBORD

4.1  Sadan bruges bremsen

FORSIGTIG

Brems leftebordet, nar det ikke er i beveegelse, for at forhindre pludselige
bevaegelser.

Bremsen har det drejelige hjul i hgjre side.
(1)T ryk pa bremsepedalen for at bremse hjulet.
(2) Loft bremsepedalen for at lgsne bremsen.

@ Braking —

@ Releasing
brake

/ r

4.2 Heevning af bordet

ADVARSEL

1. UNDLAD at overbelaste loftebordet. Sarg for at holde dig inden for dets
nominelle kapacitet.

2. Placer ikke last i siderne eller for enden af bordet. Lasten skal fordeles over
mindst 80 % af bordarealet.

Tryk pa leftepedalen flere gange, indtil bordet nar den enskede position.
Selvom der trykkes pa lgftepedalen, haeves bordet ikke yderligere, nar det har
naet den hgjeste position.

Bordet seenkes lidt, efter at det har naet den hgjeste position.

MAKSIMAL BORDKAPACITET

BSW100L

1.000 KG

BEM/ERK:

Den hydrauliske cylinder er designet til at fastholde bordet. Det hydrauliske
system ger, at bordet saenkes meget langsomt over et laengere tidsrum.
Bemeerk, at bordet ikke bliver staende i samme position pa ubestemt tid.

4.3  Seenkning af bordet

ADVARSEL

Placer IKKE en fod eller en hand i saksemekanismen.

Indstil seenkningen, sa bordet seenkes.

5. SPECIFIKATIONER

Modell BSW100L
Kapacitet (kg) 1000

Bord (mm) 1200x800
Bordhgjde (mm) 485-1285

Slag 800

L x B x H (mm) 1400x800x1100
Pedal til toppen. (ca. antal gange) 90

Hjul (mm) @ 200

Veaegt (kg) 238

Vejningsngjagtighed:

Nar bordhgjden er pa mellem 485-855 mm: Ngjagtigheden er + 0,1 % Nar
bordhgjde er pa mere end 855 mm: Ngjagtigheden er + 0,2 %

Forslag: Placer bordet i den laveste hgjde til vejning

2| +45 59 400 999 e ajprodukter.dk



6. SERVICEINSTRUKTION

6.1  Smer alle de nedenfor angivne punkter hver maned.
6.2  Skift hydraulikolie hver 12. maned.

Smorepunkt Navn Type
1 Fastgerelse af cylinder | Olie
2 Rullefriktionsoverflade Fedt
3 Splitbolt Olie
4 Pedalmonteringspunkt Olie
5 Midterste splitbolt Olie
6 Samling Fedt
7 Fedtnippel Fedt

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING
@ (o)

7. HYDRAULISK KREDSLOB

® (€) HYDRAULIC CYLINDER
LOWERING VALVE
@ LIFTING
- OL RESERVOIR >
]
LOWERING
RELIEF VALVE § o cyunoer o Lo 2
_SUCTION

- ——

Hydraulisk kredslob

1. Oliebeholder

2. Overtryksventil

3. Pumpecylinder

4. Oliebeholder

5. Seenkeventil

6. Hydraulisk cylinder

3 | +45 59 400 999 e ajprodukter.dk



8. RESERVEDELSLISTE

2
3
— 1
b— 106 S e
i 10 7/ 94
7 T
09 W/
. e

4 | +45 59 400 999 e ajprodukter.dk



8. RESERVEDELSLISTE

Nr. Beskrivelse Kvantitet Nr. Beskrivelse Kvantitet
1 Fedtkop M6 1 57 Montering af fiedersaede 1
2 Leje GE30ZS 1 58 Regulering af trykfjeder 1
3 Stempelstang 1 59 Regulering af trykmetrik 1
4 Stavkappe @40 x @32 x 5 1 60 O-ring @8 x1,8 1
5 Snapring 55 1 61 Skrue 1
6 Cylinderdaeksel 1 62 O-ring @10 x 2,65 2
7 O-ring ¥31,5 x 2,65 1 63 Prop 1
8 Snapring @60 1 64 Snapring 10 1
9 O-ring ¥55 x 2,65 1 65 Split 3,2 x 20 1
10 Snapring @32 1 66 Afstandshus 2
1 Stempel 1 67 Trykrulle 1
12 Kompositpakning 1 68 Trykrulletap 1
13 Cylindersvejsning 1 69 Pedalholder 1
14 Split 5 x 35 1 70 Pedalsvingtap 1
15 Ventil til forebyggelse af spraengning 1 71 Returfjeder 1
16 Fjeder 1 72 Begraensningsbeslag 1
17 Kompositpakningsskive 18 1 73 Speaendeskive 6 2
18 T-stykke 1 74 Skaftskrue med indvendig sekskant M6x45 2
19 Kompositpakningsskive 14 4 75 Gummibgsning 1
20 Haijtryksslange 1 76 Pedalpar 1
21 Samling 2 77 Pedalgummi 2
22 Indstilling af kabinetseede 1 78 Spaendeskive 8 2
23 O-ring d18x2,4 1 79 Fiederskive 8 6
24 Indstilling af hus 1 80 Bolt med sekskanthoved M8 x 16 1
25 Fjederseede 1 81 Mgtrik M10 16
26 Fjeder 1 82 Fjederskive 10 16
27 Konisk ventil 1 83 Speendeskive 10 16
28 Kontrol af ventilhus 1 84 Hijul 8" 2
29 O-ring ¥6,9 x 1,8 1 85 Skaftskrue med indvendig sekskant M10x25 16
30 Stalkugle @7 1 86 Hjul 8" 2
31 Regulering af hastighedsventilhus 1 87 Chassis 1
32 O-ring ¥15x2,65 2 88 Bolt med sekskanthoved M8 x 50 4
33 Regulering af hastighedsfjedersaede 1 89 Selvlasende metrik M8 4
34 Regulering af hastighedsfjeder 1 90 Skaftskrue med indvendig sekskant M8x16 1
35 Regulering af gliderventilhus 1 91 Bolt med sekskanthoved M8 x 10 4
36 O-ring @20 x 2,65 1 92 Spaendeskive 8 1
37 Y-ring @20 x @28 x 5 1 93 Rulle 4
38 Pumpestempel 1 94 Stettesaede 4
39 Fieder 1 95 Bolt med sekskanthoved M8 x 20 2
40 Fjeder 1 96 Stift 1
41 Pumpehus 1 97 Basning 2
42 Tradnet 1 98 Stift til stempelstang 1
43 Spaendeskive 5 1 929 Selvlasende metrik M14 2
44 Udlgsningsfijeder 2 100 Speendeskive 14 2
45 O-ring @14x2,4 1 101 Basning 2
46 Prop 1 102 Handtag til udvendige sakse 1
47 Udlgsningshandtag 1 103 Bolt med sekskanthoved M10 x 16 1
48 O-ring @¥4x1,8 1 104 Spaendeskive 2
49 Basning til udlgsningshandtag 1 105 Handtag 2
50 O-ring @10,6x2,65 1 106 Bolt med sekskanthoved M10 x 16 1
51 Udlgsningshandtag 1 107 Speendeskive 1
52 Basning 1 108 Handtag 1
53 Spaendeskive 6 1 109 Afstandshus 2
54 Fjederskive 6 3 110 Fjederskive 12 2
55 Skaftskrue med indvendig sekskant 1 111 Sekskantskrue M12 x 30 2
M6x16
56 Stalkugle @5 1 112 Bord 2

5| +45 59 400 999 e ajprodukter.dk




DELE TIL BORD

112-9

11e-7
112-8 J

6 | +45 59 400 999 e ajprodukter.dk



DELE TIL BORD

Nr. Beskrivelse Kvantitet Nr. Beskrivelse Kvantitet
112-1 Skaftskrue med indvendig sekskant 4 112-14 Nederste bord 1
M12x60
112-2 @verste bord 1 112-15 Speendeskive 12 8
112-3 Selvlasende metrik M5 2 112-16 Fjederskive 12 8
112-4 Daekplade 1 112-17 Skaftskrue med indvendig sekskant M12x55 8
112-5 Instrumentplade 1 112-18 Presplade 3
112-6 Forsaenket bolt M5x10 6 112-19 Displayinstrument 1
112-7 Fjederskive 5 8 112-20 Instrumentbeslag 1
112-8 Spaendeskive 5 8 112-21 Skaftskrue med indvendig sekskant M5x35 2
112-9 Forsaenket bolt M5x 12 6 112-22 Skaftskrue med indvendig sekskant M5x45 2
112-10 | Pudebetreek 4 112-23 Beskyttelsesspole 1
112-11 Fastgerelsesplade 4 112-24 Spaendeskive 6 2
112-12 | Vejesensoren 4 112-25 Fjederskive 6 2
112-13 | Metrik M12 4 112-26 Skaftskrue med indvendig sekskant M6x12 2

7 | +45 59 400 999 e ajprodukter.dk




9.VEJNING

9.1 Tryk pa @ for at teende systemet. Efter opstartssekvensen viser
indikatoren veegten.

9.2 Vejningsmetode for bruttovaegt:
Tryk pa >0€ -tasten for at indstille bruttovaegten til 0. Placer pallen p& bordet.
Varernes bruttovaegt (pallens og varernes samlede veegt) vises.

9.3 Vejningsmetode for nettovaegt:
For at fa vist varernes veegt uden vaegten af pallen (eller en anden beholder).
9.3.1 Vej en enkelt palle (eller anden beholder), veegten af en palle (eller en
anden beholder) kunne f.eks. veere 40 kg. Placer denne palle (eller en anden
beholder) pa bordet.
9.3.2 Tryk pa4 >0¢€ -tasten, indikatoren viser "0 kg".
[Hvis du fierner pallen (eller den anden beholder) fra bordet, viser indikatoren
- 40 kg” i displayet.]
9.3.3 Vej varerne pa pallen (eller i en anden beholder) som vist i 9.2. Nar
indikatoren er stabil, vises varernes nettoveegt.

9.4 Skift mellem kg og Ib.
Hvis vaegten vises i kg, skal du kort trykke pa kg/lb-tasten, hvorefter den viste
enhed skifter til Ib. Tryk pa kg/lb-tasten igen, hvorefter den viste enhed skifter
tilbage til kg.

9.5 Sluk for indikatoren
Tryk pa @ -tasten, indtil indikatoren viser "OFF”. Nar du slipper tasten, slukkes
indikatoren.

10. DATA OM OG UDSKIFTNING AF BATTERIET

Indikatoren pa loftebordet bruger 4 “AA’-batterier som stromkilde.
Vi anbefaler, at der bruges alkaliske batterier.

Udskift batterierne, nar B vises i displayet.

Udskiftning af batteri:

10.1 Fjern de fire metalskruer, der holder metalhuset pa plads.

10.2 Fjern de fire sekskantskruer, der holder skaermen pa plads. De sidder pa
bagsiden af displayenheden.

10.3 Da ledningerne stadig er fastgjort til displayenheden, skal du forsigtigt
vippe enheden veek fra bordet.

10.4 Fjern de to skruer pa batterideekslet. Left batteridaekslet let, og traek det af.
10.5 Udskift de fire AA-batterier. Husk, hvordan de vender.

10.6 Skru batterideekslet pa igen.

10.7 Montér displayet pa metalhuset igen.

UDSKIFTNING AF BATTERI

STEP 2

8 | +45 59 400 999 e ajprodukter.dk



C€

Overensstemmelseserklaering

AJ Produkter AB bekraefter hermed, at:

Produkt:

Art.nr.:

Svarer til direktiv:
Harmoniserede standarder:
Producent:

Halmstad, d. 30/6-2020

Laftevogn, hydraulisk
31034 (BSW100L)
2006/42/EC

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Edward Van Den Broek

Produktchef, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukter.dk



Bruksanvisning

[31034] Laftevogn med vekt, hydraulisk

NB! Eier og operater MA lese og forsta bruks-
anvisningen far produktet tas i bruk.

Versjon 1.0



BRUKS- OG VEDLIKEHOLDSVEILEDNING

LES OG FORSTA DENNE VEILEDNINGEN F@R L@FTEBORDET TAS | BRUK.
LAGRE DENNE VEILEDNINGEN FOR SENERE REFERANSE. HVIS DEN GAR
TAPT, KONTAKTER DU DEN LOKALE LEVERAND@REN DIN FOR A MOTTA EN
NY KOPI. HVIS ADVARSELS-/FORSIKTIGHETSKLISTREMERKET PA ENHETEN
GAR TAPT, KONTAKTER DU DEN LOKALE LEVERAND@REN DIN FOR A MOTTA
ET NYTT KLISTREMERKE.

MERK: Bruk av ordet ADVARSEL i denne veiledningen betyr fare som kan lede
til ded eller alvorlig personskade. FORSIKTIG betyr fare som kan lede til lettere
personskade eller materielle skader.

1. ADVARSEL

1.1 IKKE plasser fetter eller hender i saksemekanismen.

1.2 IKKE tillat at andre personer oppholder seg foran eller bak Igftebordet nar
det er i bevegelse.

1.3  IKKE flytt Igftebordet nar bordet er i hevet posisjon. Last kan falle ned fra
bordet.

14 |IKKE beveg deg under bordet.

1.5 IKKE overstig den maksimale lastekapasiteten til bordet.

1.6  IKKE plasser hender eller fatter foran hjul i bevegelse. Det kan resultere i
personskade.

1.7 KONTROLLER at gulvet er jevnt og sterkt nok fer du flytter laftebordet.
Last kan falle ned fra bordet.

1.8  IKKE bruk lgftebordet i helning eller pa skranende underlag, du kan miste
kontrollen over laftebordet og farlige situasjoner kan oppsta.

1.9  IKKE lgft mennesker. Personer kan falle ned og utsettes for alvorlig skade.

2. FORSIKTIG

2.1 Les ngye gjennom denne bruksanvisningen og fa full forstaelse for driften
av laftebordet. Feil bruk kan lede til farlige situasjoner.

2.2 Dette loftebordet er et flyttbart laftebord designet for & heve eller senke
last pa bordet. IKKE bruk lgftebordet til andre formal enn tiltenkt bruk.

2.3 | KKE tillat bruk av personer som ikke innehar kunnskap om lgftebordet.
2.4 IKKE senk bordet for raskt. Last kan falle ned, og farlige situasjoner kan
oppsta.

2.5 FOJLG MED pa lasten. Stans bordet hvis lasten er ustabil.

2.6 | KKE last bordet skjevt eller i endene. Lasten skal fordeles pa minst 80 %
av bordets flate.

2.7 IKKE bruk lgftebordet med ustabil, ubalansert eller lgst stablet last.

2.8  Utfer vedlikehold i henhold til vedlikeholdsveiledningen.

2.9 IKKE modifiser lgftebordet uten skriftlig samtykke fra produsenten.

2.10 FJERN last fra bordet og bruk sikkerhetsstoppen for & forhindre at
loftebordet senker seg under vedlikehold.

2.11 Dette loftebordet er ikke designet for & vaere vanntett. Bruk laftebordet
under tarre forhold.

3. DAGLIG INSPEKSJON

Daglig inspeksjon er en effektiv metode for & oppdage defekter eller feil pa
leftebordet. Far bruk skal felgende punkter pa laftebordet kontrolleres.

FORSIKTIG

IKKE loft bordet hvis det oppdages defekter eller feil.

(1) Kontroller Igftebordet for riper, bulker og sprekker.

(2) Kontroller om sylinderen lekker olje.

(3) Kontroller det vertikale fallet til bordet.

(4) Kontroller at hjulet beveger seg jevnt.

(5) Kontroller bremsefunksjonen.

(6) Kontroller at alle skruer og muttere er strammet godt til.

4. DRIFT AV LOFTEBORD

4.1  Slik bruker du bremsen

FORSIKTIG

Aktiver bremsen pa leftebordet nar du ikke flytter det for a unngéd uventet
bevegelse.

Bremsen er utstyrt med et svinghjul pa hayre side.
(1) Trykk pa bremsepedalen for & bremse hjulet.
(2)  Left bremsepedalen for & slippe bremsen.

@ Braking —

@ Releasing
brake

/ r

4.2 Lofte bordet

ADVARSEL

1. IKKE overbelast loftebordet, hold lastevekten innenfor den oppgitte
lastekapasiteten.

2. IKKE last sidene eller enden av bordet, lasten skal fordeles pa minst 80 %
av bordets flate.

Klem inn lgftepedalen flere ganger til bordet nar ensket heyde.

Bordet lgfter seg ikke nar det har nadd den hgyeste posisjonen, selv hvis
loftepedalen klemmes inn.

Bordet senker seg litt etter & ha nadd den hayeste posisjonen.

MAKSIMAL KAPASITET FOR BORDET

BSW100L

1000 KG

MERK:

Den hydrauliske sylinderen er designet for & holde bordet. Hydrauliske systemer
fungerer slik at bordet senker seg sveert sakte over tid, derfor bar du merke deg
at bordet ikke forblir i den samme posisjonen i en ubestemt periode.

4.3 Senke bordet

ADVARSEL

IKKE plasser fotter eller hender i saksemekanismen.

Trekk i senkespaken for a senke bordet.

5. SPESIFIKASJONER

Modell BSW100L
Kapacitet (kg) 1000

Bord (mm) 1200x800
Bordhgyde (mm) 485-1285

Kraft 800

L x B x H (mm) 1400x800x1100

Pedal til topp. (omtrentlig antall ganger) | 90

Hjul (mm) @ 200
Vekt (kg) 238
Veiengyaktighet:

Ved bordhgyde pa 485-855 mm: ngyaktigheten er +0,1 %. Ved bordhayde pa
over 855 mm: ngyaktigheten er +0,2 %. Forslag: senk bordet helt ned fgr veiing

2|67 02 42 00 * ajprodukter.no



6. SERVICEINSTRUKSJON

6.1 Smer alle de angitte punktene nedenfor hver maned.
6.2  Bytt hydraulikkoljen i intervaller pa 12 maneder.

Smorepunkt Navn Type
1 Sylindermontering Olje
2 Rullefriksjonsoverflate Fett
3 Koblingspinne Olje
4 Pedalmonteringspunkt Olje
5 Midtre koblingspinne Olje
6 Ledd Fett
7 Smearenippel Fett

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. HYDRAULISK KRETS
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Hydraulisk krets

1. Oljebeholder

2. Avlastningsventil
3. Pumpesylinder

4. Oljebeholder

5. Senkeventil

6. Hydraulisk sylinder

3| 67 02 42 00 * ajprodukter.no



8. LISTE OVER RESERVEDELER

1

105 10
10

4| 67 02 42 00 * ajprodukter.no



8. LISTE OVER RESERVEDELER

Nei. Beskrivelse Antall Nei. Beskrivelse Antall
1 Fettkopp M6 1 57 Feste for fjeersete 1
2 Peiling GE30ZS 1 58 Trykkregulerende fjeer 1
3 Stempelstang 1 59 Trykkregulerende mutter 1
4 Stovdeksel @40xJ32x5 1 60 O-ring @8x1,8 1
5 Lasering 55 1 61 Skrue 1
6 Sylinderdeksel 1 62 O-ring @10x2,65 2
7 O-ring ¥31,5x2,65 1 63 Plugg 1
8 Lasering @60 1 64 Lasering 10 1
9 O-ring @55x2,65 1 65 Saksesplint 3,2x20 1
10 Lasering @32 1 66 Avstandshylster 2
1 Stempel 1 67 Trykkrulle 1
12 Komposittpakning 1 68 Trykkrullesplint 1
13 Sylindersveising 1 69 Pedalholder 1
14 Saksesplint 5x35 1 70 Splint for pedaldreiing 1
15 Trykkventil 1 71 Returfjeer 1
16 Fjeer 1 72 Begrensningsbrakett 1
17 Kompositt-pakningsskive 18 1 73 Skive 6 2
18 Koblingsdel 1 74 Skrubolt med sekskanthode M6x45 2
19 Kompositt-pakningsskive 14 4 75 Gummiforing 1
20 Hoytrykksslange 1 76 Pedalpar 1
21 Ledd 2 77 Pedalgummi 2
22 Justeringsdeksel for sete 1 78 Skive 8 2
23 O-ring d18x2,4 1 79 Fjeerskive 8 6
24 Justeringsdeksel 1 80 Bolt med sekskanthode M8x16 1
25 Fjeersete 1 81 Mutter M10 16
26 Fjeer 1 82 Fjeerskive 10 16
27 Konisk ventil 1 83 Skive 10 16
28 Deksel for tilbakeslagsventil 1 84 Hjul 8" 2
29 O-ring ¥6,9x1,8 1 85 Skrubolt med sekskanthode M10x25 16
30 Stalkule @7 1 86 Hjul 8" 2
31 Deksel for hastighetregulerende ventil 1 87 Chassis 1
32 O-ring ¥15x2,65 2 88 Bolt med sekskanthode M8x50 4
33 Sete for hastighetsregulerende fjser 1 89 Selvlasende mutter M8 4
34 Hastighetsregulerende fjeer 1 90 Skrubolt med sekskanthode M8x16 1
35 Hastighetregulerende skyveventil 1 91 Bolt med sekskanthode M8x 10 4
36 O-ring ¥20x2,65 1 92 Skive 8 1
37 Y-ring @20xJ28x5 1 93 Rulle 4
38 Pumpestempel 1 94 Stottesete 4
39 Fjeer 1 95 Bolt med sekskanthode M8x20 2
40 Fjeer 1 96 Splint 1
41 Pumpehus 1 97 Foring 2
42 Netting 1 98 Splint til stempelstang 1
43 Skive 5 1 99 Selvlasende mutter M14 2
44 Utslippsfjeer 2 100 Skive 14 2
45 O-ring @14x2,4 1 101 Foring 2
46 Plugg 1 102 Spak for utvendig saks 1
47 Utslippsspak 1 103 Bolt med sekskanthode M10x16 1
48 O-ring @¥4x1,8 1 104 Skive 2
49 Foring til utslippsspak 1 105 Handtak 2
50 O-ring @10,6x2,65 1 106 Bolt med sekskanthode M10x16 1
51 Utslippsspak 1 107 Skive 1
52 Foring 1 108 Handtak 1
53 Skive 6 1 109 Avstandshylster 2
54 Fjeerskive 6 3 110 Fjeerskive 12 2
55 Skrubolt med sekskanthode M6x16 1 111 Skrue med sekskanthode M12x30 2
56 Stalkule @5 1 112 Bord 2

5|67 02 42 00 * ajprodukter.no




BORDDELER

112-9

11e-7
112-8 J

6 | 67 02 42 00 * ajprodukter.no



BORDDELER

Nr. Beskrivelse Antall Nr. Beskrivelse Antall
112-1 Skrubolt med sekskanthode M12x60 4 112-14 Nedre bord 1
112-2 Toppbord 1 112-15 Skive 12 8
112-3 Selvlasende mutter M5 2 112-16 Fjeerskive 12 8
112-4 Dekkplate 1 112-17 Skrubolt med sekskanthode M12x55 8
112-5 Instrumentskjerm 1 112-18 Krympebrett 3
112-6 Forsenket bolt M5x10 6 112-19 Displayinstrument 1
112-7 Fjeerskive 5 8 112-20 Instrumentbrakett 1
112-8 Skive 5 8 112-21 Skrubolt med sekskanthode M5x35 2
112-9 Forsenket bolt M5x12 6 112-22 Skrubolt med sekskanthode M5x45 2
112-10 | Putevar 4 112-23 Beskyttelsesspole 1
112-11 Festeplate 4 112-24 Skive 6 2
112-12 | Vektsensoren 4 112-25 Fjeerskive 6 2
112-13 Mutter M12 4 112-26 Skrubolt med sekskanthode M6x12 2

7| 67 02 42 00 * ajprodukter.no




9. BRUK AV VEKTEN

9.1 Trykk pa @-knappen for & sla pa systemet. Etter oppstartsekvensen viser
indikatoren vekten.

9.2 Vejningsmetode for bruttovaegt:
Trykk pa4 =0€ -knappen for & angi bruttovekt til 0. Plasser pallen pa bordet.
Bruttovekten av varene (totalvekt av pallen og varene) vises.

9.3 Veiemetode for nettovekt:
Metoden viser vekten av varene uten vekten av pallen (eller annen emballasje).
9.3.1 Vei én enkelt pall (eller annen emballasje). | dette eksempelet er vekten av
pallen (eller annen emballasje) 40 kg. Plasser pallen (eller annen emballasje) pa
bordet.
9.3.2 Trykk pa »0< -tasten, indikatoren viser "0 kg”.
[Hvis du fierner pallen (eller den anden beholder) fra bordet, viser indikatoren
- 40 kg” i displayet.]
9.3.3 Veivarene pa pallen (eller annen emballasje) slik det er beskrevet i 9.2.
Nar indikatoren har stabilisert seg, vises nettovekten av varene.

9.4 Skifte mellom kg og Ib.
Hvis vekten vises i kg, trykker du pa kg/lb-knappen raskt for & skifte enhet til Ib.
Trykk pa kg/lb-knappen igjen for & skifte tilbake til kg.

9.5 Sla av indikatoren
Hold inne @ -knappen til indikatoren viser "AV”. Slipp knappen for & sl& av
indikatoren.

10. BATTERIDREVET DATA OG BATTERIBYTTE

Indikatoren pa heisen drives av fire batterier i AA-storrelse. Det

anbefales a bruke alkaliske batterier. Bytt batteriene nar E=F yises pa
skjermen.

Bytte batterier:

10.1 Fjern de fire metallskruene som holder metalldekselet pa plass.

10.2 Fjern de fire sekskantskruene som holder skjermenheten pa plass. De er
plassert pa baksiden av skjermenheten.

10.3 Ledningene er fortsatt tilkoblet skjermenheten, derfor ma du vaere forsiktig
nar du vipper enheten vekk fra bordet.

10.4 Fjern de to skruene péa batteridekselet. Laft batteridekselet delvis, og trekk
det av.

10.5 Bytt ut de fire AA-batteriene, husk & sette dem inn i riktig retning.

10.6 Skru batteridekselplaten tilbake pa plass.

10.7 Monter indikatoren tilbake i metalldekselet.

BYTTE BATTERIER

8| 67 02 42 00 * ajprodukter.no

STEP 2




C¢€

Samsvarserklaering

AJ Produkter AB bekrefter med dette at:

Produkt:

Artnr:

Oppfyller krav:
Tilsvarende standard:
Produsent:

Halmstad 30-06-2020

Laftevogn med vekt, hydraulisk
31034 (BSW100L)
2006/42/EC

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Edward Van Den Broek
Produktsjef, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukter.no



Kayttoohjeet ja osaluettelo
[31034] Nostovaunu, hydraulinen

Huom! Tutustu huolella ohjeisiin ennen tuotteen
kayttdonottoa.

Versio 1.0



KAYTTO- JA HUOLTO-OHJE

ENNEN NOSTOPOYDAN KAYTTOA LUE TAMA OHJE HUOLELLISESTI

JA VARMISTA, ETTA YMMARRAT SEN SISALLON KOKONAAN. SAILYTA
TAMA OHJE MYOS TULEVAISUUTTA VARTEN. JOS OHJE KATOAA, PYYDA
PAIKALLISELTA TOIMITTAJALTA UUSI OHJE. JOS LAITTEEN VAROITUS-/
HUOMIOTARRA KATOAA, PYYDA SEKIN PAIKALLISELTA TOIMITTAJALTA.

HUOMAUTUS: Tassé ohjeessa VAROITUS tarkoittaa vaaraa, joka voi johtaa
kuolemaan tai vakavaan loukkaantumiseen. HUOMIO tarkoittaa vaaraa, joka voi
johtaa lievaan loukkaantumiseen tai omaisuusvahinkoon.

1. VAROITUS

1.1 ALA laita jalkaa tai katta saksimekanismiin.

1.2 ALA anna muiden henkiléiden seisoa nostopdydan edessa tai takana, kun
se liilkkuu.

1.3 ALA siirra nostopdytaa, kun se on ylaasennossa. Kuorma voi pudota.

1.4  ALA mene nostopoydan alle.

1.5  ALA ylikuormita nostopdytaa.

1.6 ALA laita jalkaa pyorien eteen. Se voi johtaa loukkaantumiseen.

1.7  VARO lattian korkeus- ja kovuuseroja, kun siirrat nostopéytad. Kuorma voi
pudota.

1.8 ALA kayta nostopdytaa kaltevalla tai taipuvalla pinnalla. Saatat menettaa
nostopdydan hallinnan, mika voi aiheuttaa vaaran.

1.9  ALA nosta ihmisia. Ihmiset voivat pudota ja loukkaantua vakavasti.

2. HUOMIO

2.1 Ennen nostopdydan kayttda lue tdma kayttdohje huolellisesti ja varmista,
ettd ymmarréat sen sisalléon kokonaan. Virheellinen kayttd voi aiheuttaa vaaran.
2.2 Tama nostopdyta on siirrettava nostin, joka on suunniteltu nostamaan tai
laskemaan siina olevaa nimelliskuormaa. ALA kayta nostopdytad muuhun kuin
sen kayttotarkoitukseen.

2.3 ALA anna sellaisen henkilon kayttaa nostopdytaa, joka ei ymmarra sen
toimintaa.

2.4 ALA laske poytaa liian nopeasti. Kuorma voi pudota ja aiheuttaa vaaran.
2.5 TARKKAILE jatkuvasti kuorman kuntoa. Jos kuorma muuttuu epévakaaksi,
lopeta nostopdydan kéaytto.

2.6 ALA kuormaa sivulle tai paahan. Kuorma on jaettava vahintaan 80
prosentille pdydan pinta-alasta.

2.7 ALA kayta nostopdytaa, jos kuorma on epavakaa, epatasapainoinen tai
|6ysasti pinottu.

2.8 Harjoittele huoltotoitd huolto-ohjeiden mukaisesti.

2.9 ALA muokkaa nostopoytaa ilman valmistajan kirjallista lupaa.

2.10 POISTA kuorma nostopdydalta ja esta poydan laskeutuminen
suojarajoittimella, kun huollat nostopoytaa.

2.11 Tata nostopoytad ei ole suunniteltu vedenpitévaksi. Kayta nostopdytaa
kuivassa tilassa.

3. PAIVITTAINEN TARKASTUS

Paivittainen tarkastus on tehokas nostopdydan toimintahairion tai vian
|6ytamiseksi. Tarkista nostopdyté seuraavista kohdista ennen kayttoa.

HUOMIO

ALA kéytad nostopéytad, jos havaitset toimintahdirion tai vian.

(1) Tarkista, onko nostoptydéssa naarmuja, taipumia tai halkeamia.
(2) Tarkista, onko sylinterista vuotanut ¢ljya.

(3) Tarkista poydan pystysuora rydéminta.

(4) Tarkista pyoran likkeen sujuvuus.

(5) Tarkista jarrun toiminta.

(6) Tarkista, etté kaikki pultit ja mutterit ovat tiukasti kiinni.

4. NOSTOPOYDAN KAYTTAMINEN

4.1  Jarrun kayttdminen

HUOMIO

Kun nostopoytdd ei siirretd, esté &killinen liike pitdmalld jarru kytkettynd.

Jarru on k&antépyorassé nostopdydén oikealla puolella.
(1) Pysayta pyoran liike painamalla jarrupoljinta.
(2) Vapauta jarru nostamalla jalka jarrupolkimelta.

@ Braking —

@ Releasing
brake

/ r

4.2 PoOydan nostaminen

VAROITUS

1. ALA ylikuormita nostopdytas, vaan pysy sen nimelliskuormituksessa.

2. ALA kuormaa sivulle tai pdéhan. Kuorma on jaettava véhintdén 80
prosentille pdydén pinta-alasta.

Paina nostopoljinta useita kertoja, kunnes poyta saavuttaa halutun asennon.
Péyta ei nouse saavutettuaan korkeimman asennon, vaikka nostopoljinta
painettaisiin.

Poyta laskeutuu hieman saavutettuaan korkeimman asennon.

POYDAN MAKSIMIKUORMITUS

BSW100L

1000 KG

HUOMAUTUS:

Hydrauliikkasylinterin tarkoitus on pidelld poytéaa. Hydrauliikkajérjestelman
toimintaperiaatteen mukaisesti pdyta laskeutuu hyvin hitaasti pitkdn ajan
kuluessa. Se ei pysy jatkuvasti samassa asennossa.

4.3 PoOydan laskeminen

VAROITUS

ALA laita jalkaa tai kéttéd saksimekanismiin.

Veda laskuohjain alas, niin pdyta laskeutuu.

5.TEKNISET TIEDOT
Malli BSW100L
Maksimikuormitus (kg) 1000
Poyta (mm) 1200x800
Poéydén korkeus (mm) 485-1285
Korkeudensééato 800
Pituus x leveys x korkeus (mm) 1400x800x1100
Pedaalista yl6s (keskim. ajat) 90
Pyora (mm) @ 200
Paino (kg) 238

Punnitustarkkuus:

Kun pdydan korkeus on 485-855 mm: tarkkuus on +0,1 %. Kun pdydan korkeus
on yli 855 mm: tarkkuus on +0,2 %. Ehdotus: laske pdyta alimmalle korkeudelle
punnitusta varten.

2| 010 32888 50 * ajtuotteet.fi



6. HUOLTO-OHJE

6.1 \Voitele jokainen alla kuvattu kohta kuukausittain.
6.2 Vaihda hydrauliikkadljy 12 kuukauden vélein.

Voitelukohta Nimi Tyyppi
1 Sylinterin liitin Oliy
2 Rullan kitkapinta Rasva
3 Vetotappi Oljy
4 Polkimen asennuskohta Oljy
5 Keskimmainen vetotappi Oljy
6 Nivel Rasva
7 Rasvanippa Rasva

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (oIL)
7. HYDRAULIPIIRI
® (€) HYDRAULIC CYLINDER
LOWERING VALVE
@ LIFTING

- - [ =] - OL RESERVOIR >
RELIEF VALVE ; _L(_J)i!EBIE_G_}
_SUCTION

- ——

Hydraulipiiri

1. Oljysailio

2. Ylikuormitusventtiili
3. Pumpun sylinteri

4. Oljysailio

5. Laskuventtiili

6. Hydrauliikkasylinteri

3| 010 32 888 50 * ajtuotteet.fi



8.VARAOSALUETTELO

2
3
4 — 1
b— & 106 S z
G 107/ 94
7 s
09 Y/
. e

4| 010 32 888 50 * ajtuotteet.fi



8.VARAOSALUETTELO

Nro Kuvaus Maara Nro Kuvaus Maara
1 Rasvakuppi M6 1 57 Jousi-istukan asennus 1
2 Laakeri GE30ZS 1 58 Paineensaatojousi 1
3 Mannanvarsi 1 59 Paineensaatomutteri 1
4 Polysuojus @ 40 x J 32 x 5 1 60 O-rengas @8 x 1,8 1
5 Jousirengas 55 1 61 Ruuvi 1
6 Sylinterin kansi 1 62 O-rengas @ 10 x 2,65 2
7 O-rengas @ 31,5 x 2,65 1 63 Tappi 1
8 Jousirengas @ 60 1 64 Jousirengas 10 1
9 O-rengas @ 55 x 2,65 1 65 Saksisokka 3,2 x 20 1
10 Jousirengas @ 32 1 66 Kammion vali 2
11 Manta 1 67 Painerulla 1
12 Komposiittipakkaus 1 68 Painerullan tappi 1
13 Sylinterihitsaus 1 69 Polkimen pidike 1
14 Saksisokka 5 x 35 1 70 Polkimen nivel 1
15 Murtumisenestoventtiili 1 71 Palautusjousi 1
16 Jousi 1 72 Rajakytkimen kiinnike 1
17 Komposiittipakkauksen aluslevy 18 1 73 Aluslevy 6 2
18 Putkiliitos 1 74 Kuusiokoloruuvipultti M6 x 45 2
19 Komposiittipakkauksen aluslevy 14 4 75 Kumiholkki 1
20 Korkeapaineletku 1 76 Poljinpari 1
21 Nivel 2 77 Polkimen kumi 2
22 Kammion istukan saato 1 78 Aluslevy 8 2
23 O-rengas @ 18 x 2,4 1 79 Jousialuslevy 8 6
24 Kammion s&ato 1 80 Kuusiokolopultti M8 x 16 1
25 Jousi-istukka 1 81 Mutteri M10 16
26 Jousi 1 82 Jousialuslevy 10 16
27 Kartioventtiili 1 83 Aluslevy 10 16
28 Venttiilikammion tarkistus 1 84 Pyora 8" 2
29 O-rengas @6,9x 1,8 1 85 Kuusiokoloruuvipultti M10 x 25 16
30 Teraskuula @ 7 1 86 Pyora 8" 2
31 Nopeudensaatdventtiilin kammio 1 87 Runko 1
32 O-rengas @ 15 x 2,65 2 88 Kuusiokolopultti M8 x 50 4
33 Nopeudensaatdjousen istukka 1 89 Itsestaan lukittuva mutteri M8 4
34 Nopeudensaatdjousi 1 90 Kuusiokoloruuvipultti M8 x 16 1
35 Nopeudenséaatokaraventtiili 1 91 Kuusiokolopultti M8 x 10 4
36 O-rengas @ 20 x 2,65 1 92 Aluslevy 8 1
37 Y-rengas @ 20 x @ 28 x 5 1 93 Rulla 4
38 Pumpun méanta 1 94 Tuki-istukka 4
39 Jousi 1 95 Kuusiokolopultti M8 x 20 2
40 Jousi 1 96 Tappi 1
41 Pumpun runko 1 97 Holkki 2
42 Verkko 1 98 Mé&nnanvarren tappi 1
43 Aluslevy 5 1 929 Itsestaan lukittuva mutteri M14 2
44 Poistojousi 2 100 Aluslevy 14 2
45 O-rengas @ 14 x 2,4 1 101 Holkki 2
46 Tappi 1 102 Ulkoinen saksivipu 1
a7 Poistovipu 1 103 Kuusiokolopultti M10 x 16 1
48 O-rengas @4 x 1,8 1 104 Aluslevy 2
49 Poistovivun holkki 1 105 Kahva 2
50 O-rengas @ 10,6 x 2,65 1 106 Kuusiokolopultti M10 x 16 1
51 Poistovipu 1 107 Aluslevy 1
52 Holkki 1 108 Kahva 1
53 Aluslevy 6 1 109 Kammion vali 2
54 Jousialuslevy 6 3 110 Jousialuslevy 12 2
55 Kuusiokoloruuvipultti M6 x 16 1 111 Kuusioruuvi M12 x 30 2
56 Teraskuula @ 5 1 112 Taulukko 2

5| 010 32 888 50 * ajtuotteet.fi




NOSTOPOYDAN OSAT

112-9

11e-7
112-8 J

6| 010 32 888 50 * ajtuotteet.fi



NOSTOPOYDAN OSAT

Nro Kuvaus Maara Nro Kuvaus Maara
112-1 Kuusiokoloruuvipultti M12 x 60 4 112-14 Poydan alaosa 1
112-2 Poydan ylédosa 1 112-15 Aluslevy 12 8
112-3 Itsestaan lukittuva mutteri M5 2 112-16 Jousialuslevy 12 8
112-4 Kansilevy 1 112-17 Kuusiokoloruuvipultti M12 x 55 8
112-5 Laitteen suojus 1 112-18 Puristuslauta 3
112-6 Upotettu pultti M5 x 10 6 112-19 Nayttolaite 1
112-7 Jousialuslevy 5 8 112-20 Laitteen kiinnike 1
112-8 Aluslevy 5 8 112-21 Kuusiokoloruuvipultti M5 x 35 2
1129 Upotettu pultti M5 x 12 6 112-22 Kuusiokoloruuvipultti M5 x 45 2
112-10 | Pehmustettu kansi 4 112-23 Suojakaami 1
112-11 Kiinnityslevy 4 112-24 Aluslevy 6 2
112-12 | Punnitusanturi 4 112-25 Jousialuslevy 6 2
112-13 | Mutteri M12 4 112-26 Kuusiokoloruuvipultti M6 x 12 2

7| 010 32 888 50 * ajtuotteet.fi




9. PUNNITUS

9.1 Kaynnista jarjestelma painamalla @ -ndppdinta. Kaynnistysjakson jalkeen
indikaattori ndyttéa painon.
9.2 Bruttopainon punnitusmenetelma:
Aseta bruttopainoksi 0 painamalla >0€ -ndppainta. Aseta lava poydélle.
Indikaattori nayttaa kuorman bruttopainon (lavan ja kuorman kokonaispainon).
9.3 Nettopainon punnitusmenetelma:
Néayttaa kuorman painon ilman lavan (tai muun alustan) painoa.
9.3.1 Punnitse yksi lava (tai muu alusta). Esimerkiksi lavan (tai muun alustan)
paino voi olla 40 kg. Aseta tdmé lava (tai muu alusta) nostopoydalle.
9.3.2 Paina 20< -ndppaints, jolloin indikaattori nayttaa arvon "0kg”.
(Jos nyt poistat lavan [tai muun astian] poydalta, indikaattori nayttaa arvon
"-40kg”.)
9.3.3 Punnitse kuorma lavalla (tai muulla alustalla) kohdan 9.2 mukaisesti. Kun
indikaattori on vakaa, se nayttda kuorman nettopainon.
9.4 9.4 Kilogrammojen ja paunojen vélill& vaihtaminen
Kun paino naytetaan kilogrammoina, paina kg/lb-néppainté lyhyesti. Indikaattorin
yksikkd vaihtuu talldin paunoiksi. Paina kg/lb-nappainta uudelleen, niin yksikkd
vaihtuu takaisin kilogrammoiksi.
9.5 Indikaattorin sammuttaminen
Paina @ -nappainta, kunnes indikaattorissa nakyy "OFF”. Kun vapautat
néppéimen, indikaattori sammuu.

10. PARISTOJEN TIEDOT JA VAIHTAMINEN

Nostopdydén indikaattori saa virran neljasta "AA”-paristosta. Siina

on suositeltavaa kéyttaa alkaliparistoja. Vaihda paristot, kun = nakyy
naytossa.

Paristojen vaihtaminen:

10.1 Irrota nelj metalliruuvia, jotka pitavat metallikotelon paikallaan.

10.2 Irrota nelja kuusioruuvia, jotka pitavat nayttdyksikon paikallaan. Ne ovat
nayttdyksikon takana.

10.3 Kun johdot ovat yhé kiinni ndyttdyksikdssé, kallista yksikkoa varovasti pois
poydasta.

10.4 Irrota kaksi paristokotelon kannen ruuvia. Nosta paristokotelon kantta
hieman ja veda se irti.

10.5 Vaihda nelja AA-paristoa, pida mielessa niiden suunta.

10.6 Ruuvaa paristokotelon kansi takaisin paikalleen.

10.7 Kiinnita indikaattori takaisin metallikoteloon.

PARISTOJEN VAIHTAMINEN

STEP 2

8| 010 32 888 50 * ajtuotteet.fi



Vaatimustenmukaisuusvakuutus

AJ Produkter AB vakuuttaa, etta:

Tuote: Nostovaunu, hydraulinen
Tuotenumerolla: 31034 (BSW100L)
Vastaa direktiivia: 2006/42/EC

Yhdenmukaisilla -
standardeilla:

Valmistaja: Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu
China

Halmstad, 30.6.2020

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajtuotteet fi



Kasutusjuhend

[31034] Tostelaud kaaluga

NB! Toote omanik ja kasutaja PEAVAD labi
lugema ja moistma antud kasutusjuhendit enne
t60 alustamist.

Versioon 1.0



KASUTUS- JA HOOLDUSJUHEND

ENNE TOSTELAUA KASUTAMIST LUGEGE SEE KASUTUSJUHEND HOOLIKALT
LABI JA TEHKE ENDALE TAIESTI SELGEKS. HOIDKE SEE KASUTUSJUHEND
EDASPIDISEKS KASUTAMISEKS ALLES. KAOTAMISE KORRAL VOTKE UUE
KOOPIA SAAMISEKS UHENDUST KOHALIKU EDASIMUUJAGA. KUI SEADMEL
OLEV HOIATUS-/OHUTUSSILT ON KADUMA LAINUD VOTKE UUE SILDI
SAAMISEKS UHENDUST KOHALIKU EDASIMUUJAGA.

MARKUS. Selles kasutusjuhendis tdhendab HOIATUS! ohtu, mis véib péhjustada
surma voi tosiseid vigastusi. ETTEVAATUST! tdéhendab ohtu, mis véib pdhjustada
kergeid vigastusi v&i varalist kahju.

1. HOIATUS!

1.1 ARGE pange jalga ega kétt kaarmehhanismi vahele.

1.2 ARGE lubage teistel inimestel seista téstelaua ees voi taga, kui see ligub.
1.3 ARGE ligutage t6stelauda, kui laud on tlestostetud asendis. Laual olev
koorem v8ib maha kukkuda.

1.4  ARGE minge laua alla.

1.5 ARGE ulekoormake tostelauda.

1.6 ARGE pange jalga veerevate rataste ette. See vaib pohjustada vigastusi.
1.7  JALGIGE t6stelaua liigutamisel erinevusi poranda kérguses ja kdvaduses.
Laual olev koorem v8ib maha kukkuda.

1.8  ARGE kasutage tostelauda kallakul véi kaldpinnal, véite kaotada tostelaua
Ule kontrolli ja tekitada ohtliku olukorra.

1.9  ARGE t6stke inimesi. Inimesed véivad kukkuda ja saada raskeid vigastusi.

2. ETTEVAATUST!

2.1 Enne tdstelaua kasutamist lugege see kasutusjuhend hoolikalt 18bi ja tehke
endale taiesti selgeks. Ebadige kasutamine véib tekitada ohtliku olukorra.

2.2 See tostelaud on liigutatav tdsteseade, mis on ette nahtud kuni
maksimaalse lubatud koormuse tdstmiseks véi langetamiseks. ARGE kasutage
tdstelauda muuks kui ettenéhtud otstarbeks.

2.3 ARGE lubage tostelauda kasutada inimestel, kes ei tea, kuidas see td6tab.
2.4 ARGE langetage lauda liiga kiiresti. Koorem véib kukkuda ja tekitada
ohtliku olukorra.

2.5 JALGIGE pidevalt koorma seisundit t66 kéigus. Kui koorem muutub
ebastabiilseks, seisake tostelaud kohe.

2.6 ARGE pange koormat laua &értele ega otstele. Koorem peab olema
jaotunud vahemalt 80%-le laua pinnast.

2.7 ARGE kasutage tdstelauda ebastabiilse, tasakaalustamata lahtiselt laotud
koormaga.

2.8 Tehke hooldustdid vastavalt hooldusjuhistele.

2.9 ARGE muutke tostelauda ilma tootja kirjaliku néusolekuta.

2.10 EEMALDAGE koorem laualt ja kasutage turvapiirikut, et tostelaud
hooldustédde ajal alla ei vajuks.

2.11 See tostelaud ei ole veekindel. Kasutage tostelauda kuivades tingimustes.

3. IGAPAEVANE ULEVAATUS

Igapéevane Ulevaatus on téhus viis tdstelaua talitushéirete voi rikete
tuvastamiseks. Enne tdstelaua kasutamist kontrollige jargmisi punkte.

ETTEVAATUST!

ARGE kasutage tostelauda, kui sel on tuvastatud méni talitlushdire voi rike.

Kontrollige tdstelauda kriimustuste, painete ja pragude suhtes.
Kontrollige, et silindrist ei lekiks oli.

Kontrollige laua vertikaalset liikumist.

Kontrollige rataste sujuvat liikumist.

Kontrollige piduri té6tamist.

Kontrollige, et koik poldid ja mutrid oleksid korralikult kinni.

(1
(2
(€]
(4
(5
(6

4. TOSTELAUA KASUTAMINE

41 4.1 Piduri kasutamine

ETTEVAATUST!

Kui téstelauda ei liigutata, pange pidur peale, et véltida soovimatut liikumist.

Pidur asub parempoolsel poérdrattal.
(1) Rattale piduri pealepanemiseks vajutage piduripedaali.
(2) Piduri vabastamiseks témmake piduripedaal les.

@ Braking —

@ Releasing
brake

/ r

4.2 Laua téstmine

HOIATUS!

1. ARGE koormake téstelauda Ule, &rge Uletage maksimaalset kandevéimet.

2. ARGE pange koormat laua &értele ega otstele. Koorem peab olema
jaotunud védhemalt 80%-le laua pinnast.

Vajutage tdstepedaali mitu korda, kuni laud jduab soovitud kdrgusele.

Laud ei tduse péarast maksimaalse asendi saavutamist kdrgemale isegi siis mitte,
kui vajutada téstepedaali.

Péarast kérgeima asendi saavutamist langeb laud veidi allapoole.

LAUA MAKSIMAALNE KANDEVOIME

BSW100L

1000 KG

MARKUS.

Hddrauliline silinder on méeldud laua kérguse hoidmiseks. Hiudraulikaststeemi
olemusest tingituna langeb laud vdga aeglaselt pikema aja véltel. Teil tuleb
arvestada, et laud ei ja& igavesti samale korgusele.

4.3 Laua langetamine

HOIATUS!

ARGE pange jalga ega kit kdarmehhanismi vahele.

Laua langetamiseks tommake langetamisseadist.

5. SPETSIFIKATSIOONID
Mudel BSW100L
Kandevoime (kg) 1000
Laud (mm) 1200x800
Laua kérgus (mm) 485-1285
Kaik (mm) 800
P x L x K(mm) 1400x800x1100
Pedaalivajutused max korguseni (ligikaudne 90
kordade arv)
Ratta 14bimoot (mm) 200
Kaal (kg) 238

Weighing Accuracy:

When table height is between 485mm-855mm: accuracy is +0.1%
When table height is more than 855mm: accuracy is +0.2%
Suggestion: make the table at the lowest height for weighing

2| 6000 270 * ajtooted.ee



6. HOOLDUSJUHISED

6.1 Maédrige iga allpool nédidatud punkti kord kuus.
6.2 Vahetage hudrodliiga 12 kuu jarel.

Méaarimispunkt Name Maarde thip
1 Silindri kinnituskoht Oli

2 Rulliku héérdepind Maéare

3 Kinnitustinvt Oli

4 Pedaali kinnituskoht Oli

5 Keskmine kinnitustihvt | Oli

6 Liigend Maére

7 Maardenippel Maére

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (on)
7. HUDRAULIKAAHEL
® (€) HYDRAULIC CYLINDER
LOWERING VALVE
@ LIFTING
e =] - OL RESERVOIR >
RELIEF VALVE ; L gygsgllgc;a
_SUCTION

- ——

Hidraulikaahel

1. Olipaak

2. Kaitseklapp

3. Pumbasilinder
4. Olipaak

5. Langetusklapp
6. Hudrosilinder

3 | 6000 270 * ajtooted.ee



8.VARUOSADE NIMEKIRI

2
3
4 — 1
b— & 106 S z
G 107/ 94
7 s
09 Y/
. e

4 | 6000 270 * ajtooted.ee



LAUAOSAD

112-9

11e-7
112-8 J

6 | 6000 270 * ajtooted.ee



LAUA OSAD

nr Kirjeldus Kogus nr Kirjeldus Kogus
112-1 Kuuskantpesaga poltkruvi M12 x 60 4 112-14 Alumine laud 1
112-2 Pealmine laud 1 112-15 Seib 12 8
112-3 Iselukustuv mutter M5 2 112-16 Vedruseib 12 8
112-4 Katteplaat 1 112-17 Kuuskantpesaga poltkruvi M12 x 55 8
112-5 Tablooseadme kate 1 112-18 Kokkupressimisplaat 3
112-6 Keelpolt M5 x 10 6 112-19 Tablooseade 1
112-7 Vedruseib 5 8 112-20 Tablooseadme kinnitusklamber 1
112-8 Seib 5 8 112-21 Kuuskantpesaga poltkruvi M5 x 35 2
112-9 Keelpolt M5 x 12 6 112-22 Kuuskantpesaga poltkruvi M5 x 45 2
112-10 | Padjandkate 4 112-23 Kaitsev méahis 1
112-11 Kinnitusplaat 4 112-24 Seib 6 2
112-12 | Kaaluandur 4 112-25 Vedruseib 6 2
112-13 | Mutter M12 4 112-26 Kuuskantpesaga poltkruvi M6 x 12 2

7 | 6000 270 * ajtooted.ee




9. KAALUMINE

9.1 Vajutage ststeemi sisselilitamiseks klahvi @.Péarast kaivitamist kuvatakse
tablool kaal.

9.2 Kaalumismeetod brutokaalu saamiseks
Vajutage klahvi >0€, et nullida brutokaalu vaartus. Pange kaubaalus lauale.
Kuvatakse kauba brutokaal (kaubaaluse ja kauba kogukaal).

9.3 Kaalumismeetod netokaalu saamiseks
Kauba kaalu kuvamiseks iima kaubaaluse (voi muu konteineri) kaaluta.
9.3.1 Kaaluge é&ra Uks kaubaalus (v6i muu konteiner): naiteks kaubaaluse (voi
muu konteineri) kaal on 40 kg. Pange see kaubaalus (voi muu konteiner) lauale.
9.3.2 Vajutage klahvi -0<, tablool kuvatakse ,0kg”.
(Kui votate ntitid kaubaaluse (v6i muu konteineri) laualt &ra, kuvatakse tablool
,-40kg™.)
9.3.3 Kaaluge kaubad kaubaalusel (v6i muus konteineris), nagu kirjeldatud
punktis 9.2. Tablool kuvatakse kauba netokaal.

9.4 Saate valida kg ja Ib vahel.
Kui kaal on kuvatud kilogrammides, vajutage korraks klahvi kg/lb ja kaal
kuvatakse naeltes. Vajutage uuesti klahvi kg/Ib ja kaal kuvatakse uuesti
kilogrammi.

9.5 Tabloo valjalulitamine
Vajutage klahvi @, kuni tablool kuvatakse ,OFF”. Klahvi vabastamine lulitab
tabloo vélja.

10. PATAREITEAVE JA PATAREIDE VAHETAMINE

Tostelaua tabloo to6tab nelja AA suuruses patareiga. Soovitame

kasutada leelispatareisid. Vahetage patareid, kui ikoon =) kuvatakse
tablool.

Patareide vahetamine:

10.1 Eemaldage neli kruvi, millega on kinnitatud metallkorpus.

10.2 Eemaldage neli kuuskantkruvi, millega on kinnitatud tablooseade. Kruvid
asuvad tablooseadme tagakdljel.

10.3 Kuna juhtmed on endiselt tabloo kdljes, kallutage tablooseade
ettevaatlikult lauast vélja.

10.4 Eemaldage patareisahtli kaane kaks kruvi. Tostke patareisahtli kaas
kergelt Ules ja votke pealt &ra.

10.5 Vahetage neli AA patareid uute vastu, jélgides polaarsust.

10.6 Pange patareisahtli kaas peale tagasi ja keerake kruvid kinni.

10.7 Pange tabloo tagasi metallkorpuse kulge.

PATAREIDE VAHETAMINE

STEP 2

8| 6000 270 * ajtooted.ee



C€

Vastavusdeklaratsioon

AJ Produkter AB kinnitab alljargnevat:

Toode:
Art. nr.:
Vastab direktiividele:

Uhtlustatud standardid:

Tootja:

Halmstad 2020-06-30

Tostelaud kaaluga
31034 (BSW100L)
2006/42/EC

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Edward Van Den Broek
Tootejuht, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajtooted.ee



Instrukcija/Lietosanas pamaciba
[31034] Hidrauliska pacélaja ratini ar svariem

Uzmanibu: Pirms preces lietoSanas IGdzam
rapigi iepazities ar preces lietoSanas
instrukciju.

Versija 1.0



EKSPLUATACIJAS UN APKALPOSANAS ROKASGRAMATA

PIRMS PACELSANAS GALDA LIETOSANAS RUPIGI IZLASIET SO
ROKASGRAMATU UN PILNIGI IZPROTIET RAKSTITO. GLABAJIET SO
ROKASGRAMATU ARHIVA TURPMAKAI ATSAUCEI. JA TA IR NOZAUDETA,
LUDZU, SAZINIETIES AR SAVU VIETEJO PIEGADATAJU, LAl SANEMTU JAUNU
KOPIJU. KA ARI, JA IR NOZAUDETA BRIDINAJUMA/BISTAMIBAS ZIME,
LUDZU, SAZINIETIES AR SAVU VIETEJO PIEGADATAJU, LAl SANEMTU JAUNU
ZIML.

IEVERIBAI: Saja rokasgramata BRIDINAJUMS nozimé apdraudéjumu, kas var
izraistt navi vai nopietnus ievainojumus. BISTAMIBAS PAZINOJUMS nozimé
apdraudéjumu, kas var izraisit vieglus ievainojumus vai TpaSuma bojajumus.

1. BRIDINAJUMS

11 NEIEVIETOJIET kaju vai roku §kéru mehanisma.

1.2  NELAUJIET citai personai stavét pacelSanas galda priek$a vai aiz ta, kad
tas parvietojas.

1.3  NEPARVIETOJIET pacel$anas galdu, kad galds atrodas paceltaja pozicija.
Krava var nokrist .

14  NELIENIET zem galda.

1.5 NEPARSLOGOJIET pacel$anas galdu.

1.6  NENOVIETOJIET kaju ritoSo riteniSu prieks$a. Tas var izraisit traumas.

1.7  PIEVERSIET UZMANIBU gridas limenu at$kiribai un cietibai, parvietojot
pacel§anas galdu. Krava var nokrist.

1.8 NELIETOJIET pacel$anas galdu uz slipuma vai slipas virsmas, pacel$anas
galds var k|at nekontroléjams un radit riskus.

1.9  NECELIET cilvékus. Cilvéki var nokrist un git smagas traumas.

2. BISTAMIBAS PAZINOJUMS

2.1 Rapigiizlasiet So lietoSanas rokasgramatu un pilniba izprotiet, ka
jaekspluaté sis pacel$anas galds. Nepareiza ekspluaté$ana var radit risku.

2.2 Sis pacelsanas galds ir parvietojams pacélajs, kas paredzéts, lai uz
galda celtu vai nolaistu nominalo slodzi. NELIETOJIET pacel$anas galdu citiem
neparedzétiem mérkiem.

2.3 NELAUJIET personai, kura neizprot §t pacel$anas galda darbibu, lietot $o
pacel$anas galdu.

2.4 NENOLAIDIET galdu parak atri. Krava var nokrist un radit risku.

2.5 VEROJIET kravas stavokli. Partrauciet pacel$anas galda ekspluatésanu, ja
krava k|Ust nestabila.

2.6 NENOVIETOJIET kravu sanos vai gala. Krava jasadala vismaz pa 80%
galda platibas.

2.7 NELIETOJIET pacel$anas galdu ar nestabilu, nelidzsvarotu, brivi sakrautu
kravu.

2.8 Apkopes darbus veiciet saskana ar apkalpo$anas instrukcijam.

2.9 NEPARVEIDOJIET pacel$anas galdu bez razotaja rakstiskas piekrisanas.
2.10  NONEMIET kravu no galda un izmantojiet dro$ibas aizturi, lai novérstu
galda nolai$anos, veicot pacel$anas galda apkopes darbus.

2.11 Sis pacelsanas galds nav tdensizturigs. Lietojiet paceldanas galdu
sausajos apstak|os.

3. IKDIENAS PARBAUDE

Ikdienas parbaude ir efektiva, jo tas laika var konstatét pacel$anas galda atteici
vai bojajumu. Pirms lietoSanas parbaudiet $adus pacelSanas galda punktus.

BISTAMIBAS PAZINOJUMS

NELIETOJIET pacelsanas galdu, ja tiek konstatéta atteice vai klame.

(1) Parbaudiet, vai uz pacel$anas galda nav skrapg&jumu, saliekumu vai plaisu.
(2) Parbaudiet, vai no cilindra nav ellas noplades.

(3) Parbaudiet galda vertikalo $|udi.

(4) Parbaudiet vienmeérigu ritena kustibu.

(5) Parbaudiet bremzu darbibu.

(6) Parbaudiet, vai visas skrlves un uzgriezni ir ciesi savilkti.

4. PACELSANAS GALDA EKSPLUATACIJA

41 Ka lietot bremzi

BISTAMIBAS PAZINOJUMS

Nobremzéjiet pacel$anas galdu, kad to neparvietojat, lai novérstu péksnas
kustibas.

Bremze ir aprikota ar grozamo riteniti labaja pusé.
(1) Bremzgjot riteni, nospiediet bremzu pedali.
(2) Atlaidiet bremzi, paceliet bremzu pedali.

@ Releasing
brake

/ r

4.2 Galda pacel$ana

BRIDINAJUMS

1. NEPARSLOGOJIET pacelsanas galdu, ievérojiet ta nominalo kravnesibu.

2. NEPARSLOGOJIET sanus un galu. Krava jasadala vismaz pa 80% galda
platibas.

Nospiediet celSanas pedali vairakas reizes, lldz galds sasniedz vélamo poziciju.
Galds péc augstakas pozicijas sasniegsanas netiek pacelts pat tad, ja tiek
nospiests celSanas pedalis.

Péc augstakas pozicijas sasnieg$anas galds nedaudz nolaizas.

GALDA MAKSIMALA KRAVNESIBA

BSW100L

1000 KG

IEVERIBAI:

Hidrauliskais cilindrs ir paredzéts galda turésanai. 1 k& hidrauliskajai sistémai
ir raksturigi, ka galds ilgu laiku pazeminas Joti Ieni, lddzu, nemiet véra, ka galds
nepaliek taja pasa stavokli bezgaligi.

4.3 Galda nolaisana

BRIDINAJUMS

NEIEVIETOJIET kaju vai roku $kéru mehanisma.

Pavelciet nolaiSanu uz leju, un galds nolaizas.

5. SPECIFIKACIJAS

Modelis BSW100L
Kravnesiba (kg) 1000

Galds (mm) 1200x800
Galda augstums (mm) 485-1285
Regulésana 800

G x P x A (mm) 1400x800x1100
Pedalis uz augsu. (aptuveni reizes) 90

Ritenis (mm) @ 200

Svars (kg) 238

Sversanas precizitate:

Ja galda augstums ir no 485 mm Iidz 855 mm: precizitate ir + 0,1%, ja galda
augstums ir lielaks par 855 mm: precizitate ir + 0,2%.
leteikums: novietojiet galdu zemakaja svérsanas augstuma

2|67 6252 72 * ajprodukti.lv



6. APKALPOSANAS INSTRUKCIJA

6.1  Katru ménesi ieellojiet katru talak aprakstito punktu.
6.2 Hidraulisko ellu nomainiet ik peéc 12 menesiem.

Ello$anas punkts Nosaukums Tips

1 Cilindra uzstadi$ana Ella

2 Veltna berzes virsma Smérviela
3 Saites tapa Ella

4 Pedala piestiprinasanas vieta Ella

5 Saites centrala tapa Ella

6 Savienojums Smérviela
7 Smérvielas sprausla Smeérviela

® ROLLER FRICTION
SURFACE (GREASE)

————————— =
N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. HIDRAULISKA KEDE
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Hidrauliska kéde

1. Ellas rezervuars

2. Parpludes varsts

3. Stkna cilindrs

4. Ellas rezervuars

5. Nolai§anas varsts

6. Hidrauliskais cilindrs

3| 67 62 52 72 * ajprodukti.lv



8. REZERVES DALU SARAKSTS

2
3
4 — 1
b— & 106 S z
G 107/ 94
7 s
09 Y/
. e

4 | 67 62 52 72 * ajprodukti.lv



8. REZERVES DALU SARAKSTS

Nr. Apraksts Daudzums Nr. Apraksts Daudzums
1 Smervielu kauss M6 1 57 Atsperes ligzdas montaza 1
2 Gultnis GE30ZS 1 58 Reguléjosa spiediena atspere 1
3 Virzula stienis 1 59 Reguléjosa spiediena uzgrieznis 1
4 Putek|u parsegs @40x@32x5 1 60 O-gredzens @J8x1,8 1
5 Aizdares gredzens 55 1 61 Skrave 1
6 Cilindra vaks 1 62 O-gredzens @10x2,65 2
7 O-gredzens @31,5x2,65 1 63 Spraudnis 1
8 Aizdares gredzens @60 1 64 Aizdares gredzens 10 1
9 O-gredzens @55x2,65 1 65 Skelttapa 3,2x20 1
10 Aizdares gredzens @32 1 66 Korpusa atstatums 2
11 Virzulis 1 67 Spiediena veltnis 1
12 Salikta iepako$ana 1 68 Spiediena veltna tapa 1
13 Cilindra metinaSana 1 69 Pedala turétajs 1
14 Skelttapa 5x35 1 70 Pedala Sarnirsavienojums 1
15 Pretparrau$anas varsts 1 71 Atgriezeniska atspere 1
16 Atspere 1 72 lerobezo$anas kronsteins 1
17 Kompozitmateriala iepakojuma paplaksne 18 1 73 Paplaksne 6 2
18 Apvienojo8ais savienojums 1 74 Se$staraina bultskriive M6x45 2
19 Kompozitmateriala iepakojuma paplaksne 14 4 75 Gumijas bukse 1
20 Augstspiediena §|atene 1 76 Pedalu paris 1
21 Savienojums 2 77 Pedala gumija 2
22 Reguléjams apvalka sédeklis 1 78 Paplaksne 8 2
23 O-gredzens d18x2,4 1 79 Atsperes paplaksne 8 6
24 Pielagojams apvalks 1 80 SeSstlrveida galvas skrive M8x16 1
25 Atsperes ligzda 1 81 Uzgrieznis M10 16
26 Atspere 1 82 Atsperes paplaksne 10 16
27 Koniskais varsts 1 83 Paplaksne 10 16
28 Pretvarsta korpuss 1 84 Ritenis 8” 2
29 O-gredzens ¥6,9x1,8 1 85 Se$stlraina bultskrave M10x25 16
30 Terauda lodite @7 1 86 Ritenis 8” 2
31 Atrgaitas varsta korpusa regulé$ana 1 87 Sasija 1
32 O-gredzens J15x2,65 2 88 SeSstlrveida galvas skrive M8x50 4
33 Reguléjama atruma atsperigs sedeklis 1 89 Pasblokéjosais uzgrieznis M8 4
34 Reguléjama atruma atspere 1 90 Se$staraina bultskrive M8x16 1
35 Reguléjama atruma slidvarsts 1 91 SeSstlrveida galvas skrive M8x10 4
36 O-gredzens J20x2,65 1 92 Paplaksne 8 1
37 Y-gredzens @20xJ28x5 1 93 Ritenttis 4
38 Stkna virzulis 1 94 Atbalsta sedeklis 4
39 Atspere 1 95 Sesstirveida galvas skriive M8x20 2
40 Atspere 1 96 Tapa 1
41 Sukna korpuss 1 97 lemava 2
42 Tikls 1 98 Tapa virzula stienim 1
43 Paplaksne 5 1 99 Pasblokéjosais uzgrieznis M14 2
44 Atbrivo$anas atspere 2 100 Paplaksne 14 2
45 O-gredzens @14x2,4 1 101 lemava 2
46 Spraudnis 1 102 Argja $kéru svira 1
47 Izlades svira 1 108 Sesstdrveida galvas skrive M10x16 1
48 O-gredzens @J4x1,8 1 104 Paplaksne 2
49 |zlades sviras iemava 1 105 Rokturis 2
50 O-gredzens J10,6x2,65 1 106 Sesstlrveida galvas skrive M10x16 1
51 Izlades svira 1 107 Paplaksne 1
52 lemava 1 108 Rokturis 1
53 Paplaksne 6 1 109 Korpusa atstatums 2
54 Atsperes paplaksne 6 3 110 Atsperpaplaksne 12 2
55 Sesstaraina bultskrave M6x 16 1 111 SeSstlra skrive M12x30 2
56 Terauda lodite @5 1 112 Tabula 2

5|67 62 52 72  ajprodukti.lv




GALDA ELEMENTI

112-9

11e-7
112-8 J

6 | 67 6252 72  ajprodukti.lv



GALDA ELEMENTI

Nr. Apraksts Daudzums Nr. Apraksts Daudzums
112-1 Sesstaraina bultskrave M12x60 4 112-14 Apaksgjais galds 1
112-2 Augsgjais galds 1 112-15 Paplaksne 12 8
112-3 Pasblokejosais uzgrieznis M5 2 112-16 Atsperes paplaksne 12 8
112-4 Parklajosa plaksne 1 112-17 Sesstdraina bultskrive M12x55 8
112-5 Instrumenta vairogs 1 112-18 Appresésanas délis 3
112-6 lesédinata bultskrive M5x10 6 112-19 Displeju instruments 1
112-7 Atsperes paplaksne 5 8 112-20 Instrumentu balstenis 1
112-8 Paplaksne 5 8 112-21 Sesstdraina bultskrive M5x35 2
112-9 lesédinata bultskrave M5x12 6 112-22 SeSstaraina bultskrove M5x45 2
112-10 | Spilvena parvalks 4 112-23 Aizsargspole 1
112-11 Fiksacijas plaksne 4 112-24 Paplaksne 6 2
112-12 | Svér§anas sensors 4 112-25 Atsperes paplaksne 6 2
112-13 Uzgrieznis M12 4 112-26 Sesstlraina bultskrove M6x12 2

7| 67 62 52 72 * ajprodukti.lv




9. SVERSANAS DARBIBA

9.1 Nospiediet @ taustinu, lai ieslégtu sistému. Péc palaidanas secibas
indikators paradis svaru.
9.2 Svér8anas metode bruto svaram:

Nospiediet 20< taustinu, lai bruto svaru iestatitu uz 0. Nolieciet paleti uz galda.

Tiek paradits pre¢u bruto svars (paletes un pre¢u kopéjais svars).

9.3 Svér8anas metode neto svaram:
Lai paraditu pre¢u svaru bez paletes (vai cita konteinera) svara.
9.3.1 Nosver vienu paleti (vai citu konteineru), pieméram, paletes (vai cita
konteinera) svars ir 40 kg. Nolieciet §o paleti (vai citu konteineru) uz galda.
9.3.2 Nospiediet 2>0€ taustinu, indikators paradis "0kg”.
[Paslaik, ja nonemat paleti (vai citu konteineru) no galda, indikatora tiks paradits
- 40kg”.]
9.3.3 Nosver preces uz paletes (vai cita konteinera), ka paradits 9.2. punkta; ja
indikators ir stabils, tiek paradits precu tirsvars.

9.4 Parsledzieties starp kg un Ib.
Kad svars tiek paradits kg, Tsi nospiediet taustinu kg/lb, un paradita vieniba
parslégsies uz Ib. Nospiediet taustinu kg/lb vélreiz, un paradita mérvieniba atkal
parslégsies uz kg.

9.5 Izsledziet indikatoru
Nospiediet @ taustinu, lidz indikators parada “OFF”. AtlaiZot taustinu, indikators
tiks izslegts.

10. BATERIJU JAUDAS DATI UN NOMAINA

Indikators uz pacélaja galda izmanto 4 "AA” izméra baterijas. leteicams

izmantot sarma baterijas. Mainiet baterijas, kad =) noradits displeja.

Bateriju maina:

10.1 Iznemiet Cetras metala skrives, kas satur metala korpusu.

10.2 Iznemiet Cetras sedstra skraves, kas satur displeja bloku. Tas atrodas
displeja bloka aizmuguré.

10.3 Ta ka vadi joprojam ir piestiprinati pie displeja, uzmanigi nolieciet ierici
projam no galda.

10.4 Iznemiet divas bateriju vaka skraves. Nedaudz paceliet bateriju vacinu un
nonemiet to.

10.5 Nomainiet Cetras AA baterijas, atceroties to novietojumu.

10.6 Skruvejiet bateriju vacina plaksni atpakal sava vieta.

10.7 Novietojiet indikatoru atpakal pie metala korpusa.

BATERIJU NOMAINA

8| 67 62 52 72 * ajprodukti.lv

STEP 2




C€

Atbilstibas deklaracija

AJ Produkter AB apstiprina zemak noradito informaciju

Produkta nosaukums:
Artikula numurs:
Direktiva/Rikojums:
Saskanotie standarti:
Razotajs:

Halmstad 2020-06-30

Hidrauliska pacélaja ratini ar svariem
31034 (BSW100L)
2006/42/EC

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Edward Van Den Broek
Produktu menedzeris, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajproduktilv



Eksploatacijos instrukcija

[31034] Hidraulinis vezimélis su svarstyklémis

Pastaba: PrieS naudodamasis Siuo gaminiu, savinin-
kas ir operatorius PRIVALO perskaityti ir suprasti Sias
eksploatavimo instrukcijas.

Versija 1.0



NAUDOJIMO IR APTARNAVIMO VADOVAS

PRIES NAUDOJANT KELTUVO STALA, ATIDZIAI PERSKAITYKITE §] VADOVA

IR PILNAI J] SUPRASKITE. TUREKITE IR VADOVAUKITES SIUO VADOVU
ATEITYJE. JEIGU J] PAMESITE, SUSISIEKITE SU SAVO VIETINIU TIEKEJU IR
GAUKITE NAUJA KOPIJA. TAIP PAT, JEI ANT |RENGINIO NERA |SPEJIMO /
ATSARGUMO ETIKETES, PRASOME SUSISIEKTI SU SAVO VIETINIU TIEKEJU IR
GAUTI NAUJA ETIKETE.

SVARBU: Siame vadove |SPEJIMAS reidkia pavojy, kuris gali sukelti mirtj ar
sunkius suzalojimus. ATSARGIAI reiskia pavojy, kuris gali sukelti nedidelius
suzeidimus ar materialine zala.

1. ISPEJIMAS

11 NEDEKITE kojos ar rankos | Zirkliy mechanizma.

1.2  Neleiskite kitiems Zmonéms stoveti prieSais arba uz kélimo stalo, kai jis
juda.

1.3 NEJUNKITE kelimo stalo, kai stalas yra pakeltoje padétyje. Krovinys gali
nukristi .

14 2.3 NEPAJSKITE po stalu

15 NEPERKRAUKITE kelimo stalo.

1.6  NEDEKITE kojos pries riedangius ratus. Tai gali sukelti suZalojima.

1.7  ZIUREKITE grindy lygio skirtuma ir kietuma judant kélimo stalui. Krovinys
gali nukristi .

1.8 NENAUDOKITE kélimo stalo ant nuolydZio ar nuozulnaus pavir$iaus, nes
kelimo stalas gali tapti nevaldomas ir sukelti pavoju.

1.9  NEKELKITE Zmoniy. Zmones gali nukristi ir susizeisti.

2. ATSARGIAI

2.1  Atidziai perskaitykite Sig naudojimo instrukcija ir supraskite, kaip veikia
kelimo lentelé. Netinkamas naudojimas gali sukelti pavojy.

2.2 Sis kelimo stalas yra kilnojamasis keltuvas, skirtas pakelti arba sumazinti
nominalig stalo apkrova. NENAUDOKITE kelimo stalo ne pagal paskirt].

2.3 NEGALIMA valdyti lifto stalo asmeniui, kuris nesupranta jo veikimo.

2.4 NEGALIMA per greitai nuleisti stalo. Krovinys gali nukristi ir sukelti pavojy.
2.5 NUOLATOS stebekite apkrovos bukle. Nustokite valdyti kélimo stala, jei
krovinys tampa nestabilus.

2.6 NEKRAUKITE 8onu ar galu. Apkrova turi bati paskirstyta maziausiai 80%
stalo ploto.

2.7 NENAUDOKITE kelimo stalo su nestabilia, nesubalansuotu laisvai sukrautu
kroviniu.

2.8 Praktikuokite priezidros darbus pagal aptarnavimo instrukcijas.

2.9 NEGALIMA modifikuoti kélimo stalo be gamintojo rasytinio sutikimo.

2.10 NUIMKITE krovinj nuo stalo ir naudokite apsauginj kamstj, kad stalas
nenusileisty, kai aptarnaujate kelimo stala.

2,11 Sis kelimo stalas néra atsparus vandeniui. Kélimo stalg naudokite sausa.

3. KASDIENE PATIKRA
Kasdienine apzidra yra veiksminga, kad baty galima rasti gedima ar gedima ant
kelimo stalo. Prie§ naudodami, patikrinkite kélimo stalg toliau nurodytose vietose.

ATSARGIAI

NEGALIMA naudoti kelimo stalo, jei yra kokiy nors sutrikimy ar gedimy.

(1) Patikrinkite, ar ant kélimo stalo néra jbrézimy, sulenkimy ar jtrakimy.
(2) Patikrinkite, ar i$ cilindro néra nuotékio.

(3) Patikrinkite lentelés vertikaly $liauzima.

(4) Patikrinkite sklandy rato judéjima.

(5) Patikrinkite stabdZiy funkcija.

(6) Patikrinkite, ar visi varztai ir verZlés tvirtai priverzti.

4.VALDOMAS PAKELIMO STALAS

4.1 Kaip naudotis stabdZiu

ATSARGIAI

Stabdykite pakelimo stala, kada jis nejuda, kad baty iSvengta staigiy judesiy.

Desinéje puséje stabdys yra su sukamuoju ratuku.
(1)  Stabdydami rata, paspauskite stabdzio pedala.
(2)  Atleisdami stabdj, pakelkite stabdZzio pedala.

@ Braking —

@ Releasing
brake

/ r

4.2 Kélimo stalas

ISPEJIMAS

1. NEPERKRAUKITE kelimo stalo, laikykites jo nominalios galios.

2. NEKRAUKITE Sonu ar galu, apkrova turi biti paskirstyta maziausiai 80%
stalo ploto.

Kelis kartus spauskite kelimo pedala, kol stalas pasieks norima padét;.
Stalas nepakyla pasiekus auk$ciausia padétj, net jei paspaudziamas kélimo
pedalas.

Stalas $iek tiek nusileidzia pasiekus auksciausig pozicija.

MAKSIMALI STALO GALIA

BSW100L

1000 KG

SVARBU:

Hidraulinis cilindras skirtas laikyti stala. Kaip ir hidraulines sistemos pobaddis,
stalas ilga laika nuleidZiamas labai letai, atkreipkite demesj, kad stalas
neuZsibdna toje pacioje padetyje neribota laikg.

4.3 Nuleisti stalg

ISPEJIMAS

NEDEKITE kojos ar rankos j Zirkliy mechanizma.

Patraukite nuleidima zemyn ir stalo nuleidimus.

5. SPECIFIKACIJOS

Modelis BSW100L
Maksimali apkrova (kg). 1000

Stalas (mm) 1200x800
Stalo aukstis (mm) 485-1285
Insultas 800

H xW x D (mm). 1400x800x1100
Pedalas j virsy. (apytiksliai kartai) 90

Ratas (mm) @ 200

Svoris - (kg). 238

Svérimo tikslumas:

Kai stalo aukstis yra nuo 485 mm iki 855 mm: Tikslumas yra + 0,1%, kai
stalo aukstis yra didesnis nei 855 mm: Tikslumas yra + 0,2% Pasverkite stalg
zemiausiame aukstyje

2| 8(5) 2785980 * ajproduktai.lt



6. APTARNAVIMO INSTRUKCIJA

6.1 Kiekvieng ménesj tepkite kiekvieng toliau aprasytq taska.
6.2 Hidrauling alyva keiskite kas 12 menesiu.

Tepimo taskas Pavadinimas Tipas
1 Cilindro montavimas Alyva
2 Voly trinties pavirSius Tepalas
3 Jungties kaistis Alyva
4 Pedalo tvirtinimo vieta Alyva
5 Jungties centrinis kaistis | Alyva
6 Bendras Tepalas
7 Tepalo spenelis Tepalas

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (oIL)
7 HIDRAULINE GRANDINE
® (6) HYDRAULIC CYLINDER
LOWERING VALVE
@ LIFTING
I O RESERVOIR
]
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Hidrauliné grandiné

1. Alyvos rezervas

2. Apsauginis voZtuvas
3. Siurblio cilindras

4. Alyvos rezervas

5. Nuleidimo voZztuvas
6. Hidraulinis cilindras

3| 8 (5) 2 785 980  ajproduktai.lt



8. ATSARGINIY DALIY SARASAS

2
3
4 — 1
b— & 106 S z
G 107/ 94
7 s
09 Y/
. e

48 (5) 2785 980 » ajproduktai.lt



8. ATSARGINIY DALIY SARASAS

Ne. Apibudinimas Kiekis Ne. Apibudinimas Kiekis
1 Tepalo taurelé M6 1 57 Spyruoklinés sédynes surinkimas 1
2 Guolis GE30ZS 1 58 Reguliuojanti slégio spyruoklé 1
3 Stumoklio kotas 1 59 Reguliuojanti slégio verzle 1
4 Dulkiy dangtelis @40 x @32 x 5 1 60 Sandarinimo ziedas @8 x 1,8 1
5 UZfiksuojamas ziedas 55 1 61 Varztas 1
6 Cilindro dangtis 1 62 Sandarinimo Ziedas @10 x 2,65 2
7 Sandarinimo ziedas @31,5 x 2,65 1 63 Kistukas 1
8 UZfiksuojamas ziedas @60 1 64 Uzfiksuojamas Ziedas 10 1
9 Sandarinimo Ziedas @55 x 2,65 1 65 Padalintas kaistis 3,2 x 20 1
10 UZfiksuojamas Ziedas @32 1 66 Tarpas tarp korpuso 2
1 Stamoklis 1 67 Sleginis volelis 1
12 Kompoziciné pakuoté 1 68 Sleginio volelio kaistis 1
13 Cilindry suvirinimas 1 69 Pedalo laikiklis 1
14 Padalintas kaistis 5 x 35 1 70 Pedalo pasukamas kaistis 1
15 Neleiskite sprogti voztuvui 1 71 Grjzimo spyruoklé 1
16 Spyruokle 1 72 Ribinis laikiklis 1
17 Kompoziciné pakavimo poverzlé 18 1 73 Poverzlé 6 2
18 Sajungos jungtiné 1 74 Sesiakampis varzto varztas M6 x 45 2
19 Kompozicine pakavimo poverzlé 14 4 75 Gumos jvoré 1
20 Auksto slégio zarna 1 76 Pedaly pora 1
21 Bendras 2 77 Pedalo guma 2
22 Sureguliuokite korpuso sedyne 1 78 Poverzlé 8 2
23 O Ziedas d18 x 2,4 1 79 Spyruokliné poverzle 8 6
24 Sureguliuokite korpusa 1 80 Sesiakampis galvos varztas M8 x 16 1
25 Spyruokliné sédyne 1 81 Verzle M10 16
26 Spyruoklé 1 82 Spyruokliné poverzle 10 16
27 Kaginis voztuvas 1 83 Poverzlé 10 16
28 Atbulinio voztuvo korpusas 1 84 8" ratas 2
29 Sandarinimo Ziedas @6,9 x 1,8 1 85 Sesiakampis varzto varztas M10 x 25 16
30 Plieninis rutulys @7 1 86 8" ratas 2
31 Greicio voztuvo korpuso reguliavimas 1 87 Vaziuokle 1
32 Sandarinimo ziedas @15 x 2,65 2 88 Sesiakampis galvos varztas M8 x 50 4
33 Reguliuojanti spyruokliné sédyné 1 89 Savaime uzsirakinanti verzlé M8 4
34 Reguliuojamo greicio spyruokliné sédyne | 1 90 Sesiakampis varzto varztas M8 x 16 1
35 Reguliuojamas greicio slankusis voztuvas | 1 91 Sesiakampis galvos varztas M8 x 10 4
36 Sandarinimo ziedas @20 x 2,65 1 92 Poverzlé 8 1
37 Y Ziedas @20 x 28 x 5 1 93 Volelis 4
38 Siurblio sttmoklis 1 94 Atramine sédyné 4
39 Spyruokle 1 95 Sesiakampis galvos varztas M8 x 20 2
40 Spyruoklé 1 96 Kaistis 1
41 Siurblio korpusas 1 97 |vore 2
42 Tinklelis 1 98 Stomoklio koto kaistis 1
43 Poverzle 5 1 99 Savaime uZsirakinanti verzle M14 2
44 I$leidimo spyruokle 2 100 Poverzlé 14 2
45 Sandarinimo Ziedas @14 x 2,65 1 101 voré 2
46 Kistukas 1 102 18oriniy Zzirkliy svirtis 1
47 I$leidimo svirtis 1 103 Sesiakampis galvos varztas M10 x 16 1
48 Sandarinimo ziedas @4 x 1,8 1 104 Poverzlé 2
49 I8krovimo svirties jvore 1 105 Rankena 2
50 Sandarinimo ziedas @10,6 x 2,65 1 106 éeéiakampis galvos varztas M10 x 16 1
51 ISleidimo svirtis 1 107 Poverzlé 1
52 |voré 1 108 Rankena 1
53 Poverzle 6 1 109 Tarpas tarp korpuso 2
54 Spyruokliné poverzlée 6 3 110 Pavasarinis plovimas 12 2
55 Sesiakampis varzto varztas M6 x 16 1 111 Sesiakampis varztas M12 x 30 2
56 Plieninis rutulys @5 1 112 Stalas 2

5| 8 (5) 2 785 980  ajproduktai.lt




STALO DALYS

112-9

11e-7
112-8 J

6 | 8 (5) 2 785980 * ajproduktai.lt



STALO DALYS

Ne. Apibudinimas Kiekis Ne. Apibudinimas Kiekis
112-1 Sesiakampis varzto varztas M12 x 60 4 112-14 Apatinis stalas 1
112-2 Vir§utinis stalas 1 112-15 Poverzle 12 8
112-3 Savaime uzsirakinanti verzle M5 2 112-16 Spyruokliné poverzle 12 8
112-4 Dengiamoji ploksté 1 112-17 Sesiakampis varzto varstas M12 x 55 8
112-5 Prietaisy skydas 1 112-18 Gofravimo lenta 3
112-6 Neveikiantis varztas M5 x 10 6 112-19 Ekrano instrumentas 1
112-7 Spyruokliné poverzlé 5 8 112-20 Instrumento laikiklis 1
112-8 Poverzle 5 8 112-21 Sesiakampis varzto varstas M5 x 35 2
112-9 Neveikiantis varztas M5 x 12 6 112-22 Sesiakampis varzto varztas M5 x 45 2
112-10 Uzvalkalas 4 112-23 Apsauginé rité 1
112-11 Tvirtinimo ploksté 4 112-24 Poverzié 6 2
112-12 | Sverimo jutiklis 4 112-25 Spyruokliné poverzle 6 2
112-13 | Verzlé M12 4 112-26 Sesiakampis varzto varztas M6 x 12 2

7 | 8 (5) 2 785 980  ajproduktai.lt




9. SVERIMO OPERACIJA

9.1 Paspauskite @ mygtuka, kad jjungtumete sistema. Po paleidimo sekos
indikatorius parodys svorj.

9.2 Svorio metodas bendram svoriui:
Paspauskite 0€ mygtuka, kad nustatytumete bendrg svorj j 0. Padekite
padeklg ant stalo. Parodomas bendras prekiy svoris (bendras padéklo ir prekiy
svoris).

9.3 Svorio metodas grynam svoriui:
Norint parodyti prekiy svorj be padéklo (ar kito konteinerio) svorio.
9.3.1 Pasverkite vieng padeklia (ar kita konteinerj), pavyzdziui, padéklo (ar kito
konteinerio) svoris yra 40 kg. Padékite 8 padékla (ar kita konteinerj) ant stalo.
9.3.2 Paspauskite >0€< mygtuka, indikatorius parodys ,0kg*“.
[Siuo metu, jei nuimsite padekla (ar kita konteinerj) nuo stalo, indikatorius
parodys ,- 40kg“.]
9.3.3 Pasverkite prekes ant padeklo (ar kito konteinerio), kaip parodyta 9.2
punkte, kai indikatorius yra stabilus, parodomas grynasis prekiy svoris.
9.4 Perjungti tarp kilogramy ir svary.
Kai svoris rodomas kilogramais, netrukus paspauskite mygtuka kilogramai /
svarai ir rodomas vienetas persijungs j svarus. Dar kartg paspauskite kilogramai
/ svarai mygtuka ir rodomas vienetas vél persijungs j kilogramus.

9.5 I$jungti indikatoriy
Paspauskite @ mygtuka, kol indikatorius parodys ,OFF*. Atleidus mygtuka
indikatorius bus i$jungtas.

10. BATERIJOS MAITINIMO DUOMENYS IR KEITIMAS

Indikatorius ant kélimo stalo naudoja 4 ,,AA“ dydzio baterijas. Jums

rekomenduojama naudoti Sarming baterija. Pakeiskite baterijas, kai =)
rodoma ekrane.

Baterijos keitimas:

10.1 ISimkite keturis metalinius varztus, kurie tvirtina metalinj korpusa.

10.2 ISimkite keturis SeSiakampius varztus, kurie laiko ekrano bloka. Jie yra
kitoje ekrano puseéje.

10.3 Kadangi laidai vis dar pritvirtinti prie ekrano, $velniai pakreipkite jrenginj
nuo stalo.

10.4 Atsukite du baterijos dangtelio varztus. Siek tiek pakelkite baterijos
dangtelj ir jj nuimkite.

10.5 Pakeiskite keturias AA baterijas, nepamirskite krypties.

10.6 Prisukite baterijos dangtelio plokstele atgal j savo vieta.

10.7 Surinkite indikatoriy atgal j metalinj nama.

BATERIJY KEITIMAS

8 8 (5) 2785 980 » ajproduktai.lt

STEP 2




C€

Atitikties deklaracija

AJ Produkter AB Siuo patvirtina, kad:

Produktas:

Art. Nr.:

Atitinka direktyva:
Darnieji standartai:
Gamintojas:

Hidraulinis vezimelis su svarstyklémis
31034 (BSW100L)
2006/42/EC

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Halmstadas, 2020-06-30

Edward Van Den Broek
Produkty vadovas, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajproduktai.lt



Navod k obsluze

[31034] Zvedaci stul, hydraulicky zdvih

Poznamka: Pred pouzitim tohoto vyrobku jsou
majitel a operator povinni precist si tyto pokyny a
porozumét jim.

Verze 1.0



NAVOD K OBSLUZE A UDRZBE

PRED MANIPULACI S PLOSINOU SI POZORNE PRECTETE TENTO MANUAL
A UJISTETE SE, ZE MU ROZUMITE. ULOZTE S| TENTO MANUAL PRO
BUDOUCI POTREBY. POKUD HO ZTRATITE, KONTAKTUJTE SVEHO
MISTNIHO DODAVATELE A POZADEJTE O NOVOU KOPII. POKUD SE NA
JEDNOTCE ZTRATI ETIKETA VAROVANI/POZOR (WARNING/CAUTION), TAKE
KONTAKTUJTE SVEHO MISTNIHO DODAVATELE A POZADEJTE O NOVOU.

POZNAMKA: V této piru¢ce znamena VAROVANI nebezpedi, které mlze vést
k Umrti nebo vaznému zranéni. POZOR znamend nebezpedi, které mize vést k
lehkému zranéni nebo poskozeni majetku.

1. VAROVANI

11 NEDOTYKEJTE SE nohou ani rukou néizkového mechanismu.

1.2 NEDOVOLTE jiné osobé stat pfed nebo za plosinou, kdyZ se pohybuje.
1.3 NEHYBEJTE ploginou, kdy? je zdvizena. Naklad by mohl spadnout

14  NEVSTUPUJTE pod plosinu.

1.5 NEPRETEZUJTE zvedaci ploinu.

1.6 NEDAVEJTE nohu pied kole¢ka. Mohlo by dojit ke zran&ni.

1.7  SLEDUJTE zmény a tvrdost podlahy, kdyZ hybete se zvedaci plosinou.
Néklad by mohl spadnout.

1.8 NEPOUZIVEJTE zvedaci ploinu na svahu nebo na naklonéném povrchu,
plosina se muze vymknout kontrole a zpUsobit nebezpedi.

1.9 NEZVEDEJTE lidi. Mohlo by dojit k padu a zranéni.

2. POZOR

2.1 Prectéte si pozorné tento navod k obsluze a pIné porozuméjte tomu, jak
ovladat zvedaci plosinu. Nespravna manipulace mize zpUsobit nebezpedi.
2.2 Tato zvedaci plosina je pohyblivy zvedék urCeny ke zvedani nebo
snizovani daného nakladu. NEPOUZIVEJTE ploginu k jinym uéeltim, neZ pro
které je urena.

2.3 NEDOVOLTE obsluze pracovat se zvedaci plo§inou, pokud nerozumf
tomu, jak ji ovladat.

2.4 NESPOUSTEJTE plosinu prili§ rychle. Naklad by mohl spadnout a
zpUsobit nebezpedi.

2.5 SLEDUJTE stéle stav zatiZzeni. Pokud je naklad nestabilni, zastavte provoz
zvedaci plosiny.

2.6 NEPOKLADEJTE naklad na bok nebo konec ploginy. Zatizeni musi byt
rozlozeno alespori na 80 % plochy plosiny.

2.7 NEDAVEJTE na zvedaci plosinu nestabilni, nevyvazeny nebo
nezabezpeceny naklad.

2.8 Udrzbu provadéijte podle servisnich pokyn(i.

2.9 NEUPRAVUJTE zvedaci ploSinu bez pisemného souhlasu vyrobce.

2.10 P¥i provadéni idrzby ODSTRANTE naklad ze stolu a pomoci bezpe&nostni
zarazky zabrarite spusténi plosiny.

2.11 Tato zvedaci plosina neni navrzena tak, aby byla odolna vici vodé.
Zvedaci ploSinu pouzZivejte v suchém stavu.

3. DENNi KONTROLA

Denni kontrola slouzf k zjisténi poruchy nebo $patné funkce zvedaci ploSiny.
Pred pouzitim zkontrolujte u zvedaci ploSiny nasledujici body.

POZOR

NEPOUZIVEJTE zvedaci ploinu, pokud Zjistite jakoukoli poruchu nebo
Spatnou funkcénost.

Zkontrolujte, zda na zvedaci plo$iné nejsou Skrabance, ohyby nebo praskliny.
Zkontrolujte, zda z vélce neuniké olej.

Zkontrolujte svislou konstrukci plosiny.

Zkontrolujte plynulost pohybu kole¢ka.

Zkontrolujte funk&nost brzdy.

Zkontrolujte, zda jsou v8echny Srouby a matice pevné utazené.

(1
(2
(3
(4
(5
(6

4. MANIPULACE SE ZVEDACI PLOSINOU

4.1 Jak pouzivat brzdu

POZOR

Pokud s plosinou nehybete, zabrzdéte ji, abyste zabranili nahlému pohybu.

Brzda je vybavena otoénym kolec¢kem na pravé strané.
(1) Kole¢ko zabrzdite tak, Ze seslapnéte brzdovy pedal.
(2)  Brzdu uvolnite zvednutim nohy z brzdového pedalu.

@ Braking —

@ Releasing
brake

/ r

4.2  Zvedani plosiny

VAROVANI
1. NEPRETEZUJTE zvedaci plosinu, dodrzujte jeji uvedenou nosnost.

2. NEPOKLADEJTE néklad na stranu nebo konec plosiny, musi byt rozloZen
alespori na 80 % plochy.

Nékolikrat seslapnéte pedal zvedani, dokud nebude plosina v pozadované
poloze.

Po dosazeni nejvy$si polohy se ploSina zastavi, i kdyZ je seslapnuty pedal
zvedani.

Po dosazeni nejvy$si pozice se ploSina mirné snizi.

MAXIMALNi NOSNOST PLOSINY
BSW100L
1000 KG

POZNAMKA:

Hydraulicky vélec je navrZen tak, aby drzel plosinu. Jako u kazdého
hydraulického systému, ploSina se spousti velmi pomalu delsi dobu. Vezméte
prosim na védomi, Ze stil nezistava ve jedné poloze neomezené dlouho.

4.3  Spousténi plosiny

VAROVANI
NEDOTYKEJTE SE nohou ani rukou niiZkového mechanismu.

Zatahnéte doll a plosina se zaéne spoustét.

5. SPECIFIKACE

Model BSW100L
Nosnost (kg) 1000

PloSina (mm) 1200x800
Vyska ploSiny (mm) 485-1285
Zdvih 800

D x$§ xV (mm) 1400x800x1100

Seslapnéte pedal pro zdvizeni. (pfiblizné) 90

O kolecka (mm) 200

Hmotnost (kg) 238

Presnost vazeni:

Kdyz je vys$ka plosiny mezi 485 mm — 855 mm: presnost je + 0,1%. Kdyz je vyska
plosiny vétsi nez 855 mm: presnost je + 0,2% Navrh: pro vazeni nastavte plosinu

2| 283 933 763 * ajprodukty.cz



6. SERVISNi NAVOD

6.1 Kazdy bod popsany nize promazte kazdy mésic.
6.2 Hydraulicky olej vyménuijte kazdych 12 mésicu.

Mazaci misto Nazev Typ
1 Nasazeni vélce Olej
2 Treci plocha valce Tuk
3 Propojit kolik Olej
4 Montézni bod pedalu Olej
5 Propojit stfedovy kolik Olej
6 Kloub Tuk
7 Mazacf hlavice Tuk

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. HYDRAULICKY OKRUH
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § Zvisoea D _L(_J)i!EBIE_G_}
_SUCTION

- ——

Hydraulicky okruh

1. Olejova nadrz

2. Pojistny ventil

3. Vélec Cerpadla

4. Olejova nadrz

5. Spoustéct ventil
6. Hydraulicky vélec

3 | 283 933 763 * ajprodukty.cz



8. SEZNAM NAHRADNICH DIiLU

1

105 10
10

4| 283 933 763 » ajprodukty.cz



8. SEZNAM NAHRADNICH DIiLU

¢. Popis Mnozstvi C. Popis Mnozstvi
1 Z&sobnik na tuk M6 1 57 Montézni pruzinovy sedak 1
2 Lozisko GE30ZS 1 58 Regulaéni pfitlaéné pruzina 1
3 Pistni ty¢ 1 59 Regulaéni pfitlaéna matice 1
4 Protiprachovy kryt @ 40 x @ 32 x 5 1 60 O-krouzek @ 8 x 1,8 1
5 Pojistny krouzek 55 1 61 Sroub 1
6 Kryt vélce 1 62 O-krouzek @ 10 x 2,65 2
7 O-krouzek @ 31,5 x 2,65 1 63 Zastréka 1
8 Pojistny krouzek & 60 1 64 Pojistny krouzek 10 1
9 O-krouzek @ 55 x 2,65 1 65 Zavlagka 3,2 x 20 1
10 Pojistny krouzek & 32 1 66 Rozte¢ pouzdra 2
11 Pist 1 67 Pritlacny valec 1
12 Kompozitni obal 1 68 Cep ptitlagného valce 1
13 Svary valcl 1 69 Drzék pedalu 1
14 Zéavlatka 5 x 35 1 70 Oto¢ny ¢ep pedalu 1
15 Ventil zamezujici prasknuti 1 71 Vratn& pruzina 1
16 Pruzina 1 72 Mezni podpéra 1
17 Kompozitni podlozka 18 1 73 Podlozka 6 2
18 Spojovaci kloub 1 74 Sroub s vnitfnim Sestihranem M6 x 45 2
19 Kompozitni podlozka 14 4 75 Gumové pouzdro 1
20 Vysokotlaké hadice 1 76 Par pedall 1
21 Kloub 2 77 Guma pedélu 2
22 Uprava pouzdra 1 78 Podlozka 8 2
23 O-krouzek d18 x 2,4 1 79 Pruzna podlozka 8 6
24 Uprava pouzdra 1 80 Sroub se gestihrannou hlavou M8 x 16 1
25 Pruzinové sedlo 1 81 Matice M10 16
26 Pruzina 1 82 Pruzné podlozka 10 16
27 Kuzelovy ventil 1 83 Podlozka 10 16
28 Pouzdro kontrolniho ventilu 1 84 Kolo 8 palcl 2
29 O-krouzek @ 6,9 x 1,8 1 85 Sroub s vnitfnim Sestihranem M10 x 25 16
30 Ocelové koule @ 7 1 86 Kolo 8 palct 2
31 Pouzdro ventilu regulujiciho rychlost 1 87 Podvozek 1
32 O-krouzek @ 15 x 2,65 2 88 Sroub se $estihrannou hlavou M8 x 50 4
33 Sedlo pruziny regulujici rychlost 1 89 Samojistnd matice M8 4
34 Pruzina regulujici rychlost 1 90 Sroub s vnitfnim Sestihranem M8 x 16 1
35 Pouzdro $oupéatka regulujiciho rychlost 1 91 Sroub se $estihrannou hlavou M8 x 10 4
36 O-krouzek @ 20 x 2,65 1 92 Podlozka 8 1
37 Y-krouzek @ 20 x @ 28 x 5 1 93 Vélecek 4
38 Pist ¢erpadla 1 94 Opérné sedadlo 4
39 Pruzina 1 95 Sroub se $estihrannou hlavou M8 x 20 2
40 Pruzina 1 96 Kolik 1
41 Téleso Cerpadla 1 97 Pouzdro 2
42 Pletivo 1 98 Cep pro pistni ty& 1
43 Podlozka 5 1 99 Samojistnd matice M14 2
44 Vypoustéci pruzina 2 100 Podlozka 14 2
45 O-krouzek & 14 x 2,65 1 101 Pouzdro 2
46 Zastréka 1 102 Paka externich ntizek 1
47 Vypoustéci paka 1 103 Sroub se $estihrannou hlavou M10 x 16 1
48 O-krouzek @ 4 x 1,8 1 104 Podlozka 2
49 Pouzdro vypoustéci paky 1 105 Rukojet 2
50 O-krouzek & 10,6 x 2,65 1 106 Sroub se $estihrannou hlavou M10 x 16 1
51 Vypoustéci paka 1 107 Podlozka 1
52 Pouzdro 1 108 Rukojet 1
53 Podlozka 6 1 109 Rozte¢ pouzdra 2
54 Pruzna podlozka 6 3 110 Pruzna podlozka 12 2
55 Sroub s vnitfnim estihranem M6 x 16 1 111 Sestihranny droub M12 x 30 2
56 Ocelova koule @ 5 1 112 PloSina 2

5| 283 933 763 * ajprodukty.cz




DILY STOLU

112-9

11e-7
112-8 J

6 | 283 933 763 » ajprodukty.cz



DiLY PLOSINY

C. Popis Mnozstvi C. Popis Mnozstvi
112-1 Sroub s vnitfnim gestihranem M12 x 60 4 112-14 Dolni ploSina 1
112-2 Horni plosina 1 112-15 Podlozka 12 8
112-3 Samojistna matice M5 2 112-16 Pruzna podlozka 12 8
112-4 Kryt 1 112-17 Sroub s vnitrnim Sestihranem M12 x 55 8
112-5 Stit stroje 1 112-18 Krimpovaci deska 3
112-6 Sroub dormant M5 x 10 6 112-19 Zobrazeni stroje 1
112-7 Pruzna podlozka 5 8 112-20 Drzak pristroje 1
112-8 Podlozka 5 8 112-21 Sroub s vnitfnim $estihranem M5 x 35 2
112-9 Sroub dormant M5 x 12 6 112-22 Sroub s vnitfnim Sestihranem M5 x 45 2
112-10 Kryt sedaku 4 112-23 Ochranna civka 1
112-11 Upevnovaci deska 4 112-24 Podlozka 6 2
112-12 | Senzor vazeni 4 112-25 Pruznéa podlozka 6 2
112-13 Matice M12 4 112-26 Sroub s vnitfnim Sestihranem M6 x 12 2

7 | 283 933 763 * ajprodukty.cz




9. PROCES VAZENI

9.1 Zmackneéte @ tladitko .pro zapnuti systému. Po spusténi se na displeji
zobrazi hmotnost.

9.2 Metoda vazeni hrubé hmotnosti:
Zmacknutim =0<€ nastavite hrubou hmotnost na 0. PoloZte paletu na plo$inu.
Je uvedena hrubd hmotnost zboZzi (celkova hmotnost palety a zboZi).

9.3 Metoda vazeni ¢isté hmotnosti:
Chcete-li zobrazit hmotnost zboZi bez hmotnosti palety (nebo jiného obalu).
9.3.1 Zvazte samotnou paletu (nebo jiny obal). Priklad: Hmotnost palety (nebo
jiného obalu) je 40 kg. PoloZte tuto paletu (nebo jiny obal) na plosinu.
9.3.2 Zmécknéte > 0€ indikéator zobrazi ,0 kg*“.
[Pokud v tuto chvili odeberete paletu (nebo jiny obal) z plosiny, indikator zobrazf
.- 40 kg".]
9.3.3 ZvaZzte zboZi na paleté (nebo v jiném obalu), jak je uvedeno v bodé 9.2.
Kdyz je indikéator stabilni, zobrazi se ista hmotnost zbozi.
9.4 Prepinani mezikg a Ib.
KdyZ je hmotnost zobrazena v kg, stisknéte kréatce tlagitko kg/lb a zobrazena
jednotka se prepne na Ib. Stisknéte znovu tlagitko kg/lb a zobrazen4 jednotka se
prepne zpét na kg.

9.5 Vypnuti indikatoru
Stlacte @ tlagitko ., dokud indikator nezobrazi ,OFF*. Uvoln&nim tlagitka se
indikator vypne.

10. UDAJE O VYKONU BATERIE A JEJi VYMENA

Indikator na plosiné pouziva jako napajeni 4 baterie velikosti ,,AA“
Doporucujeme

pouzivat alkalické baterie. Vyménte baterie, kdyz =) se baterie zobrazi na
displeji.

Vyména baterii:

10.1 VySroubujte Ctyfi kovové Srouby, které drzi kovové pouzdro.

10.2 VySroubujte Ctyfi Sestihranné Srouby, které drzi jednotku displeje. Jsou
umistény na zadni strané jednotky displeje.

10.3 Vzhledem k tomu, ze draty jsou stale pfipojeny k jednotce displeje,
opatrné sklopte jednotku od ploSiny.

10.4 VySroubuijte dva Srouby na krytu baterie. Mirné nadzvednéte kryt baterie a
stahnéte jej.

10.5 Vymeérite Ctyfi baterie typu AA, dbejte pfitom na smér.

10.6 ZaSroubuijte kryt baterie zpét na misto.

10.7 Namontujte indikator zpét do kovového krytu.

VYMENA BATERIE

8 | 283 933 763 » ajprodukty.cz

STEP 2



C€

Prohlaseni o shode

AJ Produkter AB timto potvrzuje, ze:

Vyrobek:
Cislo vyrobku:
Odpovida smérnici:

Zvedaci stll, hydraulicky zdvih
31034 (BSW100L)
2006/42/EC

Je ve shodé s normami: -

Vyrobce:

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Halmstadas, 2020-06-30

Edward Van Den Broek
Produktovy manazer, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukty.cz



Navod na pouzitie

[31034] Hydraulicky zdvihaci vozik s vahou

Poznamka: Majitel a pouzivatel si MUSIA
precitat a porozumiet navodu na pouzitie pred
zacCiatkom pouzivania vyrobku.

Verzia 1.0



NAVOD NA PREVADZKU A UDRZBU

PRED ZACATIM POUZIVANIA ZDVIHACIEHO STOLA JE DOLEZITE POZORNE
S| PRECITAT A UPLNE POROZUMIET TENTO NAVOD. TENTO NAVOD SI
ODLOZTE PRE PRIPAD POTREBY V BUDUCNOSTI. AK NAVOD STRATITE,
KONTAKTUJTE MIESTNEHO DODAVATELA, KTORY VAM POSKYTNE NOVU
KOPIU. V PRIPADE STRATY OZNACENIA S VYSTRAHOU/UPOZORNENIM NA
ZARIADENI TIEZ KONTAKTUJTE SVOJHO MIESTNEHO DODAVATELA, KTORY
ZABEZPECI NOVE OZNACENIE.

POZNAMKA: V tomto navode, vyraz VYSTRAHA oznaduje nebezpedenstvo,
ktoré moze viest k smrti alebo vaznemu poraneniu. Vyraz UPOZORNENIE
oznacuje nebezpecenstvo, ktoré moze viest k lahkému zraneniu alebo
poskodeniu majetku.

1.VYSTRAHA

1.1 NEVKLADAJTE ruku alebo chodidlo do noznicového zdvihacieho
mechanizmu.

1.2 NEDOVOLTE cudzim osobam, aby stdli pred pohybujucim sa zdvihacim
stolom alebo za nim.

1.3 NEHYBTE zdvihacim stolom, ked je vo zdvihnutej polohe.
Nebezpecenstvo padu nékladu.

14 NEVSTUPUJTE pod stol.

1.5  NEPRETAZUJTE zdvihaci stol.

1.6 NEDAVAJTE chodidlo pred oto&né kolesa. Mohli by ste si tym sposobit
zranenie.

1.7  SLEDUJTE rozdiel a tvrdost podlahy pri prestvani zdvihacieho stola.
Nebezpecenstvo padu nékladu.

1.8 NEPOUZIVAJTE zdvihaci stél na naklonenom povrchu. Zdvihaci stél by sa
mohol stat neovliadatelnym a spdsobit nebezpecenstvo.

1.9 NEZDVIHAJTE ludi. Nebezpe&enstvo padu ludi a vaZzneho poranenia.

2. UPOZORNENIE

2.1 Je dolezité pozorne si precitat tento navod a Uplne porozumiet ovliddaniu
zdvihacieho stola. Nespravna obsluha méze sposobit nebezpecenstvo.

2.2 Tento zdvihaci stél je pohyblivé zdvihacie zariadenie uréené na zdvihanie
alebo znizovanie nakladu v rdmci menovitej nosnosti na stole. NEPOUZIVAJTE
zdvihacf st6l na Ucely iné ako tie, na ktoré je urceny.

2.3 NEDOVOLTE, aby zdvihaci stol obsluhovali osoby, ktoré nechapu jeho
prevadzku.

2.4 NEZNIZUJTE stol prili§ rychlo. Naklad by mohol spadnut a sposobit
nebezpedenstvo.

2.5 NEUSTALE sledujte stav nakladu. Ak je bremeno nestabilng, zastavte
prevadzku zdvihacieho stola.

2.6 NEUKLADAJTE naklad na stranu alebo na koniec zdvihacieho stola.
Néklad musi byt rozlozeny na minimalne 80 % plochy stola.

2.7 NEPOUZIVAJTE zdvihacf stdl v pripade, Ze naklad je uloZeny nestabilne,
nerovnomerne alebo volne naukladany.

2.8  Udrzbu uskuto&riujte podla pokynov na vykonévanie tdrzby.

2.9 NEUPRAVUJTE zdvihaci stél bez pisomného suhlasu vyrobcu.

2.10 Pri uskuto¢fovani udrzby ODSTRANTE naklad zo stola a pouZite
bezpecénostnu zarazku, aby ste zabranili znizeniu stola.

2.11 Tento zdvihaci stol nie je navrhnuty ako odolny proti vode. Zdvihaci stol
pouzivajte v suchom prostredi.

3. DENNA KONTROLA

Denna kontrola je U¢inny spdsob na zistenie poruchy alebo chyby zdvihacieho
stola. Pred pouzitim skontrolujte na zdvihacom stole nasledujuce body.

UPOZORNENIE

NEPOUZIVAJTE zdvihaci stél v pripade zistenia poruchy alebo chyby.

Skontrolujte, ¢i zdvihaci stol nie je poskriabany, ohnuty alebo prasknuty.
Skontrolujte, ¢i z hydraulického valca nevyteka olej.

Skontrolujte vertikalne posunutie stola.

Skontrolujte hladky pohyb kolesa.

Skontrolujte funkénost brzdy.

Skontrolujte, ¢i su vSetky skrutky a matice pevne utiahnuté.

(1
(2
(3
(4
(5
(6

4. PREVADZKA ZDVIiHACIEHO STOLA

4.1 Pouzivanie brzdy

UPOZORNENIE

Brzda zdvihacieho stola sa pouZiva, ked' je zdvihaci stél na mieste, aby sa
zabranilo jeho neocakdvanému pohybu.

Brzda je vybavena oto&nym kolieskom na pravej strane.
(1)Koliesko sa zabrzdi stlacenim pedéla brzdy.
(2)Koliesko sa odbrzdi zdvihnutim pedala brzdy.

@ Braking —

@ Releasing
brake

/ r

4.2  Zdvihanie stola

VYSTRAHA

1. NEPRETAZUJTE zdvihaci stél, dodrZujte jeho menovitti nosnost.

2. NEUKLADAJTE néklad na stranu a koniec stola. Naklad musi byt rozloZeny
na minimalne 80 % plochy stola.

Stlaéte pedal zdvihania niekolko krat, kym sa st6l dostane do pozadovanej
polohy.

Po dosiahnuti najvyssej polohy sa stdl viac nezdvihne, dokonca aj po stlacenti
pedala zdvihania.

Po dosiahnuti najvyssej polohy stél mierne klesne.

MAXIMALNA NOSNOST STOLA

BSW100L

1000 KG

POZNAMKA:

Hydraulicky valec je skonstruovany tak, aby udrzZal stél. Z dévodu povahy
hydraulického systému stél pocas dlhsieho ¢asového obdobia velmi pomaly
klesne. Upozorriujeme, Ze stdl nezostane v rovnakej pozicii na ¢asovo
neobmedzené obdobie.

4.3 ZniZenie stola

VYSTRAHA

NEVKLADAJTE ruku alebo chodidlo do noZnicového zdvihacieho
mechanizmu.

Potiahnite zniZenie stola, stdl sa ma znizit.

5. TECHNICKE UDAJE

Model BSW100L
Nosnost (kg) 1000

St6l (mm) 1200x800
Vyska stola (mm) 485-1285
Zdvih 800

D x 8 xV (mm) 1400x800x1100
Pocet stlaceni pedala do hornej polohy. (pribl.) 90

Priemer kolesa (mm) 200

Hmotnost (kg) 238

Presnost vazenia:

Ked je vyska stola 485 mm — 855 mm: presnost je +0,1 % Ked je vyska stola
viac ako 855 mm: presnost je 0,2 % Odporucanie: pri vazeni nastavte stél do
najnizsej polohy

2| 02/48 214 712  ajprodukty.sk



6. POKYNY NA VYKONAVANIE UDRZBY

6.1 Premazte kazdy bod uvedeny nizSie kazdy mesiac.
6.2 Vymienajte hydraulicky bod kazdych 12 mesiacov.

Mazaci bod Nazov Typ
1 Fiting valca Olej
2 Trecia plocha valca Mazivo
3 Kolik dchytu Olej
4 Miesto fitingu pedala Olej
5 Stredovy kolik Uchytu Olej
6 Spoj Mazivo
7 Maznica Mazivo

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. HYDRAULICKY OKRUH
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Hydraulicky okruh

1. Olejovy zasobnik
2. Poistny ventil

3. Valec Cerpadla

4. Olejovy zasobnik
5. Spustaci ventil

6. Hydraulicky valec

3 | 02/48 214 712  ajprodukty.sk



8.ZOZNAM NAHRADNYCH DIELOV

1

105 10
10

4| 02/48 214 712 » ajprodukty.sk



8.ZOZNAM NAHRADNYCH DIELOV

¢. Popis Mnozstvo C. Popis Mnozstvo
1 Mazacie puzdro M6 1 57 Zostava pruzinového sedadla 1
2 LoZisko GE30ZS 1 58 Regulaéné pritlacna pruzina 1
3 Piestna ty¢ 1 59 Regula¢na pritlacna matica 1
4 Kryt proti prachu @ 40 x @32 x 5 1 60 Tesniaci krizok @ 8 x 1,8 1
5 Poistny kruzok 55 1 61 Skrutka 1
6 Kryt valca 1 62 Tesniaci krazok @ 10 x 2,65 2
7 Tesniaci kruzok @ 31,5 x 2,65 1 63 Zastréka 1
8 Poistny kruzok @ 60 1 64 Poistny kruzok 10 1
9 Tesniaci kruzok @ 55 x 2,65 1 65 Zavlagka 3,2 x 20 1
10 Poistny krizok @ 32 1 66 Medzipriestor 2
11 Piest 1 67 Pritlaény valec 1
12 Kompozitny obal 1 68 Kolik pritla¢ného valca 1
13 Zvar valca 1 69 Drziak pedéla 1
14 Zavlacka 5 x 35 1 70 Oto¢ny &ap pedala 1
15 Valec zabrariujuci pretrhnutiu 1 71 Vratn4 pruzina 1
16 Pruzina 1 72 Obmedzovac 1
17 Podlozka kompozitného obalu 18 1 73 Podlozka 6 2
18 Spoj 1 74 Imbusové skrutka M6 x 45 2
19 Podlozka kompozitného obalu 14 4 75 Gumené puzdro 1
20 Vysokotlakovéa hadica 1 76 Par pedalov 1
21 Spoj 2 77 Guma pedéla 2
22 Upravte sedlo krytu 1 78 Podlozka 8 2
23 Tesniaci kruzok d 18 x 2,4 1 79 Podlozka pruziny 8 6
24 Upravte plast 1 80 Skrutka so $esthrannou hlavou M8x16 1
25 Dosadacia plocha pruziny 1 81 Matica M10 16
26 Pruzina 1 82 Podlozka pruziny 10 16
27 Kénicky ventil 1 83 Podlozka 10 16
28 Plast spatného ventilu 1 84 Koleso 8" 2
29 Tesniaci kriZzok @ 6,9 x 1,8 1 85 Imbusova skrutka M10 x 25 16
30 Ocelova gula @ 7 1 86 Koleso 8" 2
31 Skrifia regulaéného ventilu rychlosti 1 87 Podvozok 1
32 Tesniaci kruzok @ 15 x 2,65 2 88 Skrutka so $esthrannou hlavou M8 x 50 4
33 Dosadacia plocha pruziny na reguléciu rychlosti 1 89 Samosvorna matica M8 4
34 Pruzina na reguléciu rychlosti 1 90 Imbusova skrutka M8 x 16 1
35 Posuvny ventil na reguléciu rychlosti 1 91 Skrutka so $esthrannou hlavou M8 x 10 4
36 Tesniaci kruzok @ 20 x 2,65 1 92 Podlozka 8 1
37 Tesniaci kruzok @ 20 x @ 28 x 5 1 93 Val¢ek 4
38 Piest pumpy 1 94 Dosadacia plocha podpery 4
39 Pruzina 1 95 Skrutka so $esthrannou hlavou M8 x 20 2
40 Pruzina 1 96 Cap 1
41 Telo Gerpadla 1 97 Puzdro 2
42 Siet 1 98 Cap pre piestnu ty& 1
43 Podlozka 5 1 99 Samosvorna matica M14 2
44 Pruzina vytoku 2 100 Podlozka 14 2
45 Tesniaci krizok @ 14 x 2,4 1 101 Puzdro 2
46 Zastréka 1 102 Péaka externého noznicového systému 1
47 Péka na vypustanie 1 103 Skrutka so $esthrannou hlavou M10 x 16 1
48 Tesniaci krizok @ 4 x 1,8 1 104 Podlozka 2
49 Puzdro péky na vypustanie 1 105 Rukovat 2
50 Tesniaci krizok @ 10,6 x 2,65 1 106 Skrutka so Sesthrannou hlavou M10 x 16 1
51 Péka na vypustanie 1 107 Podlozka 1
52 Puzdro 1 108 Rukovat 1
53 Podlozka 6 1 109 Medzipriestor 2
54 Podlozka pruziny 6 3 110 Podlozka pruziny 12 2
55 Imbusové skrutka M6 x 16 1 111 Sesthranna skrutka M12 x 30 2
56 Ocelova gula @ 5 1 112 Stol 2

5| 02/48 214 712 » ajprodukty.sk




CASTI STOLA

112-9

11e-7
112-8 J

6 | 02/48 214 712 » ajprodukty.sk



CASTI STOLA

C. Popis Mnozstvo C. Popis Mnozstvo
112-1 Imbusova skrutka M12x60 4 112-14 Dolny stol 1
112-2 Horny stol 1 112-15 Podlozka 12 8
112-3 Samosvorna matica M5 2 112-16 Pruzna podlozka 12 8
112-4 Krycia doska 1 112-17 Imbusova skrutka M12x55 8
112-5 Pristrojovy stit 1 112-18 Lemovacia doska 3
112-6 Skryta skrutka M5x10 6 112-19 Zobrazovaci pristroj 1
112-7 Pruzna podlozka 5 8 112-20 Konzola na pristroje 1
112-8 Podlozka 5 8 112-21 Imbusova skrutka M5x35 2
1129 Skryta skrutka M5x12 6 112-22 Imbusova skrutka M5x45 2
112-10 Kryt 4 112-23 Ochranné vinutie 1
112-11 Fixa¢na doska 4 112-24 Podlozka 6 2
112-12 | Senzor vazenia 4 112-25 Pruznéa podlozka 6 2
112-13 | Matica M12 4 112-26 Imbusova skrutka M6x12 2

7 | 02/48 214 712  ajprodukty.sk




9.VAZENIE

9.1 Stlacenim tlacidla @ aktivujete systém. Po spustacej sekvencii sa na
indikatore zobrazi hmotnost.

9.2 Spodsob vazZenia pre hrubd hmotnost:
Stlagenim tlacidla 04 nastavte hrubt hmotnost na 0. PoloZte paletu na stol.
Zobrazi sa hruba hmotnost tovaru (celkova hmotnost palety a tovaru).

9.3 Spdsob vazenia pre Cisti hmotnost:
Na zobrazenie hmotnosti tovaru bez hmotnosti palety (alebo inej prepravky).
9.3.1 Odvéazte jednu paletu (alebo inu prepravku). Napriklad, hmotnost palety
(alebo inej prepravky) je 40 kg. PoloZte tuto paletu (alebo inl prepravku) na stol.
9.3.2 Stlacte tlacidlo 20< , na indikatore sa zobrazi ,0kg*“.
[Ak teraz odstranite paletu (alebo ind prepravku) zo stola, na indikatore sa
zobrazf - 40kg“.]
9.3.3 Odvazte tovar na palete (alebo inej preprave) tak, ako je to znazornené na
obrazku 9.2. Ked sa indikator ustéli, zobrazuje ¢istt hmotnost tovaru.

9.4 Prepinanie medzi jednotkami kg a Ib.
Ked sa hmotnost zobrazuje v kg, kratko stlacte tlagidlo kg/lb a zobrazena
jednotka sa zmeni na Ib. Opatovnym stlacenim tlagidla kg/Ib sa zobrazena
jednotka zmeni spét na kg.

9.5 Vypnutie indikatora
Stlatte a podrzte stlatené tlacidlo @ , aZ kym sa na indikatore nezobrazi ,OFF*
(VYPNUTE). Uvolnenim tlagidla sa indikator vypne.

10. UDAJE O BATERIACH A VYMENA BATERIi

Indikator na zdvihacom stole je napajany 4 batériami typu ,, AA".
Odporucéame pouzivat

alkalické batérie. Ked' sa na displeji zobrazi = , vymente batérie.

Vymena batérii:

10.1  Odskrutkujte Styri kovové skrutky, ktorymi je prichyteny kovovy kryt.
10.2 Odskrutkujte $tyri Sesthranné skrutky prichytavajuce displej. Skrutky sa
nachédzaju na zadnej strane displeja.

10.3 KedZe k displeju su pripojené droty, opatrne otocte displej smerom od
stola.

10.4 Odskrutkujte dve skrutky nachadzajuce sa na kryte batérii. Mierne
zdvihnite kryt batérii a vytiahnite ho.

10.5 Vymente Styri batérie typu AA. Nezabudnite na spravne viozenie pélov
batéril.

10.6 Nasadte kryt batérii spat a zaskrutkujte skrutky.

10.7 VioZte displej spat do kovového krytu.

VYMENA BATERIi

STEP 2

8| 02/48 214 712  ajprodukty.sk



Vyhlas

C€

enie o0 zhode

AJ Produkter AB tymto potvrdzuje, Ze:

Vyrobok:

Cislo vyrobku:
Zodpoveda smernici:
Harmonizované normy:
Vyrobca:

Hydraulicky zdvihaci vozik s vahou
31034 (BSW100L)
2006/42/EC

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Halmstadas, 2020-06-30

s -
‘_(_.7-__-’.;_..-"—'_?__/-"'/
TR

Edward Van Den Broek
Produktovy manazer, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukty.sk



Gebrauchsanleitung

[31034] Hydraulischer Hubwagen

Anmerkung: Eigentimer und Benutzer
MUSSEN vor der Benutzung dieses
Produkts diese Bedienungsanleitung
gelesen und verstanden haben.

Version 1.0



BEDIENUNGS- UND SERVICEANLEITUNG

LESEN SIE DIESE ANLEITUNG SORGFALTIG UND VERSTEHEN SIE SIE
VOLLSTANDIG, BEVOR SIE DEN HUBTISCH BEDIENEN. BEWAHREN SIE
DIESE ANLEITUNG ZUR ZUKUNFTIGEN VERWENDUNG AUF. WENN DIE
ANLEITUNG VERLOREN GEHT, WENDEN SIE SICH AN IHREN LOKALEN
LIEFERANTEN, UM EINE NEUE ZU ERHALTEN. SIE SOLLTEN SICH EBENFALLS
AN IHREN LOKALEN LIEFERANTEN WENDEN, WENN DAS WARNETIKETT
AUF DER EINHEIT VERLOREN GEGANGEN IST, UM VON IHM EIN NEUES ZU
ERHALTEN.

HINWEIS: In dieser Anleitung bezeichnet WARNUNG die Gefahr, die zu Tod oder
schweren Verletzungen fuhren kann. VORSICHT bezeichnet die Gefahr, die zu
leichten Verletzungen oder Sachschéden fuhren kann.

1. WARNUNG

1.1 Legen Sie KEINE FuBe oder Hande in den Scherenmechanismus.

1.2  Lassen Sie KEINE andere Person vor oder hinter dem Hubtisch stehen,
wéhrend dieser bewegt wird.

1.3  Bewegen Sie den Hubtisch NICHT, wenn der Tisch angehoben ist. Die
Last kénnte herunterfallen.

1.4 Halten Sie sich NICHT unter dem Tisch auf.

1.5 Uberlasten Sie den Hubtisch NICHT.

1.6  Stellen Sie den FuB NICHT vor die rollenden Rader. Dies kénnte zu
Verletzungen fuhren.

1.7  ACHTEN Sie auf Unterschiede und Harte des Bodenniveaus, wenn Sie
den Hubtisch bewegen. Die Last kdnnte herunterfallen.

1.8 Verwenden Sie den Hubtisch NICHT an geneigten oder schragen Flachen.
Der Hubtisch kénnte auBer Kontrolle geraten und eine Gefahr darstellen.

1.9 Heben Sie KEINE Personen an. Die Personen kénnten stirzen und
schwere Verletzungen erleiden.

2.VORSICHT

2.1 Lesen Sie diese Bedienungsanleitung sorgfaltig und machen Sie sich
vollstandig mit der Bedienung des Hubtischs vertraut. Eine unsachgemaBe
Bedienung kann zu Gefahren fuhren.

2.2 Dieser Hubtisch ist ein beweglicher Heber zum Heben oder Senken der
auf dem Tisch befindlichen Nennlast. Verwenden Sie den Hubtisch NICHT fur
andere Zwecke als den vorgesehenen Zweck.

2.3 Gestatten Sie NICHT, dass eine Person den Hubtisch bedient, die mit der
Bedienung nicht vertraut ist.

2.4 Senken Sie den Tisch NICHT zu schnell ab. Die Last kdnnte herunterfallen
und eine Gefahr darstellen.

2.5 Behalten Sie den Zustand der Last im Auge. Stellen Sie die Bedienung
des Hubtisches ein, wenn die Last instabil wird.

2.6 Beladen Sie NICHT die Seiten oder Enden des Hubtisches. Die Last muss
auf mindestens 80% der Tischflache verteilt sein.

2.7 Verwenden Sie den Hubtisch NICHT bei instabiler, einseitiger, lose
gestapelter Last.

2.8 Fuhren Sie die Wartungsarbeiten gemaB den Wartungsanweisungen
durch.

2.9 Nehmen Sie ohne schriftliche Zustimmung des Herstellers KEINE
Anderungen am Hubtisch vor.

2.10 ENTFERNEN Sie die Last vom Tisch und verwenden Sie einen
Sicherheitsstopper, um ein Absenken des Tisches wahrend der Wartung des
Hubtisches zu verhindern.

2.11 Dieser Hubtisch ist nicht wasserdicht. Verwenden Sie den Hubtisch unter
trockenen Bedingungen.

4. BEDIENUNG DES HUBTISCHES

4.1 Nutzung der Bremse

VORSICHT

Stellen Sie die Bremse des Hubtisches fest, wenn er nicht bewegt wird, um
plétzliche Bewegungen zu vermeiden.

Die Bremse befindet sich an der Lenkrolle auf der rechten Seite.
(1) Druicken Sie das Bremspedal herunter, um die Bremse festzustellen.
(2) Heben Sie das Bremspedal an, um die Bremse zu l6sen.

@ Braking —

@ Releasing
brake

/ r

4.2 Anheben des Hubtisches

WARNUNG

1. Uberlasten Sie den Hubtisch NICHT, sondern bleiben Sie innerhalb seiner
Nennkapazitat.

2. Beladen Sie NICHT die Seiten und Enden des Hubtisches. Die Last muss
auf mindestens 80% der Tischfldche verteilt sein.

Dricken Sie das Hubpedal mehrmals, bis der Tisch die gewlnschte Position
erreicht hat.

Wenn der Tisch die héchste Position erreicht hat, lasst er sich auch bei
gedricktem Hubpedal nicht weiter anheben.

Nachdem der Tisch die hochste Position erreicht hat, senkt er sich leicht ab.

The table lowers slightly after reaching the highest position.

MAXIMALE KAPAZITAT DES TISCHES

BSW100L

1000 KG

HINWEIS:

Der Hydraulikzylinder ist darauf ausgelegt, den Tisch zu halten. Wie fir ein
Hydrauliksystem tblich, wird der Tisch sehr langsam (ber einen léngeren
Zeitraum herabgesenkt. Bitte beachten Sie, dass der Tisch nicht unbegrenzt in
der selben Position bleibt.

4.3 Herabsenken des Hubtisches

WARNUNG

Legen Sie KEINE FuBe oder Hénde in den Scherenmechanismus.

Stellen Sie die Absenkung ein, damit der Tisch abgesenkt wird.

5.TECHNISCHE DATEN

" Modell BSW100L
3.TAGLICHE INSPEKTION
Die tagliche Inspektion hilft dabei, Fehlfunktionen oder Fehler des Hubtisches Tragkraft (kg) 1000
festzustellen. Uberprtifen Sie vor der Bedienung des Hubtisches folgende
Punkte. Tisch (mm) 1200x800
VORSICHT Tischhéhe (mm) 485-1285
Verwenden Sie den Hubtisch NICHT, wenn eine Fehlfunktion oder ein Fehler
festgestellt wurde. Hub 800
. L x B x H (mm) 1400x800x1100
(1) Uberprifen Sie den Hubtisch auf Kratzer, Knicke oder Risse.
(2) Uberprufen Sie, ob Ol aus dem Zylinder austritt. Pedal nach oben. (ungefihre Dauer) 90
(3) Uberprifen Sie die vertikale Bewegung des Tisches.
(4) L:Jberpru‘fen Sie die leichtgéngige Bewegung des Rads. Rad (mm) @ 200
(5) Uberprufen Sie die Funktion der Bremse.
(6) Uberprifen Sie, ob alle Schrauben und Muttern fest angezogen sind. Gewicht (kg) 238

Wiegegenauigkeit:

Wenn die Tischhéhe zwischen 485 mm und 855 mm liegt: Genauigkeit ist +
0,1%. Wenn die Tischhéhe mehr als 855 mm betragt: Genauigkeit ist + 0,2%.
Vorschlag: Stellen Sie den Tisch zum Wiegen auf die niedrigste Hohe

2| Osterreich Tel: +43 (0)732-370 800  www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de



6. WARTUNGSANWEISUNG

6.1  Schmieren Sie jede im Folgenden beschriebenen Stelle einmal monatlich.
6.2 Wechseln Sie alle 12 Monate das Hydraulikél.

Schmierstelle Name Art
1 Zylinderbeschlage Ol
2 Rollenreibflache Fett
3 Gelenkbolzen o]
4 Pedalbefestigungspunkt Ol
5 Mittlerer Gelenkbolzen ol
6 Verbindung Fett
7 Schmiernippel Fett

® ROLLER FRICTION
SURFACE (GREASE)

————————— =
N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. HYDRAULIKKREISLAUF
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Hydraulikkreislauf

1. Olbehalter
2. Entlastungsventil
3. Pumpenzylinder
4. Olbehalter
5. Senkventil
6. Hydraulikzylinder

3 | Osterreich Tel: +43 (0)732-370 800  www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de



8. ERSATZTEILLISTE

1

105 10
10

4 | Osterreich Tel: +43 (0)732-370 800 » www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de



8. ERSATZTEILLISTE

Nr. Beschreibung Menge Nr. Beschreibung Menge
1 Schmierbuchse M6 1 57 Achseinbindungen 1
2 Lager GE30ZS 1 58 Regulierende Druckfeder 1
3 Kolbenstange 1 59 Regulierende Druckmutter 1
4 Staubschutz @40 x @32 x 5 1 60 O-Ring@8x 1,8 1
5 Sicherungsring 55 1 61 Schraube 1
6 Zylinderabdeckung 1 62 0O-Ring @10 x 2,65 2
7 O-Ring @ 31,5 x 2,65 1 63 Stecker 1
8 Sicherungsring @60 1 64 Sicherungsring 10 1
9 O-Ring @ 55 x 2,65 1 65 Splint 3,2 x 20 1
10 Sicherungsring @32 1 66 Abstandsverkleidung 2
1 Kolben 1 67 Andruckwalze 1
12 Verbundverpackung 1 68 Andruckstift 1
13 Zylinderverschweiung 1 69 Pedalhalter 1
14 Splint 5 x 35 1 70 Pedal-Drehzapfen 1
15 Bruchverhinderungsventil 1 71 Ruckholfeder 1
16 Feder 1 72 Begrenzungshalterung 1
17 Verbunddichtungsscheibe 18 1 73 Unterlegscheibe 6 2
18 Verbundgelenk 1 74 Innensechskantschraube M6 x45 2
19 Verbunddichtungsscheibe 14 4 75 Gummitlle 1
20 Hochdruckschlauch 1 76 Pedalpaar 1
21 Verbindung 2 77 Pedalgummi 2
22 Einstellung Gehé&usesitz 1 78 Unterlegscheibe 8 2
23 O-Ring @ 18 x 2,4 1 79 Federscheibe 8 6
24 Einstellung Gehéuse 1 80 Sechskantschraube M8 x16 1
25 Federteller 1 81 Mutter M10 16
26 Feder 1 82 Federscheibe 10 16
27 Kegelventil 1 83 Unterlegscheibe 10 16
28 Absperrventilgehause 1 84 Rad 8” 2
29 O-Ring@6,9x%x 1,8 1 85 Innensechskantschraube M10 x25 16
30 Stahlkugel @7 1 86 Rad 8” 2
31 Drehzahlventilgehause 1 87 Chassis 1
32 O-Ring @15 x 2,65 2 88 Sechskantschraube M8 x50 4
33 Drehzahlfederteller 1 89 Selbstsichernde Mutter M8 4
34 Drehzahlfeder 1 90 Innensechskantschraube M8 x16 1
35 Drehzahlschieber 1 91 Sechskantschraube M8 x10 4
36 O-Ring @20 x 2,65 1 92 Unterlegscheibe 8 1
37 Y-Ring @20 x @28 x 5 1 93 Walze 4
38 Pumpenplunger 1 94 Stutzteller 4
39 Feder 1 95 Sechskantschraube M8 x20 2
40 Feder 1 96 Stift 1
41 Pumpenkoérper 1 97 Buchse 2
42 Gitter 1 98 Stift fur Kolbenstange 1
43 Unterlegscheibe 5 1 929 Selbstsichernde Mutter M14 2
44 Entlastungsfeder 2 100 Unterlegscheibe 14 2
45 O-Ring @14 x 2,4 1 101 Buchse 2
46 Stecker 1 102 Externer Scherenhebel 1
47 Entladehebel 1 103 Sechskantschraube M10 x16 1
48 O-Ring @4 x1,8 1 104 Unterlegscheibe 2
49 Entladehebelbuchse 1 105 Griff 2
50 O-Ring 10,6 x 2,65 1 106 Sechskantschraube M10 x16 1
51 Entladehebel 1 107 Unterlegscheibe 1
52 Buchse 1 108 Griff 1
53 Unterlegscheibe 6 1 109 Abstandsverkleidung 2
54 Federscheibe 6 3 110 Federscheibe 12 2
55 Innensechskantschraube M6 x16 1 111 Sechskantschraube M12 x30 2
56 Stahlkugel @5 1 112 Tisch 2

5 | Osterreich Tel: +43 (0)732-370 800  www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de




TISCHTEILE

6 | Osterreich Tel: +43 (0)732-370 800 » www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 ® www.ajprodukte.de



TISCHTEILE

Nr. Beschreibung Menge Nr. Beschreibung Menge
1121 Innensechskantschraube M12 x60 4 112-14 Unterer Tisch 1
112-2 Tischplatte 1 112-15 Unterlegscheibe 12 8
112-3 Selbstsichernde Mutter M5 2 112-16 Federscheibe 12 8
112-4 Deckplatte 1 112-17 Innensechskantschraube M12 x55 8
112-5 Instrumentabschirmung 1 112-18 Crimpbrett 3
112-6 Eingelassener Riegel M5 x10 6 112-19 Anzeigeinstrument 1
112-7 Federscheibe 5 8 112-20 Instrumentenhalterung 1
112-8 Unterlegscheibe 5 8 112-21 Innensechskantschraube M5 x35 2
112-9 Eingelassener Riegel M5 x12 6 112-22 Innensechskantschraube M5 x45 2
112-10 | Polsterung 4 112-23 Schutzspule 1
112-11 | Befestigungsplatte 4 112-24 Unterlegscheibe 6 2
112-12 | Der Wagesensor 4 112-25 Federscheibe 6 2
112-13 | Mutter M12 4 112-26 Innensechskantschraube M6 x12 2

7 | Osterreich Tel: +43 (0)732-370 800  www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de




9. WIEGEVORGANG BATTERIEWECHSEL

9.1 Driicken Sie die Taste @, um das System einzuschalten. Nach der
Startsequenz zeigt die Anzeige das Gewicht an.

9.2 Wiegemethode fur Bruttogewicht:
Druicken Sie die Taste 04, um das Bruttogewicht auf 0 zu setzen. Stellen
Sie die Palette auf den Tisch. Das Bruttogewicht der Ware (Gesamtgewicht der
Palette und der Ware) wird angezeigt.

9.3 Wiegemethode fur Nettogewicht:
Um das Gewicht der Ware ohne das Gewicht der Palette (oder eines anderen
Behalters) anzuzeigen.
9.3.1 Wiegen Sie eine einzelne Palette (oder einen anderen Behélter), das
Gewicht der Palette (oder des anderen Behalters) betragt beispielsweise 40 kg.
Stellen Sie diese Palette (oder einen anderen Behélter) auf den Tisch.
9.3.2 Drucken Sie die Taste >0<€, auf der Anzeige wird ,0kg“ angezeigt.
[Wenn Sie zu diesem Zeitpunkt die Palette (oder den anderen Behalter) vom
Tisch nehmen, zeigt die Anzeige ,- 40kg*“ an.]
9.3.3 Wiegen Sie die Ware auf der Palette (oder dem anderen Behalter) wie
in 9.2 dargelegt. Wenn die Anzeige stabil ist, wird das Nettogewicht der Ware
angezeigt.

9.4 Wechseln Sie zwischen kg und Ib.
Wenn das Gewicht in kg angezeigt wird, driicken Sie kurz die Taste ,kg/Ib“ und
die Einheit wird nun in Ib angezeigt. Dricken Sie die Taste ,kg/Ib“ erneut, wird
die Einheit wieder in kg angezeigt.

9.5 Anzeige abschalten
Drucken Sie die Taste @, bis die Anzeige ,OFF* anzeigt. Wenn Sie die Taste
loslassen, wird die Anzeige ausgeschaltet.

10. BATTERIESTROMDATEN UND -WECHSEL

Die Anzeige des Hubtisches wird mit 4 ,,AA“-Batterien betrieben.
Es wird empfohlen, dass Sie alkalische Batterien verwenden. Wechseln Sie

die Batterien, wenn EF im Display angezeigt wird.

Batteriewechsel:

10.1 Entfernen Sie die vier Metallschrauben, mit denen das Metallgehause
befestigt ist.

10.2 Entfernen Sie die vier Sechskantschrauben, mit denen die Anzeigeeinheit
befestigt ist. Sie befinden sich auf der Ruckseite der Anzeigeeinheit.

10.3 Kippen Sie das Gerat vorsichtig vom Tisch weg, da die Kabel noch an der
Anzeigeeinheit befestigt sind.

10.4 Entfernen Sie die beiden Schrauben an der Batterieabdeckung. Heben
Sie die Batterieabdeckung leicht an und ziehen Sie sie ab.

10.5 Tauschen Sie die vier AA-Batterien aus, beachten Sie dabei die Richtung.
10.6 Schrauben Sie die Batterieabdeckung wieder fest.

10.7 Montieren Sie die Anzeige wieder am Metallgehause.

8 | Osterreich Tel: +43 (0)732-370 800 » www.ajprodukte.at | Deutschland Tel: +49 (0)211 302 709-0 » www.ajprodukte.de



C€

Konformitatserklarung

AJ Produkter AB bestatigt hiermit, dass:

Produkt: Hydraulischer Hubwagen
Art.-Nr.: 31034 (BSW100L)
Entspricht Richtlinie: 2006/42/EC

Harmonisierte Normen: -

Hersteller:

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Halmstad, 30.06.2020

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukte.at & www.ajprodukte.de



Instrukcja obstugi

[31034] Hydrauliczny wozek podnoszacy z wagg

Uwaga: Wtasciciele i operatorzy sprzetu MAJA
OBOWIAZEK zapoznac¢ sie i zrozumiec¢ instrukcije
obstugi przed rozpoczeciem uzytkowania.

Wersja 1.0



INSTRUKCJA OBSLUGI | KONSERWACJI

PRZED URUCHOMIENIEM STOLU PODNOSNIKA NALEZY UWAZNIE
ZAPOZNAC SIE Z NINIEJSZA INSTRUKCJA. NALEZY ZACHOWAC NINIEJSZA
INSTRUKCJE, TAK, ABY MOZNA Z NIEJ BYLO SKORZYSTAC W PRZYSZLOSCI.
W PRZYPADKU ZAGUBIENIA NINIEJSZEJ INSTRUKCJI, PROSIMY O KONTAKT
Z LOKALNYM DYSTRYBUTOREM W CELU UZYSKANIA NOWEJ KOPII. NALEZY
SKONTAKTOWAC SIE Z LOKALNYM DYSTRYBUTOREM TAKZE W PRZYPADKU,
GDY NAKLEJKA OSTRZEGAWCZA/PRZESTROGA ZOSTALA ZAGUBIONA.

UWAGA: W niniejszej instrukciji hasto OSTRZEZENIE oznacza
niebezpieczenstwo, ktére moze prowadzi¢ do $mierci lub powaznych obrazen.
Hasto PRZESTROGA oznacza niebezpieczenstwo, ktére moze prowadzi¢ do
lekkich obrazen ciata lub powstania szkéd materialnych.

1. OSTRZEZENIE

1.1 NIE wktada¢ stop ani dtoni w mechanizm nozycowy.

1.2  NIE pozwalaj innym osobom sta¢ przed lub za podnosnikiem, gdy jest on
w ruchu.

1.3 NIE NALEZY przesuwaé podno$nika przy podniesionym stole. Moze to
spowodowac zsunigcie sig tadunku.

1.4  NIE NALEZY wchodzi¢ pod stét.

1.5  NIE NALEZY przeciaza¢ podnosnika.

1.6 NIE nalezy umieszczac stop przed toczacymi sig kotami. Moze to
spowodowac obrazenia.

1.7  NALEZY OBSERWOWAC réznice i twardo$é poziomu podifoza podczas
przesuwania stotu podno$nego. tadunek moze sie zsunac.

1.8 NIE NALEZY korzystaé z podno$nika na wzniesieniu lub pochytej
powierzchni poniewaz moze doj$¢ do utraty kontroli stotu i stworzenia
zagrozenia.

1.9  NIE podnosi¢ ludzi. Grozi upadkiem i uszkodzeniem ciata.

2. PRZESTROGA

2.1 Nalezy zapoznac sie uwaznie z niniejszg instrukcjg obstugi i zrozumie¢
w petni dziatanie stotu podno$nego. Nieprawidtowa obstuga moze stwarza¢
zagrozenie.

2.2 To urzadzenie jest ruchomym podno$nikiem przeznaczonym do
podnoszenia lub opuszczania obcigzenia znamionowego na stole. NIE nalezy
wykorzystywa¢ podnos$nika do innych celéw niz cele, do ktérych urzadzenie
zostato przeznaczone.

2.3 NIE nalezy zezwala¢, aby podnoénik obstugiwata osoba, ktéra nie rozumie
jego dziatania.

2.4 NIE NALEZY opuszczad stotu zbyt szybko. tadunek moze sie zsunag i
stworzy¢ niebezpieczenstwo.

2,5 NALEZY obserwowaé stan tadunku. Nalezy przerwaé obstuge stotu w
przypadku, gdy tadunek stanie sie niestabilny.

2.6 NIE NALEZY obcigzaé brzegéw lub powierzchni tylnej stotu Obciazenie
nalezy roztozy¢ na co najmniej 80% powierzchni stotu.

2.7 NIE NALEZY korzysta¢ podnos$nika do podnoszenia niestabilnego, luzno
utozonego tadunku.

2.8 Nalezy wykonywa¢ prace konserwacyjne zgodnie z instrukcjami
konserwacji.

2.9 NIE NALEZY dokonywa¢ modyfikacji podnosnika bez pisemnej zgody
producenta.

2.10 NALEZY usuna¢ obcigzenie ze stotu i zastosow¢ ogranicznik
bezpieczenstwa, aby zapobiec obnizeniu stotu podczas dokonywania prac
konserwacyjnych przy stole podnosnika.

2.11 Podnoénik nie jest odporny na dziatanie wody. Nalezy uzywa¢ podnos$nik
w warunkach suchych.

3. CODZIENNA KONTROLA

Codzienna kontrola umozliwia wykrycie awarii lub usterek stotu podno$nego.
Przed rozpoczeciem pracy nalezy sprawdzi¢ podno$nik pod katem
nastepujacych punktow.

PRZESTROGA

NIE NALEZY korzystaé z podnosnika w przypadku wykrycia jakiejkolwiek

awarii lub usterki.

(1) Nalezy sprawdzi¢ urzadzenie pod kontem zarysowan, wygie¢ lub peknie¢
stotu.

(2) Nalezy sprawdzi¢, czy nie ma wyciekéw oleju z cylindra.

(3) Nalezy sprawdzi¢ urzadzenie pod katem pionowego pefzania stotu.

(4) Nalezy sprawdzi¢ ptynno$¢ ruchu kota.

(5) Nalezy sprawdzi¢ dziatanie hamulca.

(6) Nalezy sprawdzi¢, czy wszystkie sruby i nakretki sg mocno dokrecone.

4. PRACA ZE STOLEM PODNOSZONYM

4.1 Jak uzywa¢ hamulca

PRZESTROGA

Nalezy uruchamiac¢ hamulec stofu podnoszonego podczas spoczynku, aby
zapobiec nagtemu poruszeniu sie.

Hamulec jest wyposazony w obrotowe kétko po prawej stronie.
(1) Aby zatrzymac ruch kétka, nalezy wcisng¢ pedat hamulca.
(2) Aby zwolni¢ hamulec, nalezy zwolni¢ jego pedat.

@ Braking —

@ Releasing

/ brake

4.2  Stot podnoszony

OSTRZEZENIE

1. NIE NALEZY przecigza¢ stotu podnoszonego i utrzymywac obcigzenie w
zakresie udZwigu znamionowego stofu.

2. NIE NALEZY obcigzaé¢ brzegéw stotu. Obciazenie nalezy roztozyé na co
najmniej 80% powierzchni stotu.

Kilkakrotnie nacisna¢ pedat podnoszenia, az stét osiagnie zadane potozenie.
Stét nie podniesie sie po osiagnieciu najwyzszej pozycji, nawet w przypadku,
gdy pedat podnoszenia jest wcisniety.

Stét obniza sie delikatnie po osiagnigciu najwyzszej pozyciji.

MAKSYMALNA OBCIAZENIE STOLU

BSW100L

1000 KG

UWAGA:

Stét podnoszony jest podtrzymywany przez cylinder hydrauliczny. Ze wzgledu
na charakter uktadu hydraulicznego stét opuszcza sie bardzo powoli przez
dtuzszy czas. Nalezy pamietac, ze stot nie pozostaje w tej samej pozycji przez
nieokreslony czas.

4.3 Opuszczanie stotu

OSTRZEZENIE

NIE wktadac stép ani dfoni w mechanizm nozycowy.

Nalezy sprawdzi¢, czy stét opuszcza si¢ poprzez opuszczenie dzwigni
opuszczania.

5. SPECYFIKACJA

Model BSW100L
Maksymalne obcigzenie (kg) 1000

Stot (mm) 1200x800
Wysokos$¢é stotu (mm) 485-1285

Skok 800

D xS xW (mm) 1400x800x1100
Uniesienie pedata. (w przyblizeniu) 90

Srednica kota (mm) 200

Masa (kg) 238

Doktadnos¢ wazenia:

Przy wysokosci stotu od 485 mm do 855 mm: doktadno$¢ wynosi + 0,1%. W
przypadku, gdy wysokos$¢ stotu jest wieksza niz 855 mm: doktadno$¢ wynosi +
0,2% Sugestia: Na potrzeby wazenia, ustawi¢ stét w najnizszej wysokosci

3 | 22862 38 76 * ajprodukty.pl



6. INSTRUKCJA SERWISOWANIA

6.1 Nalezy co miesigc smarowac¢ kazdy opisany ponizej punkt.
6.2 6.2 Olejhydrauliczny nalezy wymienia¢ co 12 miesiecy.

Punkt smarowania Nazwa Rodzaj
1 Mocowanie cylindra Olej

2 Powierzchnia cierna watka Smar

3 Sworzen Olej

4 Punkt mocowania pedatu Olej

5 Srodkowy sworzen Olej

6 Ztacze Smar

7 Smarowniczka Smar

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. OBWOD HYDRAULICZNY
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Obwdd hydrauliczny

1. Zbiornik oleju

2. Zawor bezpieczenstwa
3. Cylinder pompy

4. Zbiornik oleju

5. Zawdr obnizajacy

6. Cylinder hydrauliczny

3 | 22862 38 76 * ajprodukty.pl



8. LISTA CZESCI ZAMIENNYCH

2
3
— 1
b— 106 S e
i 10 7/ 94
7 T
09 W/
. e

4| 22862 38 76  ajprodukty.pl



8. LISTA CZESCI ZAMIENNYCH

Nr Opis llosé Nr Opis llosé
1 Smarownica M6 1 57 Zespot gniazda sprezyny 1
2 tozysko GE30ZS 1 58 Regulacyjna sprezyna dociskowa 1
3 Ttoczysko 1 59 Regulacyjna nakretka dociskowa 1
4 Ostona przeciwpytowa o $redicy 40 x 32 x 5 | 1 60 O-ring o $rednicy 8 x 1,8 1
5 Pierécien sprezynujacy 55 1 61 Wkret 1
6 Ostona cylindra 1 62 O-ring o $rednicy 10 x 2,65 2
7 O-ring o $rednicy 31,5 x 2,65 1 63 Wtyczka 1
8 Pierécien sprezynujacy o $rednicy 60 1 64 Pierécien sprezynujacy 10 1
9 O-ring o $rednicy 55 x 2,65 1 65 Zawleczka 3,2 x 20 1
10 PierScien sprezynujacy o $rednicy 32 1 66 Obudowa dystansowa 2
11 Ttok 1 67 Watek dociskowy 1
12 Opakowanie kompozytowe 1 68 Watek dociskowy 1
13 Spawanie cylindréw 1 69 Uchwyt na pedat 1
14 Zawleczka 5 x 35 1 70 Sworzer obrotowy pedatu 1
15 Zawoér bezpieczenstwa 1 71 Sprezyna powrotna 1
16 Sprezyna 1 72 Wspornik kraricowy 1
17 Podktadka uszczelniajgca z kompozytu 18 1 73 Podktadka 6 2
18 Ztgcze proste 1 74 Sruba z tbem szesciokatnym M6 x 45 2
19 Podktadka uszczelniajaca z kompozytu 14 4 75 Tuleja gumowa 1
20 Waz wysokocisnieniowy 1 76 Para pedatow 1
21 Ztacze 2 77 Guma do pedatu 2
22 Regulowane gniazdo obudowy 1 78 Podktadka 8 2
23 O-ring d18 x 2,4 1 79 Podktadka sprezysta 8 6
24 Regulowana obudowa 1 80 Sruba z tbem szeéciokatnym M8 x 16 1
25 Siedzisko sprezynowe 1 81 Nakretka M10 16
26 Sprezyna 1 82 Podktadka sprezysta 10 16
27 Zawor stozkowy 1 83 Podkfadka 10 16
28 Obudowa zaworu zwrotnego 1 84 Kofo 8" 2
29 O-ring o $rednicy 6,9 x 1,8 1 85 Sruba z tbem szesciokatnym M10 x 25 16
30 Kula stalowa o érednicy 7 1 86 Koto 8" 2
31 Obudowa zaworu regulacji cisnienia 1 87 Podwozie 1
32 O-ring o $rednicy 15 x 2,65 2 88 Sruba z tbem szeéciokatnym M8 x 50 4
33 Siedzisko regulowane sprezyng 1 89 Nakretka samozabezpieczajgca M8 4
34 Sprezynowa regulacja szybkosci 1 90 Sruba z tbem szesciokatnym M8 x 16 1
35 Zasuwa regulujaca cisnienie 1 91 Sruba z tbem szesciokatnym M8 x 10 4
36 O-ring o $rednicy 20 x 2,65 1 92 Podktadka 8 1
37 Y-ring o $rednicy 20 x 28x5 1 93 Wat 4
38 Ttok pompy 1 94 Wsparcie siedziska 4
39 Sprezyna 1 95 Sruba z tbem szesciokatnym M8 x 20 2
40 Sprezyna 1 96 Sworzen 1
41 Korpus pompy 1 97 Tuleja 2
42 Z siatki 1 98 Sworzen ttoczyska 1
43 Podktadka 5 1 99 Nakretka samozabezpieczajaca M14 2
44 Sprezyna wylotowa 2 100 Podktadka 14 2
45 O-ring o $rednicy 14 x 2,65 1 101 Tuleja 2
46 Wtyczka 1 102 Dzwignia nozycowa zewnetrzna 1
47 Dzwignia zwalniajaca 1 103 Sruba z them szesciokatnym M10 x 16 1
48 O-ring o $rednicy 4 x 1,8 1 104 Podktadka 2
49 Tuleja dzwigni zwalniajace;j 1 105 Uchwyt 2
50 O-ring o $rednicy 10.6 x 2,65 1 106 Sruba z tbem szesciokatnym M10 x 16 1
51 Dzwignia zwalniajaca 1 107 Podktadka 1
52 Tuleja 1 108 Uchwyt 1
53 Podktadka 6 1 109 Obudowa dystansowa 2
54 Podktadka sprezysta 6 3 110 Podktadka sprezysta 12 2
55 Sruba z tbem szesciokatnym M6 x 16 1 111 Sruba z tbem szesciokatnym M12 x 30 2
56 Kula stalowa o $rednicy 5 1 112 Tabela 2

5 | 22862 38 76 * ajprodukty.pl




ELEMENTY STOLU

112-9

11e-7
112-8 J

6 | 22862 38 76  ajprodukty.pl



TABELA CZESCI

Nr Opis llosé Nr Opis llosé
112-1 Sruba z tbem szesciokatnym M12 x 60 4 112-14 Dolna tabela 1
112-2 Goérna tabela 1 112-15 Podkfadka 12 8
112-3 Nakretka samozabezpieczajaca M5 2 112-16 Podkfadka sprezysta 12 8
112-4 Wieczko 1 112-17 Sruba z tbem szeéciokatnym M12 x 55 8
112-5 Obudowa instrumentu 1 112-18 Ptytka zaciskowa 3
112-6 Ukryta $ruba M5 x 10 6 112-19 Urzadzenie wy$wietlajagce 1
112-7 Podktadka sprezysta 5 8 112-20 Wspornik instrumentu 1
112-8 Podktadka 5 8 112-21 Sruba z tbem szeéciokatnym M5 x 35 2
112-9 Ukryta $ruba M5 x 12 6 112-22 Sruba z tbem szesciokatnym M5 x 45 2
112-10 Pokrowiec na poduszke 4 112-23 Cewka ochronna 1
112-11 Ptyta mocujaca 4 112-24 Podktadka 6 2
112-12 | Czujnik pomiaru 4 112-25 Podkfadka sprezysta 6 2
112-13 | Nakretka M12 4 112-26 Sruba z tbem szesciokatnym M6 x 12 2

7 | 22862 38 76 * ajprodukty.pl




9. WAZENIE

9.1 Nalezy wcisna¢ przycisk @, aby wigczy¢ system. Po zakonczeniu
sekwencji rozruchowej na wskazniku pojawi sie¢ masa.

9.2 Metoda wazenia masy brutto:
Nalezy wcisna¢ przycisk >0€, aby ustawi¢ warto$¢ masy brutto na 0.
Nastepnie nalezy umiesci¢ palete na stole. Wy$wietlana jest masa brutto towaru
(catkowita masa palety i towaru).

9.3 Metoda wazenia masy netto:
Aby wyswietli¢ mase towaru bez masy palety (lub innego pojemnika).
9.3.1 Nalezy zwazy¢ pojedyncza paletg (lub inny pojemnik). Na przyktad masa
palety (lub innego pojemnika) wynosi 40 kg. Nalezy umiescic¢ te palete (lub inny
pojemnik) na stole.
9.3.2 Nalezy wcisna¢ przycisk >0<, co spowoduje, ze wskaznik
pokaze ,0 kg”.
9.3.3 Nalezy umieécié towary na palecie (lub innym pojemniku), zgodnie z
rysunkiem 9.2. Masa netto wyswietli sie, gdy wskaznik bedzie stabilny.

9.4 Przetaczanie pomigdzy kilogramami i funtami.
Gdy masa jest wyswietlana w kg, nalezy nacisna¢ krétko przycisk kg/lb, a
wyéwietlana jednostka zmieni sie na funty. Nalezy nacisna¢ przycisk kg/lb
ponownie, aby wy$wietlana jednostka przetgczyta sie ponownie na kg.

9.5 Wytaczanie wskaznika
Nalezy wcisna¢ przycisk @, do momentu wy$wietlenia ,OFF”. Zwolnienie klucza
wytaczy wskaznik.

10. DANE DOTYCZACE MOCY AKUMULATORA | JEGO
WYMIANY

Wskaznik na podnosniku jest zasilany 4 bateriami ,,AA” Zaleca sig

stosowanie baterii alkalicznych. Baterie nalezy wymienié, =) pojawi sie na
wyswietlaczu.

Wymiana baterii:

10.1 Nalezy odkre¢ cztery metalowe $ruby, ktére utrzymujg metalowg obudowe
W miejscu.

10.2 Nalezy odkreci¢ cztery Sruby szesciokatne, ktére utrzymuja wyswietlacz
na miejscu. Znajdujg sie z tytu wyswietlacza.

10.3 Nalezy delikatnie odchyli¢ urzgdzenie od stotu poniewaz przewody sg
nadal podtgczone do wy$wietlacza.

10.4 Odkre¢ dwie $ruby na pokrywie baterii. Lekko unie$¢ pokrywe baterii i ja
zdjaé.

10.5 Wymieni¢ cztery baterie AA, biorac pod uwage bieguny.

10.6 Wkreci¢ pokrywe baterii z powrotem na miejsce.

10.7 Zamontowa¢ wskaznik z powrotem w metalowej obudowie.

WYMIANA BATERII

STEP 2

8 | 22 862 38 76 * ajprodukty.pl



C€

Deklaracja zgodnosci

AJ Produkter AB niniejszym zaswiadcza, ze:

Produkt: Hydrauliczny wézek podnoszacy z
waga
Nr art.: 31034 (BSW100L)

Jest zgodny z dyrektywa: 2006/42/EC
Normy zharmonizowane: -

Producent: Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu
China

Halmstad 2020-06-30

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajprodukty.pl



Operating Instructions

[31034] Hydraulic lift trolley

Note: The owner and user MUST read and
understand these operating instructions
before using this product.

Version 1.0



OPERATION AND SERVICE MANUAL

BEFORE OPERATING THE LIFT TABLE, READ THIS MANUAL CAREFULLY AND
UNDERSTAND COMPLETELY. KEEP THIS MANUAL ON FILE FOR FUTURE
REFERENCE. IF THIS IS LOST, PLEASE CONTACT YOUR LOCAL SUPPLIER
FOR A NEW COPY. ALSO, IF THE WARNING/CAUTION DECAL ON THE UNIT IS
LOST, PLEASE CONTACT YOUR LOCAL SUPPLIER FOR A NEW DECAL.

NOTE: On this manual, WARNING means the danger which can lead to death
or serious injury. CAUTION means the danger which can lead to slight injury or
property damage.

1. WARNING

1.1 DO NOT put foot or hand in scissors mechanism.

1.2 DO NOT allow other person to stand in front of or behind lift table when it
is moving.

1.3 DO NOT move lift table when table is in raised position. Load could fall
down.

1.4 DO NOT enter under table.

15 DO NOT overload lift table.

1.6 DO NOT put foot in front of rolling wheels. Injury could result.

1.7  WATCH difference and hardness of floor level when moving lift table. Load
could fall down.

1.8 DO NOT use lift table on slope or inclined surface, lift table may become
uncontrollable and create danger.

19 DO NOT lift people. People could fall down and suffer severe injury.

2. CAUTION

2.1 Read this operation manual carefully and understand completely
operating lift table. Improper operation could create danger.

2.2 This lift table is a movable lifter designed to lift or lower rated load on
table. DO NOT use lift table for other purpose than its intended use.

2.3 DO NOT allow person to operate lift table who does not understand its
operation.

2.4 DO NOT lower table too fast. Load could fall down and create danger.
2.5 KEEP watching the condition of load. Stop operating lift table if load
becomes unstable.

2.6 DO NOT side or end load. Load must be distributed on at least 80% of
table area.

2.7 DO NOT use lift table with unstable, unbalanced loosely stacked load.
2.8 Practice maintenance work according to service instructions.

2.9 DO NOT modify lift table without manufacturers written consent.

2.10 REMOVE load from table and use safety stopper to prevent table from
lowering when servicing lift table.

2.11 This lift table is not designed to be water resistant. Use lift table under dry
condition.

3. DAILY INSPECTION

Daily inspection is effective to find the malfunction or fault on lift table. Check lift
table on the following points before operation.

4. OPERATING LIFT TABLE

41 How to use the brake

CAUTION

Brake lift table when not moving it in order to prevent sudden movement.

The brake is equipped with the swivel caster on the right side.
(1) Braking the wheel, press the brake pedal.
(2)  Releasing the brake, lift up the brake pedal.

@ Braking —

@ Releasing

/ brake

4.2  Lifting the table

WARNING

1. DO NOT overload lift table, stay within its rated capacity.

2. DO NOT side end load must be distributed on at least 80% of table area.

Press the lifting pedal several times the until the table reaches the desired
position.

The table does not elevate after reaching the highest position even if the lifting
pedal is pressed.

The table lowers slightly after reaching the highest position.

MAXIMUM CAPACITY OF TABLE

BSW100L

1000 KG

NOTE:

The hydraulic cylinder is designed to hold table. As is the nature of the hydraulic
system, table lowers very slowly over and extended period of time, Please note
the table does not stay at the same position indefinitely.

4.3 Lowering the table

CAUTION

WARNING

DO NOT use lift table if any malfunction or fault is found.

DO NOT put foot or hand in scissors mechanism.

(1) Check for scratch, bending or cracking on the lift table.
(2) Check if there is any oil leakage from the cylinder.

(3) Check the vertical creep of the table.

(4) Check the smooth movement of the wheel.

(5) Check the function of brake.

(6) Check if all the bolt and nuts are tightened firmly.

Pull the lowering down and table lowers.

5. SPECIFICATIONS
Model BSW100L
Capacity (kg) 1000
Table (mm) 1200x800
Table height (mm) 485-1285
Stroke 800
L xW x H (mm) 1400x800x1100
Pedal to top. (approx. times) 90
Wheel (mm) @ 200
Weight (kg) 238

Weighing Accuracy:
When table height is between 485mm-855mm: accuracy is +0.1%

When table height is more than 855mm: accuracy is +0.2%
Suggestion: make the table at the lowest height for weighing

2| 01252 359760 * ajproducts.co.uk



6. SERVICE INSTRUCTION

6.1 Lubricate each point described below every month.
6.2 Change hydraulic oil every 12 months.

Lubricating point Name Type

1 Fitting of cylinder Oil

2 Roller friction surface Grease
3 Link pin Oil

4 Pedal fitting point Oil

5 Link center pin Oil

6 Joint Grease
7 Grease nipple Grease

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. HYDRAULIC CIRCUIT
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Hydraulic circuit

1. Oil reservoir

2. Relief valve

3. Pump cylinder

4. Oil reservoir

5. Lowering valve

6. Hydraulic cylinder

3 | 01252 359760 e ajproducts.co.uk



8. SPARE PARTS LIST

2
3
4 — 1
b— & 106 S z
G 107/ 94
7 s
09 Y/
. e

4 | 01252 359760 * ajproducts.co.uk



8. SPARE PARTS LIST

No. Description Quantity No. Description Quantity
1 Grease cup M6 1 57 Spring seat assembly 1
2 Bearing GE30ZS 1 58 Regulating pressure spring 1
3 Piston rod 1 59 Regulating pressure nut 1
4 Dust cover @40x@32x5 1 60 O-ring @8x1.8 1
5 Snap ring 55 1 61 Screw 1
6 Cylinder cover 1 62 O-ring @10x2.65 2
7 O-ring @31.5x2.65 1 63 Plug 1
8 Snap ring 60 1 64 Snap ring 10 1
9 O-ring @55%2.65 1 65 Split pin 3.2x20 1
10 Snap ring @32 1 66 Spacing casing 2
1 Piston 1 67 Pressure roller 1
12 Composite packing 1 68 Pressure roller pin 1
13 Cylinder welding 1 69 Pedal holder 1
14 Split pin 5x35 1 70 Pedal pivot pin 1
15 Prevent burst valve 1 71 Return spring 1
16 Spring 1 72 Limit bracket 1
17 Composite packing washer 18 1 73 Washer 6 2
18 Union joint 1 74 Hex socket screw bolt M6x45 2
19 Composite packing washer 14 4 75 Rubber bushing 1
20 High pressure Hose 1 76 Pedal pair 1
21 Joint 2 77 Pedal rubber 2
22 Adjust casing seat 1 78 Washer 8 2
23 O-ring d18x2.4 1 79 Spring washer 8 6
24 Adjust casing 1 80 Hexagon head bolt M8x16 1
25 Spring seat 1 81 Nut M10 16
26 Spring 1 82 Spring washer 10 16
27 Conical valve 1 83 Washer 10 16
28 Check valve casing 1 84 Wheel 8” 2
29 O-ring ¥6.9x1.8 1 85 Hex socke screw bolt M10x25 16
30 Steel ball @7 1 86 Wheel 8" 2
31 Regulating speed valve casing 1 87 Chassis 1
32 O-ring ¥15x2.65 2 88 Hexagon head bolt M8x50 4
33 Regulating speed spring seat 1 89 Self-locking nut M8 4
34 Regulating speed spring 1 90 Hex socket screw bolt M8x16 1
35 Regulating speed slide-valve 1 91 Hexagon head bolt M8x10 4
36 O-ring @20x2.65 1 92 Washer 8 1
37 Y-ring @20x@28x5 1 93 Roller 4
38 Pump plunger 1 94 Support seat 4
39 Spring 1 95 Hexagon head bolt M8x20 2
40 Spring 1 96 Pin 1
41 Pump body 1 97 Bushing 2
42 Mesh 1 98 Pin for piston rod 1
43 Washer 5 1 99 Self-locking nut M14 2
44 Discharge spring 2 100 Washer 14 2
45 O-ring @14x2.4 1 101 Bushing 2
46 Plug 1 102 External scissors lever 1
47 Discharge lever 1 103 Hexagon head bolt M10x16 1
48 O-ring @¥4x1.8 1 104 Washer 2
49 Discharge lever bushing 1 105 Handle 2
50 O-ring @10.6x2.65 1 106 Hexagon head bolt M10x16 1
51 Discharge lever 1 107 Washer 1
52 Bushing 1 108 Handle 1
53 Washer 6 1 109 Spacing casing 2
54 Spring washer 6 3 110 Spring washing 12 2
55 Hex socket screw bolt M6x16 1 111 Hex screw M12x30 2
56 Steel ball @5 1 112 Table 2

5| 01252 359760 * ajproducts.co.uk




TABLE PARTS

112-9

11e-7
112-8 J

6 | 01252 359760 * ajproducts.co.uk



TABLE PARTS

No. Description Quantity No. Description Quantity
112-1 Hex socket screw bolt M12x60 4 112-14 Lower table 1
112-2 Top table 1 112-15 Washer 12 8
112-3 Self-locking nut M5 2 112-16 Spring washer 12 8
112-4 Cover plate 1 112-17 Hex socket screw bolt M12x55 8
112-5 Instrument shield 1 112-18 Crimping board 3
112-6 Dormant bolt M5x10 6 112-19 Display instrument 1
112-7 Spring washer 5 8 112-20 Instrument bracket 1
112-8 Washer 5 8 112-21 Hex socket screw bolt M5x35 2
112-9 Dormant bolt M5x12 6 112-22 Hex socket screw bolt M5x45 2
112-10 | Cushion Cover 4 112-23 Protective coll 1
112-11 Fixing plate 4 112-24 Washer 6 2
112-12 | The weighing sensor 4 112-25 Spring washer 6 2
112-13 Nut M12 4 112-26 Hex socket screw bolt M6x12 2

7 | 01252 359760 * ajproducts.co.uk




9. WEIGHING OPERATION

9.1 Press the @ key to turn the system on. After the start-up sequence
the indicator will display the weight.
9.2 Weighing method for gross weight:
Press the 0€ key to set the gross weight to 0. Put the pallet on the table. The
gross weight of the goods (total weight of the pallet and the goods) is shown.
9.3 Weighing method for net weight:
To display the weight of the goods without the weight of the pallet (or other
container).
9.3.1 Weigh single pallet (or other container), for example, weight of pallet (or
other container) is 40kg. Put this pallet (or other container) on the table.
9.3.2 Press the 20€ key, the indicator will display "0kg”.
[At this time, if you remove the pallet (or other container) from the table, the
indicator will display "- 40kg”.]
9.3.3 Weigh the goods on the pallet (or other container) as shown in 9.2, when
the indicator is stable, the net weight of the goods is shown.
9.4 Switch between kg and Ib.
When the weight is shown in kg, press the kg/lb key shortly and the unit shown
will switch to Ib. Press kg/Ib key again and the unit shown will switch back to kg.
9.5 Turn off the indicator
Press the @ key until the indicator display "OFF”. Releasing the key will turn off
the indicator.

10. BATTERY POWER DATA AND REPLACEMENT

The indicator on the lift table uses 4 "AA” size batteries as power. You are

recommended to use alkaline battery. Change the batteries when =) s
shown in the display.

Battery change:

10.1 Remove the four metal screws that holds the metal housing in place.

10.2 Remove the four hex screws that holds the display unit in place. They are
located on the backside of the display unit.

10.3 As the wires are still attached to the display unit, gently tilt the unit away
from the table.

10.4 Remove the two screws on the battery cover. Slightly lift the battery cover
and pull it off.

10.5 Replace the four AA batteries, keep in mind of the direction.

10.6 Screw the battery cover plate back into position.

10.7 Assemble the indicator back to the metal house.

BATTERY REPLACEMENT

8| 01252 359760 * ajproducts.co.uk

STEP 2




Declaration of conformity

AJ Produkter AB hereby confirms that:

Product:
Art. no.:

Hydraulic lift trolley
31034 (BSW100L)

Complies with Directive(s): 2006/42/EC
Conforms to standards: -

Manufacturer:

Halmstad 2020-06-30

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajproducts.co.uk



Operating Instructions

[31034] Hydraulic lift trolley

Note: The owner and user MUST read and
understand these operating instructions
before using this product.

Version 1.0



OPERATION AND SERVICE MANUAL

BEFORE OPERATING THE LIFT TABLE, READ THIS MANUAL CAREFULLY AND
UNDERSTAND COMPLETELY. KEEP THIS MANUAL ON FILE FOR FUTURE
REFERENCE. IF THIS IS LOST, PLEASE CONTACT YOUR LOCAL SUPPLIER
FOR A NEW COPY. ALSO, IF THE WARNING/CAUTION DECAL ON THE UNIT IS
LOST, PLEASE CONTACT YOUR LOCAL SUPPLIER FOR A NEW DECAL.

NOTE: On this manual, WARNING means the danger which can lead to death
or serious injury. CAUTION means the danger which can lead to slight injury or
property damage.

1. WARNING

1.1 DO NOT put foot or hand in scissors mechanism.

1.2 DO NOT allow other person to stand in front of or behind lift table when it
is moving.

1.3 DO NOT move lift table when table is in raised position. Load could fall
down.

1.4 DO NOT enter under table.

15 DO NOT overload lift table.

1.6 DO NOT put foot in front of rolling wheels. Injury could result.

1.7  WATCH difference and hardness of floor level when moving lift table. Load
could fall down.

1.8 DO NOT use lift table on slope or inclined surface, lift table may become
uncontrollable and create danger.

19 DO NOT lift people. People could fall down and suffer severe injury.

2. CAUTION

2.1 Read this operation manual carefully and understand completely
operating lift table. Improper operation could create danger.

2.2 This lift table is a movable lifter designed to lift or lower rated load on
table. DO NOT use lift table for other purpose than its intended use.

2.3 DO NOT allow person to operate lift table who does not understand its
operation.

2.4 DO NOT lower table too fast. Load could fall down and create danger.
2.5 KEEP watching the condition of load. Stop operating lift table if load
becomes unstable.

2.6 DO NOT side or end load. Load must be distributed on at least 80% of
table area.

2.7 DO NOT use lift table with unstable, unbalanced loosely stacked load.
2.8 Practice maintenance work according to service instructions.

2.9 DO NOT modify lift table without manufacturers written consent.

2.10 REMOVE load from table and use safety stopper to prevent table from
lowering when servicing lift table.

2.11 This lift table is not designed to be water resistant. Use lift table under dry
condition.

3. DAILY INSPECTION

Daily inspection is effective to find the malfunction or fault on lift table. Check lift
table on the following points before operation.

4. OPERATING LIFT TABLE

4.1 How to use the brake

CAUTION

Brake lift table when not moving it in order to prevent sudden movement.

The brake is equipped with the swivel caster on the right side.
(1)  Braking the wheel, press the brake pedal.
(2) Releasing the brake, lift up the brake pedal.

@ Braking —

@ Releasing

/ brake

4.2  Lifting the table

WARNING

1. DO NOT overload lift table, stay within its rated capacity.

2. DO NOT side end load must be distributed on at least 80% of table area.

Press the lifting pedal several times the until the table reaches the desired
position.

The table does not elevate after reaching the highest position even if the lifting
pedal is pressed.

The table lowers slightly after reaching the highest position.

MAXIMUM CAPACITY OF TABLE

BSW100L

1000 KG

NOTE:

The hydraulic cylinder is designed to hold table. As is the nature of the hydraulic
system, table lowers very slowly over and extended period of time, Please note
the table does not stay at the same position indefinitely.

4.3 Lowering the table

CAUTION

WARNING

DO NOT use lift table if any malfunction or fault is found.

DO NOT put foot or hand in scissors mechanism.

(1) Check for scratch, bending or cracking on the lift table.
(2) Check if there is any oil leakage from the cylinder.

(3) Check the vertical creep of the table.

(4) Check the smooth movement of the wheel.

(5) Check the function of brake.

(6) Check if all the bolt and nuts are tightened firmly.

Pull the lowering down and table lowers.

5. SPECIFICATIONS
Model BSW100L
Capacity (kg) 1000
Table (mm) 1200x800
Table height (mm) 485-1285
Stroke 800
L xW x H (mm) 1400x800x1100
Pedal to top. (approx. times) 90
Wheel (mm) @ 200
Weight (kg) 238

Weighing Accuracy:
When table height is between 485mm-855mm: accuracy is +0.1%

When table height is more than 855mm: accuracy is +0.2%
Suggestion: make the table at the lowest height for weighing

2| 01-2811700 * ajproducts.ie



6. SERVICE INSTRUCTION

61 Lubricate each point described below every month.
6.2 Change hydraulic oil every 12 months.

Lubricating point Name Type

1 Fitting of cylinder Oil

2 Roller friction surface Grease
3 Link pin Oil

4 Pedal fitting point Oil

5 Link center pin Oil

6 Joint Grease
7 Grease nipple Grease

® ROLLER FRICTION
SURFACE (GREASE)

N @

LINK PIN (OIL)

LINK CENTER PIN
® (oIL)

CYLINDER FITTING
@ (oI)

JOINT (GREASE)
CYLINDER FITTING

PEDAL FITTING

@ (OIL)
7. HYDRAULIC CIRCUIT
® (&) HYDRAULIC CYLINDER
LOWERING VALVE
O) LIFTING
- OL RESERVOIR >
)
RELIEF VALVE § e Ciaoe S L gygsgllgc;a
_SUCTION

- ——

Hydraulic circuit

1. Oil reservoir

2. Relief valve

3. Pump cylinder

4. Oil reservoir

5. Lowering valve

6. Hydraulic cylinder

3| 01-2811700  ajproducts.ie



8. SPARE PARTS LIST

1 i
2
3
4 — 1
——108 XK 79

b— & 106 S z

&b 107/ 94
7 =

09 U/

. e

4| 01-2811700 * ajproducts.ie



8. SPARE PARTS LIST

No. Description Quantity No. Description Quantity
1 Grease cup M6 1 57 Spring seat assembly 1
2 Bearing GE30ZS 1 58 Regulating pressure spring 1
3 Piston rod 1 59 Regulating pressure nut 1
4 Dust cover @40x@32x5 1 60 O-ring @8x1.8 1
5 Snap ring 55 1 61 Screw 1
6 Cylinder cover 1 62 O-ring @10x2.65 2
7 O-ring @31.5x2.65 1 63 Plug 1
8 Snap ring 60 1 64 Snap ring 10 1
9 O-ring @55%2.65 1 65 Split pin 3.2x20 1
10 Snap ring @32 1 66 Spacing casing 2
1 Piston 1 67 Pressure roller 1
12 Composite packing 1 68 Pressure roller pin 1
13 Cylinder welding 1 69 Pedal holder 1
14 Split pin 5x35 1 70 Pedal pivot pin 1
15 Prevent burst valve 1 71 Return spring 1
16 Spring 1 72 Limit bracket 1
17 Composite packing washer 18 1 73 Washer 6 2
18 Union joint 1 74 Hex socket screw bolt M6x45 2
19 Composite packing washer 14 4 75 Rubber bushing 1
20 High pressure Hose 1 76 Pedal pair 1
21 Joint 2 77 Pedal rubber 2
22 Adjust casing seat 1 78 Washer 8 2
23 O-ring d18x2.4 1 79 Spring washer 8 6
24 Adjust casing 1 80 Hexagon head bolt M8x16 1
25 Spring seat 1 81 Nut M10 16
26 Spring 1 82 Spring washer 10 16
27 Conical valve 1 83 Washer 10 16
28 Check valve casing 1 84 Wheel 8” 2
29 O-ring ¥6.9x1.8 1 85 Hex socke screw bolt M10x25 16
30 Steel ball @7 1 86 Wheel 8" 2
31 Regulating speed valve casing 1 87 Chassis 1
32 O-ring ¥15x2.65 2 88 Hexagon head bolt M8x50 4
33 Regulating speed spring seat 1 89 Self-locking nut M8 4
34 Regulating speed spring 1 90 Hex socket screw bolt M8x16 1
35 Regulating speed slide-valve 1 91 Hexagon head bolt M8x10 4
36 O-ring @20x2.65 1 92 Washer 8 1
37 Y-ring @20x@28x5 1 93 Roller 4
38 Pump plunger 1 94 Support seat 4
39 Spring 1 95 Hexagon head bolt M8x20 2
40 Spring 1 96 Pin 1
41 Pump body 1 97 Bushing 2
42 Mesh 1 98 Pin for piston rod 1
43 Washer 5 1 99 Self-locking nut M14 2
44 Discharge spring 2 100 Washer 14 2
45 O-ring @14x2.4 1 101 Bushing 2
46 Plug 1 102 External scissors lever 1
47 Discharge lever 1 103 Hexagon head bolt M10x16 1
48 O-ring @¥4x1.8 1 104 Washer 2
49 Discharge lever bushing 1 105 Handle 2
50 O-ring @10.6x2.65 1 106 Hexagon head bolt M10x16 1
51 Discharge lever 1 107 Washer 1
52 Bushing 1 108 Handle 1
53 Washer 6 1 109 Spacing casing 2
54 Spring washer 6 3 110 Spring washing 12 2
55 Hex socket screw bolt M6x16 1 111 Hex screw M12x30 2
56 Steel ball @5 1 112 Table 2

5| 01-2811700 e ajproducts.ie




TABLE PARTS

112-9

11e-7
112-8 J

6| 01-2811700 e ajproducts.ie



TABLE PARTS

No. Description Quantity No. Description Quantity
112-1 Hex socket screw bolt M12x60 4 112-14 Lower table 1
112-2 Top table 1 112-15 Washer 12 8
112-3 Self-locking nut M5 2 112-16 Spring washer 12 8
112-4 Cover plate 1 112-17 Hex socket screw bolt M12x55 8
112-5 Instrument shield 1 112-18 Crimping board 3
112-6 Dormant bolt M5x10 6 112-19 Display instrument 1
112-7 Spring washer 5 8 112-20 Instrument bracket 1
112-8 Washer 5 8 112-21 Hex socket screw bolt M5x35 2
112-9 Dormant bolt M5x12 6 112-22 Hex socket screw bolt M5x45 2
112-10 | Cushion Cover 4 112-23 Protective coll 1
112-11 Fixing plate 4 112-24 Washer 6 2
112-12 | The weighing sensor 4 112-25 Spring washer 6 2
112-13 Nut M12 4 112-26 Hex socket screw bolt M6x12 2

7| 01-2811700 e ajproducts.ie




9. WEIGHING OPERATION

9.1 Press the @ key to turn the system on. After the start-up sequence the
indicator will display the weight.
9.2 Weighing method for gross weight:
Press the 0€ key to set the gross weight to 0. Put the pallet on the table. The
gross weight of the goods (total weight of the pallet and the goods) is shown.
9.3 Weighing method for net weight:

To display the weight of the goods without the weight of the pallet (or other
container).
9.3.1 Weigh single pallet (or other container), for example, weight of pallet (or
other container) is 40kg. Put this pallet (or other container) on the table.
9.3.2 Press the 20€ key, the indicator will display "0kg”.
[At this time, if you remove the pallet (or other container) from the table, the
indicator will display
- 40kg”.]
9.3.3 Weigh the goods on the pallet (or other container) as shown in 9.2, when
the indicator is stable, the net weight of the goods is shown.
9.4 Switch between kg and Ib.
When the weight is shown in kg, press the kg/lb key shortly and the unit shown
will switch to Ib. Press kg/Ib key again and the unit shown will switch back to kg.
9.5 Turn off the indicator
Press the @ key until the indicator displays "OFF". Releasing the key will turn off
the indicator.

10. BATTERY POWER DATA AND REPLACEMENT

The indicator on the lift table uses 4 "AA” size batteries as power. You are

recommended to use alkaline battery. Change the batteries when =) s
shown in the display.

Battery change:

10.1 Remove the four metal screws that holds the metal housing in place.
10.2 Remove the four insex screws that holds the display unit in place. They
are located on the backside of the display unit.

10.3 As the wires are still attached to the display unit, gently tilt the unit away
from the table.

10.4 Remove the two screws on the battery cover. Slightly lift the battery cover
and pull it off.

10.5 Replace the four AA batteries, keep in mind of the direction.

10.6 Screw the battery cover plate back into position.

10.7 Assemble the indicator back to the metal house.

BATTERY REPLACEMENT

8| 01-2811700 e ajproducts.ie

STEP 2




Declaration of conformity

AJ Produkter AB hereby confirms that:

Product:
Art. no.:

Hydraulic lift trolley
31034 (BSW100L)

Complies with Directive(s): 2006/42/EC
Conforms to standards: -

Manufacturer:

Halmstad 2020-06-30

Hardlift Equipment Co., Ltd.
Datong Road, Binhu District
Wuxi, Jiangsu

China

Edward Van Den Broek
Product Manager, AJ Produkter AB

A] Produkter AB
301 82 Halmstad, Sweden
www.ajproducts.ie



	31034_SE.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_DK.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_NO.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_FI.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_EE.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_LV.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_LT.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_CZ.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_SK.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_DE.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_PL.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_GB.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004

	31034_IE.pdf
	Första_sida-001
	Inlaga-002
	Inlaga-003
	Inlaga-004
	Inlaga-005
	Inlaga-006
	Inlaga-007
	Inlaga-008
	Sista_sida-004




